SL3635
and SL3935
Skid-Steer
Loaders

ooooooo

PARTS MANUAL

Revision D




Introduction

For your safety and continued proper operation, use
only genuine GEHL" service parts. When ordering
service parts, specify the correct part number, full
description, quantity required, the unit model number
and serial number.

The model and serial number decal for this unit is
located on the inside right chassis upright. “Right” and
“Left” are determined from a position sitting on the
seat and facing forward.

GEHL® Company reserves the right to make changes
or improvements in the design or construction of any
part of the unit without incurring the obligation to
install such changes on any previously delivered units.

NOTE: Purchase equivalent, quality tires for
your loader. Contact your dealer for replacement
tire information.

NOTE: Replacement batteries are not provided
by the GEHL Company. For battery specifications
see “Engine and Engine Controls” chapter. ALL
REPLACEMENT BATTERIES MUST BE PUR-
CHASED LOCALLY.

Refer to the abbreviations table located on this page for
the various fastener descriptions. Standard attaching
hardware torque values are also provided on the inside
back cover. If a part requires lubrication or a
nonstandard torque value, it will be specified
behind the part number description in parenthesis.

Items shown in the parts list that do not have part
numbers are shown for reference purposes only and are
NOT available for purchase.

Dimensions are in inches unless otherwise specified.

NOTE: The following abbreviations and symbols
may be used herein:

AL Ampere

AR .. ... .. As Required

ASSY. ... .. Assembly

AUX . ... .. Auxiliary

CCA ... ... Cold Cranking Amperage
CYL. . ... .. Cylinder

FL. . ...... Flare

FOPS . . . . .. Falling Object Protective Structure
GA . ... ... Gauge

HEX . ... .. Hexagon

HF. . ... ... High Flow

HYD ... ... Hydraulic

Jc ... ... Joint Industrial Council
kW ... ... Kilowatt
LBS....... Pounds

M........ Meter

MM (mm). . . . Millimeter

NA . ... ... Naturally Aspirated
NA....... Not Applicable

NEG . ... .. Negative

Nem. . . . ... Newton meter

NO ....... Number

NPT. ... ... National Pipe Thread

PN. . ... ... Part Number

POS. ... ... Positive

PSI .. ... .. Pounds per Square Inch
QTY ... ... Quantity

REF. ... ... Reference

REQD. . . . .. Required

ROPS. .. ... Roll Over Protective Structure
RPM ... ... Revolutions Per Minute
SAE. . .. ... Society of Automotive Engineers
SN. . ...... Serial Number

SQ. .. ... .. Square

ST. . ...... Straight

TURBO. . . .. Turbocharger
Voo Volt

GEHL is a registered trademark of the Gehl Company.



TABLE OF CONTENTS

SECTION A: MAIN LOADER COMPONENTS

Mainframe . . . . . . .. 1
Wheel Drives . . . . . . . . o 3
Engine and Engine Controls. . . . . . . . . . . . . . . 5
Fuel System . . . . . . . . . e 9
Air Cleaner and Muffler . . . . . . . . . . . . .. e 11
Cooler Water System. . . . . . . . . . . . e e e e e e e e 13
Hydrostatic Mount and Linkage . . . . . . . . . . . . ... .. ... 15
Hydrostatic Plumbing . . . . . . . . . . . e 17
Charge, Cooler and Return Filter Plumbing . . . . . . . .. ... ... ... ... ... ...... 19
Auxiliary Circuit Plumbing . . . . . . . . . . . . e 21
Tilt Circuit Plumbing. . . . . . . . . . . . 23
Lift Circuit Plumbing. . . . . . . . . . . . e 25
Self-Level Valve Plumbing . . . . . . . . . . . ... . . e 27
Foot Pedal Control and Cabin Panel . . . . . . . . .. ... .. ... .. ... ... ... ... 29
Steering ControlS. . . . . . . . . L e 35
Lift Arm . . . o o 45
All-Tach™ Attachment System . . . . . . . . . . . .. e 47
ROPS/FOPS . . o 49
Seat, Restraint Bar and Sound Suppression . . . . . . . . . ... 51
Rear Door and Engine Cover. . . . . . . . . . . . . 53
Electrical - Engine . . . . . . . . . . .. e 57
Electrical - Instrument Panel . . . . . . . . . ... ... 59
Electrical - Tail Lights . . . . . . . . . . . e 61
Decals. . . . . . 64

Lift Cylinder . . . . . . . . . . e e e e 73
Tilt Cylinder . . . . . . . o 75
Drive Motor and Parking Brake . . . . . . . . . . .. ... 77
Tandem Pump . . . . . . . .. e 79
Gear Pump . . . . . . e 83
Main Control Valve . . . . . . . . . . 85
Self-Leveling Valve . . . . . . . . . e e 87
Solenoid Valves - Liftand Tilt. . . . . . . . . . . . . .. .. 89
Brake Solenoid Valve . . . . . . . .. 91

SECTION C: ENGINE SERVICE PARTS (3TNE88 ONLY)

Cylinder Block . . . . . . . . . e 95
Gear HousIng. . . . . . . . . . e 97
Flywheel Housing and Oil Sump. . . . . . . . . . .. .. 99
Cylinder Head and Valve Cover . . . . . . . . . . . . . . . . ittt 101

All-Tach is a trademark of the Gehl Company.



TABLE OF CONTENTS

SECTION C: ENGINE SERVICE PARTS (3TNE88 ONLY)

Camshaftand Driving Gear . . . . . . . . . . . . . e 103
Crankshaftand Piston . . . . . . . . . . . . . . . e 105
Intake Manifold . . . . . . . .. 107
Exhaust Manifold . . . . . . . . .. 109
Lubrication Oil System . . . . . . . . . . . . e e 111
Cooling Water System. . . . . . . . . . . .. 113
Fuel Injection Pump . . . . . . . . . . .. 115
GOVEINOT. . . . . o vt o e e e e e e e e e 119
Fuel Injection Valve. . . . . . . . . . . . e 123
Fuel Line. . . . . . . . . e e 125
Starter MOtOT. . . . . . . . . . e e e e e e 127
Alternator . . . . . L e e 129
Gasket Set . . . . . . . e 131

SECTION D: KITS AND TIRES

Cab - Door with Wiper & Washer Kit 808265 . . . . . . . . . .. . ... ... ... ... .... 135
Cab - Impact Resistant Door Kit 808382 . . . . . . . . . . . ... .. .. ... ... 136
Horn Kit 808274. . . . . . . . e 137
Four Point Lifting Kit 808273. . . . . . . . . . . . . . e 138
Mirror, Rear View Kit 808269 . . . . . . . . . . . e 139
Electrical Disconnect Switch Kit 808240 . . . . . . . . . . . . . ... ... ... ... .. .... 139
Pre-Cleaner Kit 808277 . . . . . . . . . . e 140
Engine Block Heater Kit 808396 . . . . . . . . . . . . . . .. .. e 140
Backup Alarm Kit 808264. . . . . . . . . . e e 141
Cab - Sliding Side Windows Kit 808266 . . . . . . . . . . . . . . .. ... ... 142
Strobe Light Kit 808279. . . . . . . . . . . 142
Cab - Heater/Defroster Kit 808267 . . . . . . . . . . . . 143
Interior Dome Light Kit 808271. . . . . . . . . . . . . . 144
Battery Disconnect Switch 808240 . . . . . . . . . . . ... 144
Self-Leveling Vavle Kit 808263. . . . . . . . . . . . . . e 145
Cab - Door Interlock Kit 830600 . . . . . . . . . . . .. . 146
Coolant Temperature Gauge Kit 810212 . . . . . . . . . . ... .. . .o 146
TIrES .« o 147
Numerical Index . . . . . . . . 148
O-Ring Table, Coupling & Adapter Torque Table . . . . . . . . ... ... .. ... ... .... 155

SECTION E: SCHEMATICS

Hydrostatic/Hydraulic Schematics . . . . . . . . . . . . .. ... 157
Electrical Schematic. . . . . . . . . . . . . e 158
Engine Harness Schematic™. . . . . . . . . . . .. . . . ... 162

*MODEL 3635: SN 00001175 AND LATER. MODEL 3935: SN 00001337 AND LATER.
Torque Specifications Table. . . . . . . . ... .. ... ... .. ......... Inside Back Cover



SECTION A: MAIN LOADER COMPONENTS

Mainframe . . . . . . . . .. L 1
Wheel Drives . . . . . . . . e 3
Engine and Engine Controls. . . . . . . . . . . .. ... .. .. ... ..., 5
Fuel System . . . . . . . . . . e 9
Air Cleaner and Muffler . . . . . . . ... ... ... 11
Cooler Water System. . . . . . . . . . . ... 13
Hydrostatic Mount and Linkage . . . . . . ... ... ... ... ........ 15
Hydrostatic Plumbing . . . . . .. ... ... ... ... ... .. ... 17
Charge, Cooler and Return Filter Plumbing . . . . . . .. ... ... ... ... 19
Auxiliary Circuit Plumbing . . . . . . .. ... ... ... ... ........ 21
Tilt Circuit Plumbing. . . . . . . . . . . . ... . 23
Lift Circuit Plumbing. . . . . . . . . . ... .. L 25
Self-Level Valve Plumbing. . . . . .. ... ... ... ... .......... 27
Foot Pedal Control and Cabin Panel . . . . . . ... ... ... ... ...... 29
Steering Controls - T-Bar and Handand Foot . . . . . . . ... ... ... ... 35
Lift Arm . . . . . o 45
All-Tach™ Attachment System . . . . . ... ... ... ... ......... 47
ROPS/FOPS . . . . e 49
Seat, Restraint Bar and Sound Suppression . . . . . ... ... ... ... ... 51
Rear Door and Engine Cover. . . . . . . . .. .. .. ... ... ........ 53
Electrical -Engine . . . . . . . . . . ... .. 57
Electrical - Instrument Panel . . . . . . . .. ... ... ... ... ... ... 59
Electrical - Tail Lights . . . . . ... ... ... ... .. ... ... .... 61
Decals. . . . . . . e 64

79
—
Z
£3
4
S
-
=
Q
O
o
2
=
Q
]
=

SECTION A




MAINFRAME

gehlmainframe.cpt

PRINTED IN USA

908267/DP0904



MAINFRAME

Ref. Part Quantity Quantity
No. No. Description 3635 3935
1 120-32984  CHASSIS/3635 1 -
120-32978 CHASSIS/3935 - 1
2 330-33747 COVER/ENGINE OIL DRAIN ACCESS 1 1
3 076588A SCREW/CAP WHIZLOCK 3/8 X 3/4 17 17
4 330-33754 WELDMENT/BELLY PAN 1 1
5 330-33722  COVER/CHAINCASE ACCESS 2 2
6 130-32229  GASKET/COVER CHAINCASE 2 2
7 070856 NUT/HEX WHIZLOCK 3/8 62 62
8 131522 PLUG/O-RING 1-1/16 2 2
9 350-27267  O-RING 1-1/16 2 2
10 330-33487  COVER/AXLE ACCESS 4 4
11 130-32201  GASKET 4 4
12 230-32588  BREATHER/AIR VENT 2 2
13 420-35986  STRIP/MAGNETIC 2 2
14 131529 PLUG 3/4 3 3
15 330-33118  GUARD/AXLE SEAL 8 8
16 650490 SCREW/CAP 3/8 X 1 16 16
17 071703 NUT/HEX CENTERLOCK 3/8 16 16
18 040-33725 BRACKET/FUEL TANK MOUNT 1 1
19 650490 SCREW/CAP 3/8 X 1 2 2
20 330-33731 WELDMENT/FUEL DOOR 1 1
21 650949 SCREW/TRUSS HEAD 5/16 X 3/4 2 2
22 210-19470 NUT/HEX WHIZLOCK 5/16 2 2
23 040-33735 BRACKET/TOP DOOR SUPPORT 2 -
040-33733 BRACKET/TOP DOOR SUPPORT - 2
24 650510 SCREW/CAP SELF-TAPPING 5/16 X 1/2 4 4
25 090-32531  GLASS/SIGHT 1 1
26 420-34775  CAP/RADIATOR 1 1
27 420-34839  HOSE/FILL NECK DRAIN 1 1
28 055648 TIE/CABLE 2 2
29 170-34770  VENT/FILTER 1 1
30 330-33798B  WELDMENT/KICK PLATE 1 1
330-33750A  WELDMENT/KICK PLATE 1 1
31 330-33748 WELDMENT/FLOOR PLATE 1 1
32 076589B SCREW/CAP WHIZLOCK 3/8 X 1 4 4
33 330-33799B  BRACKET/VALVE MOUNT 1 1
34 650704B BOLT/CARRIAGE 3/8 X 1 3 3
35 139438 SCREW/CAP 3/8 X 5/8 2 2
36 330-33768 FENDER/LEFT 1 1
37 330-33769  FENDER/RIGHT 1 1
38 650790 BOLT/CARRIAGE 3/8 X % 8 8

A) MODELS 3635: SERIAL NUMBERS THROUGH SM02B000547. MODELS 3935: SERIAL NUMBERS THROUGH SN02B000566.
B) MODELS 3635: SERIAL NUMBERS SM02B000548 AND LATER. MODELS 3935: SERIAL NUMBERS SN02B000567 AND LATER.

PRINTED IN USA

908267/DP0904



WHEEL DRIVES

- &
" =
23 9
e
24
wheeldrv.cpt

908267/DP0904 3 PRINTED IN USA



WHEEL DRIVES

Ref. Part Quantity Quantity
No. No. Description 3635 3935
1 320-32689 ASSEMBLY/AXLE & LUG BOLT 4 4
2 030-20745 BOLT/LUG 24 24
3 047542 NUT/LUG 24 24
4 335-32303 SEAL 4 4
5 044204 BEARING/CONE 8 8
6 044205 BEARING/CUP 8 8
7 370-32200  WELDMENT/AXLE SPROCKET 4 4
8 400-32535  WASHER/SPECIAL 4 4
9 653102 NUT/HEX SLOTTED 7/8 4 4
10 651160 PIN/COTTER 5/32 X 1-1/2 4 4
11 370-32198  SPROCKET/MOTOR 80-C-13 2 -
370-32202  SPROCKET/MOTOR 80-C-11 - 2
12 080-32287A  ROLLER CHAIN ASSEMBLY #80K 52 PITCHES 2 2
13 080-32290B  ROLLER CHAIN ASSEMBLY #80K 64 PITCHES 2 -
080-32288C__ ROLLER CHAIN ASSEMBLY #80K 66 PITCHES - 2
14 651297 SCREW/CAP 3/8 X 1 2 2
15 400-32562 WASHER/BACKING 2 2
16 350-32578 SNAP RING/INTERNAL 2 2
17 310-32676 SCREW/CAP FLANGED 5/8 X 2-1/2 8 8
18 335-32297  WASHER/SEAL 5/8 8 8
19 160-32898 PLATE/MOTOR MOUNT 2 2
20 130-32230 GASKET 2 2
21 160-32900 PLATE/GASKET SPACER 2 2
22 350-32565  O-RING 2 2
23 030-31956  BOLT/HUB 1/2 X 1.55 12 12
24 350-17647  O-RING 12 12
25 210-32154  NUT/HEX FLANGED LOCK 1/2 12 12
26 310-18364  SCREW/SET SQUARE HEAD 3/8 X 1-1/2 2 2
27 653038 NUT/HEX JAM 3/8 2 2
A) USED ON LEFT SIDE FRONT AXLE AND RIGHT SIDE REAR AXLE.
B) USED ON LEFT SIDE REAR AXLE AND RIGHT SIDE FRONT AXLE.
C) USED ON LEFT SIDE REAR AXLE AND RIGHT SIDE FRONT AXLE.
PRINTED IN USA 4 908267/DP0904



ENGINE AND ENGINE CONTROLS

engentrl_b.cpt

908267/DP0904

3TNV88-XMS Engine
Throttle Arrangement

PRINTED IN USA



ENGINE AND ENGINE CONTROLS

Ref. Part Quantity

No. No. Description 36/3935
1 186148B ENGINE/YANMAR 3TNV88-XMS 1
981-01931A ENGINE/YANMAR 3TNE88 1
2 188730B BELT/ALTERNATOR 1
425-34688A BELT/ALTERNATOR 1
3 188636B ALTERNATOR 1
425-35773A  ALTERNATOR 1
4 425-36290  STARTER 1
5 182131B FILTER/OIL 1
137500A FILTER/OIL 1
6 182130B ELEMENT/FUEL 1
425-34636A  ELEMENT/FUEL 1
7 040-33729  BRACKET/ENGINE MOUNT/FAN END 1
8 656007 SCREW/CAP M10 X 25MM 12
9 654028 WASHER/LOCK 7/16 16
10 420-35299  RUBBER MOUNT/ENGINE/REAR 1
11 650503 SCREW/CAP 1/2 X 2-1/2 1
12 400-30803 WASHER/FLAT SPECIAL 1
13 654009 WASHER/FLAT 1/2 1
14 071706 NUT/HEX CENTERLOCK 1/2 2
15 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 2
16 040-33721 BRACE/ENGINE TOP CROSS-ANGLE 1
18 137063 MOUNT/RUBBER ENGINE 2
19 650631 SCREW/CAP 5/8 X 4 2
20 654012 WASHER/FLAT 5/8 2
21 400-21568  WASHER/SPECIAL 2
22 071709 NUT/HEX CENTERLOCK 2
23 120-32985  ENGINE MOUNT WELDMENT 1
24 650704 BOLT/CARRIAGE 3/8 X 1 3
25 071703 NUT/HEX CENTERLOCK 3/8 3
26 310-32641  SCREW/CAP M10 X 35MM 4
27 420-35569  CIRCUIT BREAKER 35 AMP 1
28 040-33724  BRACKET/CIRCUIT BREAKER MOUNT 1
29 420-35602  RELAY 4
30 650663 SCREW/CAP 1/4 X 5/8 4
31 REF BATTERY/12V WITH HANDLE 675 CCA 1
32 420-34769 BATTERY CABLE/POSITIVE 1
33 656048 NUT/HEX M8 STARTER 1
34 654024 WASHER/LOCK 5/16 1
35 420-20293 BATTERY CABLE/NEGATIVE 1

A) MODEL 3635: SN 00001174 AND EARLIER. MODEL 3935: SN 00001336 AND EARLIER. ENGINE NO LONGER AVAILABLE, ORDER P/N 186148.

B) MODEL 3635: SN 00001175 AND LATER. MODEL 3935: SN 00001337 AND LATER.

ENGINE IDLE AND HIGH IDLE RPM CHART

TYPE OF ENGINE IDLE (RPM) HIGH IDLE (RPM)
3TNV88-XMS 1600425 3150450
3TNV88-XMS w/ Sound Package 1600425 305025
3TNES8 (Not Available) 1200450 3200450
Parts List Continued On Next Page . . .
PRINTED IN USA 6 908267/DP0904



ENGINE AND ENGINE CONTROLS

engentrl_b.cpt

908267/DP0904

3TNV88-XMS Engine
Throttle Arrangement

PRINTED IN USA



ENGINE AND ENGINE CONTROLS

(CONTINUED FROM PREVIOUS PAGE)

Ref. Part Quantity
No. No. Description 36/3935
36 420-35852 JUMPER WIRE/GROUND 1
37 390-32773 CLAMP/BATTERY 1
38 040-33432 STOP/BATTERY 1
39 650687 BOLT/CARRIAGE 5/16 X 3/4 2
40 071701 NUT/HEX CENTERLOCK 5/16 2
41 030-31873  BOLT/CARRIAGE 3/8 X 9-1/2 1
42 210-19533  NUT/HEX FLANGED LOCK 3/8 3
43 090-32511  HANDLE/THROTTLE 1
44 420-34900  GRIP/THROTTLE 1
45 650773 BOLT/CARRIAGE 3/8 X 1-1/2 1
46 400-32476  WASHER/FRICTION 1
47 400-32242  WASHER/BELLEVILLE 2
48 090-32042  CABLE/THROTTLE 2
49 200-32287 _ YOKE 3
50 220-16148 PIN/CLEVIS 1/4 X 3/4 4
51 655001 PIN/COTTER 1/16 X 3/4 2
52 200-32694 PIVOT THROTTLE HAND CONTROL 1
53 200-32693  PIVOT/THROTTLE FOOT CONTROL 1
54 045-31488  BUSHING/OILITE 2
55 480-32362  BUSHING 2
56 400-20715 WASHER/SPECIAL 2
57 650579 SCREWI/CAP 3/8 X 1-3/4 1
58 054885 JOINT/BALL 1
59 650546 NUT/HEX 1/4 3
60 1868898 ROD/THROTTLE ENGINE 1
290-32583A  ROD/THROTTLE ENGINE 1
61 200-28721  CLEVIS 1
62 220-32680  PIN/RUE #8 2
63 090-32528  BRACKET/CABLE MOUNT 1
64 090-32513  WELDMENT/THROTTLE PEDAL 1
65 045-31469  OILITE /BUSHING 1
66 650454 SCREW/CAP 1/2 X 3-3/4 1
67 330-33800  PLATE/SOUND 1
68 650488 SCREW/CAP 3/8 X 3/4 2
69 380-32255 SPRING/CABLE RETURN 1
70 030-31827  BOLT/SHOULDER 5/16 1
71 656010 SCREW/CAP M10 X 40MM 1
72 650426 SCREW/CAP 1/4 X 1-1/4 1
73 651270 NUT/HEX JAM 1/4 1
74 1869988 FAN/COOLING 1
420-34940A  FAN/COOLING 1
75 1844368 BRACKET/THROTTLE SUPPORT 1
76 1318428 NUT/LOCK SPIRALOCK™ 5/16 1
77 137204B SCREW/SHOULDER 38 X 1/2 1

A) MODEL 3635: SN 00001174 AND EARLIER. MODEL 3935: SN 00001336 AND EARLIER.
B) MODEL 3635: SN 00001175 AND LATER. MODEL 3935: SN 00001337 AND LATER.

PRINTED IN USA

908267/DP0904



FUEL SYSTEM

fuel_sys.cpt

908267/DP0904 9 PRINTED IN USA



FUEL SYSTEM

Ref. Part Quantity
No. No. Description 36/3935
1 420-36116 TANK/FUEL 1
2 420-36041 CAP/FUEL 1
3 090-28749 SENDER/FUEL GAUGE 1
4 073024 BUSHING 2
5 081840 FITTING/BARBED 1
6 170-33837  SHUT-OFF VALVE/FUEL 1
7 420-32441  HOSE/FUEL/TANK TO FILTER 1
8 420-34933  HOSE/FUEL/SUPPLY 5/16 1
9 062023 CLAMP 4
10 130-20364  GASKET 1
11 310-32322  SCREW/MACHINE #10 X 1/2 5
12 420-36251  HARNESS/WIRE (PART OF ENGINE WIRE HARNESS) 1
PRINTED IN USA 10 908267/DP0904



AIR CLEANER AND MUFFLER

uff_ai

11 PRINTED IN USA

908267/DP0904



AIR CLEANER AND MUFFLER

Ref. Part Quantity

No. No. Description 36/3935
1 420-36080 MUFFLER 1
2 656048 NUT/HEX M8 4
3 654024 WASHER/LOCK 5/16 4
4 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 1
5 186893B BRACKET WELDMENT/MUFFLER MOUNT 1
040-33726A  BRACKET WELDMENT/MUFFLER MOUNT 1
6 656001 SCREW/CAP M8 X 20MM 2
7 654004 WASHER/FLAT 5/16 2
8 420-36074  ASSEMBLY/AIR FILTER (CONSISTS OF ITEMS 9-13) 1
9 420-35019  VALVE/VACUATOR 1
10 420-36079  ASSEMBLY/COVER 1
11 420-36075  ELEMENT 1
12 420-36076  ELEMENT/SECONDARY 1
13 REF ASSEMBLY/BODY 1
14 420-36078 _ MOUNTING BAND/AIR FILTER 1
15 653007 NUT/HEX 5/16 1
16 650568 SCREW/CAP 5/16 X 2 1
17 650687 BOLT/CARRIAGE 5/16 X 3/4 2
18 210-19470 NUT/HEX WHIZLOCK 5/16 2
19 420-18160 INDICATOR/RESTRICTION 1
20 660031 NIPPLE 1/8 X 3 1
21 230-32276 ELBOW 90° 1/8 1
22 170-35014 HOSE/AIR CLEANER 1
23 087850 CLAMP/HOSE 2-1/2 2

A) MODEL 3635: SN 00001174 AND EARLIER. MODEL 3935: SN 00001336 AND EARLIER.
B) MODEL 3635: SN 00001175 AND LATER. MODEL 3935: SN 00001337 AND LATER.

PRINTED IN USA 12 908267/DP0904



COOLER WATER SYSTEM

Older system -
Model 3635: SN 00001174 and Earlier. 16
Model 3935: SN 00001336 and Earlier.

Newer system -
Model 3635: SN 00001175 and Later.
Model 3935: SN 00001337 and Later.

cool_sys.cpt; 186942

908267/DP0904 13 PRINTED IN USA



COOLER WATER SYSTEM

Ref. Part Quantity

No. No. Description 36/3935
186942B ASSEMBLY/RADIATOR AND OIL COOLER 1
420-36098A  ASSEMBLY/RADIATOR AND OIL COOLER 1
1 120-32990A  WELDMENT/VERTICAL MOUNT 1
2 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 4
3 186859B ASSEMBLY/RADIATOR (INCLUDES RADIATOR, OIL COOLER, SHROUD, MOUNT) 1
420-36097A  ASSEMBLY/RADIATOR 1
4 420-36258  CAP/RADIATOR 1
5 650484 SCREW/CAP 5/16 X 1/2 8
6 654024 WASHER/LOCK 5/16 8
7 170-35065A  ASSEMBLY/OIL COOLER 1
8 650542 SCREW/CAP 1/4 X 1/2 2
9 654002 WASHER/FLAT 1/4 2
10 654022 WASHER/LOCK 1/4 2
11 330-33759  SHROUD 1
12 654004 WASHER/FLAT 5/16 6
13 090-32523 HINGE/RIGHT 1
14 090-32522 HINGE/LEFT 1
16 170-35053 HOSE/UPPER RADIATOR 1
17 425-34686 HOSE/LOWER RADIATOR 1
18 055335 CLAMP/HOSE 4
19 425-36233 BOTTLE/WATER 1
20 425-36234 BRACKET/WATER BOTTLE MOUNT 1
21 425-36235 BAND 1
22 650437 BOLT/CARRIAGE 5/16 X 5/8 2
23 071700B NUT/LOCK 1/4 4
210-19470A  NUT/HEX WHIZLOCK 5/16 2
24 420-33337  HOSE/OVERFLOW BOTTLE 1
25 062023 HOSE/CLAMP 8
26 653005B NUT/HEX 1/4 2
27 REF PUMP/FUEL 1
28 1884928 SEPARATOR 1
1863408 ELEMENT/SEPARATOR 1
29 184734B HOSE/FUEL 2
30 184735B HOSE/FUEL 1
31 184737B HOSE/FUEL 1
32 6507848 SCREW/CAP 5/16 X 2-3/4 1

A) MODEL 3635: SN 00001174 AND EARLIER. MODEL 3935: SN 00001336 AND EARLIER.
B) MODEL 3635: SN 00001175 AND LATER. MODEL 3935: SN 00001337 AND LATER.

PRINTED IN USA

14

908267/DP0904



HYDROSTATIC MOUNT AND LINKAGE

39

neutral2.cpt

PRINTED IN USA

15

908267/DP0904



HYDROSTATIC MOUNT AND LINKAGE

Ref. Part Quantity
No. No. Description 3635 3935
1 250-32602 PLATE/FLEXIBLE DRIVE 1 1
2 310-32470 SCREW/CAP M8 X 12MM 8 8
3 160-32740 PLATE/PUMP MOUNTING 1 1
4 310-32641 SCREW/CAP M10 X 35MM 8 8
5 654028 WASHER/LOCK 7/16 4 4
6 170-34995  HYDROSTATIC PUMP ASSEMBLY W/GEAR PUMP 1 1
7 310-32653  SCREW/CAP FLANGED 1/2 X 1-1/2 2 2
8 654009 WASHER/FLAT 1/2 2 2
9 240-32117  WELDMENT/PUMP ARM 2 2
10 200-32691  RETAINER/PUMP ARM 2 2
11 650978 SCREW/CAP 3/8 X 1-3/4 4 4
12 072384 RUBBER MOUNT/PUMP ARM 2 2
13 200-32245  ROD END/FEMALE 3/8 PUMP ARM 2 2
14 650528 SCREW/CAP 3/8 X 2 2 2
15 400-20715 _ WASHER/SPECIAL 8 8
16 400-13676 WASHER/SPECIAL 2 2
17 071703 NUT/HEX CENTERLOCK 3/8 2 2
18 290-32582 ROD/CONTROL LEFT STEERING ARM TO TURNBUCKLE 1 1
19 650552 NUT/HEX 3/8 4 4
20 210-32134 NUT/HEX 3/8 LEFT THREAD 2 2
21 200-32668 TURNBUCKLE 2 -
200-32617 TURNBUCKLE - 2
22 290-32581 ROD/CONTROL RIGHT STEERING ARM TO TURNBUCKLE 1 1
23 040-33757 BRACKET/NEUTRAL CENTERING 2 2
24 650487 SCREW/CAP 5/16 X 1 4 4
25 045-31499  HUB/NEUTRAL SPRING MOUNT 4 4
26 380-32424  SPRING/TORSION 4 COILS (DUAL T-BAR) 2 2
380-32425  SPRING/TORSION 3 COILS (HAND/FOOT AND DUAL HAND) 2 2
27 310-29166  SCREW/CAP WHIZLOCK 3/8 X 1-3/4 2 2
28 070856 NUT/HEX WHIZLOCK 3/8 4 4
29 040-33756  MOUNT/NEUTRAL SPRING 2 2
30 650573 BOLT/CARRIAGE 5/16 X 1 6 6
31 210-31017  NUT/HEX FLANGED CENTERLOCK 5/16 10 10
32 040-33758 PLATE/NEUTRAL ADJUST 2 2
33 650573 BOLT/CARRIAGE 5/16 X 1 4 4
34 120-32985 WELDMENT/ENGINE MOUNT 1 1
35 310-26839  SCREW/CAP WHIZLOCK 1/2 X 1-3/4 2 2
36 120-32997 SUPPORT WELDMENT/HYDROSTATIC LEFT 1 1
37 120-32996 SUPPORT WELDMENT/HYDROSTATIC RIGHT 1 1
38 030-31934 BOLT/CARRIAGE 1/2 X 1-1/2 3 3
39 081374 NUT/HEX WHIZLOCK 1/2 5 5
40 090-32540 BRACKET/HYDROSTATIC SUPPORT 1 1
41 073776 WASHER/SPECIAL 17/32 2 2
PRINTED IN USA 16 908267/DP0904



HYDROSTATIC PLUMBING

plmbhydr.cpt

908267/DP0904 17 PRINTED IN USA



HYDROSTATIC PLUMBING

Ref. Part Quantity
No. No. Description 36/3935
1 250-32605 MOTOR ASSEMBLY/HYDRAULIC WITH BRAKE (315 CC) 2
2 350-32565 O-RING 2
3 310-32676 SCREW/CAP FLANGED 5/8 X 2-1/2 8
4 335-32297 WASHER/SEAL 5/8 8
5 055064 ELBOW/ADJUSTABLE 45° 1-1/16 SAE - 1-1/16 JIC RIGHT MOTOR 2
6 350-27267  O-RING 1-1/16 5
7 055005 ELBOW/ADJUSTABLE 90° 1-1/16 SAE - 1-1/16 JIC LEFT MOTOR 2
8 075235 ELBOW/SWIVEL ADAPTER 90° 1-1/16 JIC LEFT MOTOR 1
9 170-35013  HYDRAULIC HOSE AND TUBE ASSEMBLY/LOOP HOSES 2
10 170-35012  HYDRAULIC HOSE AND TUBE ASSEMBLY/LOOP HOSES 2
11 230-32511  ELBOW/ADJUSTABLE 45° 7/8 SAE - 1-1/16 1
12 350-32424  O-RING 7/8 9
13 054819 CONNECTOR/STRAIGHT 7/8 SAE TO 1-1/16 JIC 2
14 079108 ELBOW/ADJUSTABLE 90° 7/8 SAE - 1-1/16 JIC 1
15 062397 ELBOW/ADJUSTABLE 45° 7/8 SAE - 7/8 JIC/HYDRO INLET 2
16 067761 ELBOW/ADJUSTABLE 90° 7/8 SAE - 7/8 JIC CASE DRAIN 2
17 122899 REDUCER EXPANDER 7/8 SAE - 3/4 SAE 1
18 170-34999 VALVE/RELIEF 1
19 350-32423  O-RING 3/4 1
20 230-32356 INSERT/BEADED 45° 1-5/16 SAE - 1-1/4 SUCTION HOSE 1
21 350-32426 O-RING 1-5/16 1
22 170-35066 HOSE/SUCTION 1
23 420-35918 CLAMP/HOSE 2
24 170-34880 STRAINER/IN TANK O-RING 1
25 350-32499  O-RING 1
26 170-35058  HYDRAULIC HOSE ASSEMBLY/MANIFOLD TO LEFT MOTOR CASE DRAIN 1
27 390-15909  CLIP/TUBE LINE 1
28 650533 SCREW/CAP 3/8 X 1-1/2 1
29 071703 NUT/HEX CENTERLOCK 3/8 1
30 170-35057  HYDRAULIC HOSE & TUBE ASSEMBLY/MANIFOLD MOTOR BRAKE RELEASE 2
31 170-35061  HYDRAULIC HOSE & TUBE ASSEMBLY/HYDRO LEFT MOTOR CASE DRAIN 1
32 170-35060  HYDRAULIC HOSE & TUBE ASSEMBLY/SIDE PORT/MOTOR-MOTOR CASE DRAIN 1
33 170-35059  HYDRAULIC HOSE & TUBE ASSEMBLY/MOTOR END PORT- END PORT CASE DRAIN 1
34 170-34700 HYDRAULIC HOSE & TUBE ASSEMBLY/HYDRO RETURN TO TANK 1
35 230-32618 FITTING/TEE 1-1/16 SAE TO 1-1/16 JIC TANK PORT 1
36 230-32753 FITTING/TEE 7/16 SAE - 7/16 JIC 1
37 350-32421  O-RING 7/16 1
38 230-32195  CONNECTOR/STRAIGHT 7/16 SAE - 7/16 JIC 1
39 055981 FITTING/TEE 9/16 SAE - 9/16 JIC 2
40 055897 O-RING 9/16 4
41 054994 CONNECTOR/STRAIGHT 9/16 SAE - 9/16 JIC 1
42 068938 ELBOW/ADJUSTABLE 90° 9/16 SAE - 91/16 JIC 1
43 170-35077  PUMP ASSEMBLY/GEAR 1

PRESSURE SETTINGS

AMOUNT OF PRESSURE

CHARGE PRESSURE

200 PSI @ Full Throttle (14 bar)

TANDEM RELIEF

5000 PSI (345 bar)

PRINTED IN USA

18

908267/DP0904



CHARGE, COOLER AND RETURN FILTER PLUMBING

2
5 ———"Vg
NG
1—%\%%

Gear Pump Port - Front

Cooler Top

£
/l* To Tank
Hydrostatic Charge Port
Control Valve Port - Left
To Tank \ |
14 13
t&

e
& / 1‘6

Cooler Bottom

18 Gear Pump Port - Rear

Control Valve
Port - Right

filtplmb.cpt

908267/DP0904 19 PRINTED IN USA



CHARGE, COOLER AND RETURN FILTER PLUMBING

Ref. Part Quantity
No. No. Description 36/3935
1 040-33400 BRACKET/FILTER MOUNT 1
2 650704 BOLT/CARRIAGE 3/8 X 1 2
3 070856 NUT/HEX WHIZLOCK 3/8 4
4 170-33996 BASE/FILTER WITH RELIEF 1
5 081380 SCREW/CAP WHIZLOCK 5/16 X 3/4 3
6 170-35067  ELEMENT/FILTER 1
7 072615 ELBOW/ADJUSTABLE 90° 1-1/16 SAE - 7/8 JIC 1
8 350-27267  O-RING 1-1/16 2
9 072602 CONNECTOR/STRAIGHT 1-1/16 SAE - 7/8 JIC 1
10 170-35047  HYDRAULIC LINE ASSEMBLY/FILTER TO VALVE PACKAGE 1
11 170-35033  HYDRAULIC HOSE & TUBE ASSEMBLY/CHARGE PUMP FRONT TO FILTER INLET 1
12 170-35056  HYDRAULIC HOSE ASSEMBLY/ CHARGE PUMP TO VALVE PACKAGE 1
13 170-35040  HYDRAULIC HOSE & TUBE ASSEMBLY/VALVE PACKAGE - TANK 1
14 054626 CONNECTOR/STRAIGHT 3/4 SAE - 3/4 JIC/TANK LOWER 2
15 350-32423 _ O-RING 3/4 3
16 170-35027 HYDRAULIC HOSE & TUBE ASSEMBLY/VALVE - COOLER BOTTOM 1
17 065415 FITTING/SWIVEL ADAPTER 90° 7/8 JIC COOLER BOTTOM 1
18 187465B HYDRAULIC HOSE 5/8 X 65-1/4 / OIL COOLER TOP TO TANK 1
170-35064A HYDRAULIC HOSE 5/8 X 65-1/4 / OIL COOLER TOP TO TANK 1
19 170-35032 HYDRAULIC HOSE AND TUBE ASSEMBLY/VALVE TO GEAR PUMP 1
20 170-34994 VALVE PACKAGE/BRAKES 1
21 652055 BOLT/CARRIAGE 3/8 X 2-1/4 2
22 650517 PLUG 1/4 1
23 072580 CONNECTOR/STRAIGHT 7/8 SAE - 7/8 JIC 2
24 350-32424  O-RING 7/8 2
25 660000 PLUG 1/8 1
26 090-32164  SWITCH/TEMPERATURE/OIL 1
27 095601 ELBOW/ADJUSTABLE 90° 7/16 SAE - 7/16 JIC 1
28 350-32421  O-RING 7/16 1
29 230-16167  ELBOW/ADJUSTABLE 90° 9/16 SAE - 9/16 JIC 1
30 055897 O-RING 9/16 2
31 230-32739  ELBOW/ADJUSTABLE 45° 9/16 SAE - 3/4 JIC 1
32 065415 ELBOW/SWIVEL 1
A) MODEL 3635: SN 00001174 AND EARLIER. MODEL 3935: SN 00001336 AND EARLIER.
B) MODEL 3635: SN 00001175 AND LATER. MODEL 3935: SN 00001337 AND LATER.
PRINTED IN USA 20 908267/DP0904



AUXILIARY CIRCUIT PLUMBING

908267/DP0904 21 PRINTED IN USA



AUXILIARY CIRCUIT PLUMBING

Ref. Part Quantity
No. No. Description 36/3935
1 100-32164 COUPLER/MALE 1
2 100-32167 COUPLER/FEMALE 1
3 350-32552 RING/SNAP 4
4 040-33727 BRACKET/COUPLER RETAINER 1
5 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 3
6 072615 ELBOW/ADJUSTABLE 90° 1-1/16 SAE - 7/8 JIC 2
7 350-27267  O-RING 1-1/16 2
8 170-35049  HYDRAULIC LINE ASSEMBLY/INNER 1
9 170-35048  HYDRAULIC LINE ASSEMBLY/OUTER 1
10 390-15909  CLIP/HYDRAULIC LINE 6
11 650527 BOLT/CARRIAGE 1/2- 13NC X 1-1/4 3
12 170-35042  ASSEMBLY/HYDRAULIC HOSE AND TUBE 1
13 170-35041  ASSEMBLY/HYDRAULIC HOSE AND TUBE 1
14 650773 BOLT/CARRIAGE 3/8 X 1-1/2 3
15 071703 NUT/HEX CENTERLOCK 3/8 3
16 067455 ELBOW/ADJUSTABLE 90° 3/4 SAE - 7/8 JIC 1
17 112712 CONNECTOR/STRAIGHT 3/4 SAE - 7/8 JIC 1
18 350-32424  O-RING 7/8 2
PRINTED IN USA 22 908267/DP0904



TILT CIRCUIT PLUMBING

To Control
Valve

tiltcire.cpt

908267/DP0904 23 PRINTED IN USA



TILT CIRCUIT PLUMBING

Ref. Part Quantity
No. No. Description 36/3935
1 170-35009 MANIFOLD ASSEMBLY/TILT CIRCUIT 1
2 651097 BOLT/CARRIAGE 3/8 X 2-3/4 2
3 070856 NUT/HEX WHIZLOCK 3/8 2
4 131529 PLUG 3/4 SAE 1
5 350-32423 O-RING 3/4 3
6 114742 TEE FITTING/ADJUSTABLE 3/4 SAE - 3/4 JIC 1
7 088442 ELBOW/SWIVEL 90° 3/4 JIC 1
8 089099 CONNECTOR/STRAIGHT 7/8 SAE - 3/4 JIC 1
9 350-32424  O-RING 7/8 1
10 054816 ELBOW/ADJUSTABLE 90° 3/4 SAE - 3/4 JIC 1
11 170-35028  HYDRAULIC HOSE & TUBE ASSEMBLY/CONTROL VALVE TO LIFT ARM LINE INSIDE ROD END 1
12 17035029  HYDRAULIC HOSE AND TUBE ASSEMBLY/TILT ROD CROSSOVER TO VALVE PKG 1
13 170-35044  HYDRAULIC LINE ASSEMBLY/TILT VALVE PKG TO REAR PORT VALVE 1
14 076880 ELBOW/ADJUSTABLE 45° 3/4 SAE - 3/4 JIC ROD END 2
15 170-35069  ASSEMBLY/HYDRAULIC LINE 1
16 054626 CONNECTOR/STRAIGHT 3/4 SAE - 3/4 JIC 3
17 170-35015 HYDRAULIC LINE ASSEMBLY/OUTER 1
18 170-35016 HYDRAULIC LINE ASSEMBLY/INNER 1
19 390-15909 CLIP/HYDRAULIC LINE 3
20 071703 NUT/HEX CENTERLOCK 3/8 3
21 390-29164 CLIP/HYDRAULIC LINE 3
22 650987 SCREW/HEX SELF TAPPING 3/8 X 1-1/2 3
23 065415 ELBOW/SWIVEL ADAPTER 90° 7/8 JIC 2
24 064669 TEE FITTING/TUBE 7/8 JIC MALE 2
25 170-35018 HYDRAULIC HOSE ASSEMBLY/LINE TO TILT CYLINDER BASE 2
26 170-35050  HYDRAULIC HOSE ASSEMBLY/TILT CYLINDER BASE 2
27 170-35001  HYDRAULIC CYLINDER ASSEMBLY/TILT 2
28 220-32674  PIN/PIVOT/TILT CYLINDER BASE END 2
29 400-32573  WASHER/SPECIAL 2
30 350-32552  RING/SNAP 2
31 400-32557  WASHER/SPECIAL 2
32 310-32392  SCREWJ/CAP 5/8 X 1 2
33 220-32643  PIN/PIVOT/TILT CYLINDER ROD END 2
34 650492 SCREW/CAP 3/8 X 2-1/2 2
35 335-32203  SEAL/PIN 4
36 400-32412 WASHER/SPECIAL 4
37 570005 ZERK/GREASE 90° 1/8 2

PRINTED IN USA

24

908267/DP0904



LIFT CIRCUIT PLUMBING

liftcirc.cpt

908267/DP0904 25 PRINTED IN USA



LIFT CIRCUIT PLUMBING

Ref. Part Quantity
No. No. Description 36/3935
1 170-35046 HYDRAULIC LINE ASSEMBLY/LIFT/VALVE PKG TO BASE HOSE LEFT 1
2 170-35045 HYDRAULIC LINE ASSEMBLY/LIFT VALVE PKG TO BASE HOSE RIGHT 1
3 076147 CLAMP/HOSE 2
4 170-35037 HYDRAULIC HOSE ASSEMBLY/LIFT CYLINDER BASE 2
5 170-35030 HYDRAULIC HOSE ASSEMBLY/LIFT CYLINDER ROD/CROSSOVER TO TEE 1
6 230-32269  TUBE UNION/BULKHEAD 3/4 JIC 1
7 210-21556  NUT/BULKHEAD 2
8 420-35319  CLAMP/HOSE 2
9 650790 BOLT/CARRIAGE 3/8 X 3/4 2
10 071703 NUT/HEX CENTERLOCK 3/8 4
11 135578 BULKHEAD/TUBE TEE 3/4 JIC - SELF LEVEL END 1
12 040-33755  BRACKET/BULKHEAD RETAINER 1
13 650687 BOLT/CARRIAGE 5/16 X 3/4 1
14 210-19470  NUT/HEX WHIZLOCK 5/16 1
15 170-35035__ HYDRAULIC HOSE AND TUBE ASSEMBLY/LIFT CYLINDER ROD/RIGHT TEE/LEFT BULKHEAD 2
16 170-35034 HYDRAULIC HOSE AND TUBE ASSEMBLY CONTROL VALVE LIFT TEE/(SELF LEVEL) 1
17 170-35036 HYDRAULIC HOSE ASSEMBLY/CONTROL VALVE TO LIFT VALVE 1
18 170-35043 HYDRAULIC LINE ASSEMBLY/VALVE TO LIFT VALVE PKG. 1
19 170-35009 VALVE/HYDRAULIC LOCK!/ LIFT 1
20 651097 BOLT/CARRIAGE 3/8 X 2-3/4 4
21 070856 NUT/HEX WHIZLOCK 3/8 2
22 072580 CONNECTOR/STRAIGHT 7/8 SAE - 7/8 JIC 2
23 350-32424 O-RING 7/8 1
24 054626 CONNECTOR/STRAIGHT 3/4 SAE - 3/4 JIC 3
25 350-32423  O-RING 3/4 3
26 17035000  HYDRAULIC CYLINDER ASSEMBLY/LIFT 2
27 054816 ELBOW/ADJUSTABLE 90° 3/4 SAE - 3/4 JIC BASE END 2
28 170-35039  HYDRAULIC LINE ASSEMBLY/LIFT CYLINDER 2
29 087850 HOSE/CLAMP #40 2
30 220-32643  PIN/PIVOT/LIFT CYLINDER ROD END 2
31 650492 SCREW/CAP 3/8 X 2-1/2 ROD END 2
32 220-32397  PIN/PIVOT BASE END 2
33 650818 SCREW/CAP 3/8 X 3 BASE END 2
34 570002 ZERK/GREASE STRAIGHT 1/8 2
35 650704 BOLT/CARRIAGE 3/8 X 1 1
36 076880 ELBOW/ADJUSTABLE 45° 3/4 SAE - 3/4 JIC ROD END 2
37 067455 ELBOW/ADJUSTABLE 90° 3/4 SAE - 7/8 JIC 2
38 067761 ELBOW/ADJUSTABLE 90° 7/8 SAE - 7/8 JIC 1
39 058610 TEE FITTING/SWIVEL FEMALE RUN 7/8 JIC 1

PRINTED IN USA

26

908267/DP0904



SELF-LEVEL VALVE PLUMBING

- .

A

g,

16

/

PRINTED IN USA

27

908267/DP0904



SELF-LEVEL VALVE PLUMBING

Ref. Part Quantity
No. No. Description 36/3935
1 170-34029 VALVE/SELF LEVELING 1
2 652040 BOLT/CARRIAGE 5/16 X 2-1/2 2
3 654006 WASHER/FLAT 3/8 2
4 071701 NUT/HEX CENTERLOCK 5/16 2
5 076031 ELBOW/ADJUSTABLE 90° 7/8 SAE - 3/4 JIC 3
6 230-32754  PORT ADAPTER/O-RING 7/8 SAE TO 3/4 JIC FEMALE 1
7 350-32424  O-RING 7/8 4
8 170-19212  HYDRAULIC HOSE ASSEMBLY/SELF LEVEL /TO LOCK VALVE 2
9 054626 CONNECTOR/STRAIGHT 3/4 SAE - 3/4 JIC 1
10 350-32423  O-RING 3/4 2
11 088935 TEE FITTING/SWIVEL FEMALE SIDE OUTLET 3/4 JIC 1
12 114742 TEE FITTING/ADJUSTABLE 3/4 SAE - 3/4 JIC 1
13 040-33755  BRACKET/BULKHEAD RETAINER 1
14 650687 BOLT/CARRIAGE 5/16 X 3/4 1
15 210-19470 _ NUT/HEX WHIZLOCK 5/16 1
16 135578 BULKHEAD/TUBE TEE 3/4 JIC - SELF LEVEL END 1
17 210-21556 NUT/BULKHEAD 1
PRINTED IN USA 28 908267/DP0904



FOOT PEDAL CONTROL AND CABIN PANEL

Hand and Foot Models

908267/DP0904 29 PRINTED IN USA



FOOT PEDAL CONTROL AND CABIN PANEL

Ref. Part Quantity
No. No. Description Hand and Foot
1 090-32505 FOOT PEDAL MOUNT WELDMENT/CENTER 1
2 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 4
3 090-32506 PIVOT WELDMENT/FOOT PEDAL 2
4 045-31469 BUSHING/OILITE 3
5 650650 SCREW/CAP 1/2 X 3-1/2 2
6 400-30803  WASHER/SPECIAL 2
7 090-30303  PEDAL/FOOT 2
8 054202 ROD END/FEMALE WITH STUD 6
9 071704 NUT/HEX CENTERLOCK 3/8 6
10 290-32426  ROD LINKAGE /BELL CRANK - PEDAL 2
11 650552 NUT/HEX 3/8 8
12 090-32507  CONTROL LINKAGE WELDMENT/UPPER 1
13 090-32508  CONTROL LINKAGE WELDMENT/LOWER 1
14 650650 SCREW/CAP 1/2 X 3-1/2 1
15 400-10541  WASHER/SPECIAL 1
16 654009 WASHER/FLAT 1/2 1
17 290-32320 ROD LINKAGE/BELL CRANK - VALVE 2
18 250-32609  YOKE/CLEVIS 2
19 220-28739 PIN/CLEVIS 1/4 X 1 2
20 220-32680  PIN/RUE #8 2
21 330-33753 WELDMENT/LINKAGE COVER 1

PRINTED IN USA

30

908267/DP0904



FOOT PEDAL CONTROL AND CABIN PANEL

Auxiliary Pedal Controls - T-Bar

Models 3635: SN SM02B000547 and earlier
Models 3935: SN SN02B000566 and earlier

aux_tbar.cpt

908267/DP0904 31 PRINTED IN USA



FOOT PEDAL CONTROL AND CABIN PANEL

MODELS 3635: SN SM02B000547 AND EARLIER. MODELS 3935: SN SN02B000566 AND EARLIER.

Ref. Part Quantity
No. No. Description T-Bar
1 090-32516 PEDAL WELDMENT/AUXILIARY 1
2 045-31440 BUSHING/OILITE 3
3 310-27919 SCREW/CAP WHIZLOCK 1/2 X 2 3
4 090-32514 BELL CRANK WELDMENT/AUXILIARY 1
5 200-32245 ROD END/FEMALE 3/8 2
6 123383 ROD END/MALE 3/8 1
7 650552 NUT/HEX 3/8 5
8 400-13676  WASHER/SPECIAL 3
9 030-31941  BOLT/SHOULDER 5/16 3
10 290-32320  CONTROL ROD/BELL CRANK TO PIVOT 1
11 054202 ROD END/FEMALE WITH STUD 2
12 071704 NUT/HEX CENTERLOCK 3/8 2
13 090-32520  LINKAGE WELDMENT/ AUXILIARY CONTROL 1
14 290-32588  CONTROL ROD/AUXILIARY 1
15 200-32698  SPOOL LOCK LINKAGE/AUXILIARY 1
16 220-28739 PIN/CLEVIS 1/4 X 1 1
17 220-32680 PIN/RUE #8 1
18 330-33766 ~ BRACKET/SOLENOID MOUNT 1
19 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 10
20 070856 NUT/HEX WHIZLOCK 3/8 2
21 170-35068 SOLENOID SPOOL LOCK 1
22 653036 NUT/HEX JAM 9/16 1
23 651168 SCREW/CAP SELF TAPPING 3/8 X 3/4 GROUND 1
24 090-32515 WELDMENT/CONTROL MOUNT 1
25 330-33756  PLATE/FLOOR 1

PRINTED IN USA 32 908267/DP0904



FOOT PEDAL CONTROL AND CABIN PANEL

Auxiliary Pedal Controls - T-Bar and Dual

Hand Models
20 21
Models 3635: SN SM02B000549 and later \ 26
Models 3935: SN SN02B000568 and later a \
N
24
2
23

Pg32_b.png

908267/DP0904 33 PRINTED IN USA



FOOT PEDAL CONTROL AND CABIN PANEL

MODELS 3635: SN SM02B000549 AND LATER. MODELS 3935: SN SN02B000568 AND LATER.

Ref. Part Quantity
No. No. Description T-Bar/Dual Hand
1 090-32546 WELDMENT/CONTROL MOUNT 1
2 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 8
3 090-32547 WELDMENT/AUXILIARY PEDAL 1
4 045-31440 BUSHING/OILITE 2
5 310-27919 SCREW/CAP WHIZLOCK 1/2 X 2 1
6 090-32358  CABLE/AUXILIARY CONTROL 1
7 200-32449  JOINT/BALL (INCLUDES ITEM 8 WHEN ORDERED) 2
8 650546 NUT/HEX 1/4 2
9 330-33756  PLATE/FLOOR 1
10 090-32549  WELDMENT/AUXILIARY PIVOT 1
11 650774 BOLT/CARRIAGE 1/2 X 2 1
12 210-19532  NUT/HEX FLANGED CENTERLOCK 1/2 1
13 200-32245  ROD END FEMALE 3/8 1
14 650491 SCREW/CAP 3/8 X 1-1/4 1
15 400-13676 __ WASHER/SPECIAL 1
16 071703 NUT/HEX CENTERLOCK 3/8 1
17 290-13537 ROD/CONTROL 1
18 650552 NUT/HEX 3/8 2
19 200-32698 SPOOL LOCK LINKAGE/AUXILIARY 1
20 220-28739 PIN/CLEVIS 1/4 X 1 1
21 220-32680 PIN/RUE #8 1
22 330-33766 BRACKET/SOLENOID MOUNT 1
23 070856 NUT/HEX WHIZLOCK 3/8 2
24 170-35068  SOLENOID SPOOL LOCK 1
25 210-21043  NUT/HEX JAM 9/16 1
26 310-32411  SCREW/CAP SELF TAPPING 3/8 X 3/4 1

PRINTED IN USA

34

908267/DP0904



STEERING CONTROLS

T-Bar Models - Right Control Handle

Rght_bar.cpt

908267/DP0904 35 PRINTED IN USA



STEERING CONTROLS

Ref. Part Quantity
No. No. Description T-Bar
1 134889 STEERING ARM/RIGHT 1
2 134327 STOP/T-BAR 1
3 330-33758 HYDRAULIC CONTROL MOUNT WELDMENT/RIGHT 1
4 010-32440 BEARING/FLANGE MOUNT 3
5 650512 SCREW/CAP 1/4 X 3/4 6
6 071700 NUT/HEX 1/4 10
7 045-31488  BUSHING/OILITE/FLANGED 1
8 650704 BOLT/CARRIAGE 3/8 X 1 3
9 480-32362  BUSHING 1
10 071703 NUT/HEX CENTERLOCK 3/8 1
11 330-33757  HYDRAULIC CONTROL SUPPORT/ON VALVE 1
12 310-26840A  SCREW/CAP WHIZLOCK1/2 X 3/4 1
13 650491 SCREW/CAP 3/8 X 1-1/4 2
14 070856 NUT/HEX WHIZLOCK 3/8 1
15 360-32625  SPACER 1
16 054202 ROD END/FEMALE WITH STUD 2
17 071704 NUT/HEX CENTERLOCK 3/8 2
18 290-32589  CONTROL ROD/TILT 1
19 650552 NUT/HEX 3/8 3
20 200-32345 ROD END/FEMALE 1/4 4
21 650546 NUT/HEX 1/4 1
22 200-32696 VALVE/LINKAGE/STRAP 2
23 650426 SCREW/CAP 1/4 X 1-1/4 4
24 310-32352  SCREW/CAP 1/4 X 3/4 ANCHOR 3
25 200-32697  LINKAGE/ANCHOR 1
26 220-28739  PIN/CLEVIS 1/4 X 1 2
27 220-32680  PIN/RUE #8 2
28 290-32587  ROD CONTROL/LIFT 1
29 250-32609  CLEVIS 1
30 040-33748  BOOT COVER/LEFT 1
31 040-33728  BOOT COVER/RIGHT 1
32 420-35655  LEVER/BOOT STEERING 1
33 651312 SCREW/CROSS RECESS HEAD #10 X 1/2 6
34 081374B NUT/HEX WHIZLOCK 1/2 1
35 650811B BOLT/CARRIAGE 1/2 X 1 1
36 090-325538  WELDMENT/CONTROL MOUNT 1
37 0765888 SCREW/CAP WHIZLOCK 3/8 X 3/4 1

A) MODELS 3635: SERIAL NUMBERS THROUGH SM02B000547. MODELS 3935: SERIAL NUMBERS THROUGH SN02B000566.
B) MODELS 3635: SERIAL NUMBERS SM02B000548 AND LATER. MODELS 3935: SERIAL NUMBERS SN02B000567 AND LATER.

PRINTED IN USA

36

908267/DP0904



STEERING CONTROLS

T-Bar Models - Left Control Handle

r.ept

left_ba

PRINTED IN USA

37

908267/DP0904



STEERING CONTROLS

Ref. Part Quantity
No. No. Description T-Bar
1 090-32518 WELDMENT/DUAL CONTROL 1
2 134888 STEERING ARM/LEFT 1
3 090-32519 DRIVE CONTROL WELDMENT/RIGHT STEERING LEVER 1
4 656011 SCREW/CAP M10 X 45MM 1
5 210-32126 NUT/HEX LOCK M10 1
6 010-32441  BEARING/FLANGE MOUNT 5
7 650488 SCREW/CAP 3/8 X 3/4 10
8 071703 NUT/HEX CENTERLOCK 3/8 10
9 045-31469  BUSHING/OILITE 1
10 650650 SCREW/CAP 1/2 X 3-1/2 1
11 360-32625 ~ SPACER/MOUNT BOX TO FRAME 1
12 650533 SCREW/CAP 3/8 X 1-1/2 1
13 210-19533  NUT/HEX FLANGED CENTERLOCK 3/8 1
14 090-32517  PIVOT WELDMENT/DRIVE CONTROL 1
15 054202 ROD END WITH STUD 4
16 071704 NUT/HEX CENTERLOCK 3/8 4
17 290-32584 CONTROL ROD/CENTER PIVOT TO LEFT T-BAR 1
18 650552 NUT/HEX 3/8 2
19 200-32615A  TURNBUCKLE/RIGHT 1
20 210-32134A NUT/HEX 3/8 LEFT THREAD 1
21 135332 DEVICE/CENTERING 1
22 656048 NUT/HEX M8 2
23 654004 WASHER/FLAT 5/16 2
24 040-33748 BOOT COVER/LEFT 1
25 040-33728  BOOT COVER/RIGHT 1
26 420-35655  LEVER/BOOT STEERING 1
27 651312 SCREW/CROSS RECESS HEAD #10 X 1/2 6

A) 3635 MODELS: SERIAL NUMBERS THROUGH SM02B000547. 3935 MODELS: SERIAL NUMBERS THROUGH SN02B000566. PARTS

LABELED (A) WERE REPLACED BY UPDATED REFERENCE PART #17 (290-32584).

PRINTED IN USA

38

908267/DP0904



STEERING CONTROLS

Hand and Foot Models with Auxiliary

Models 3635: SN SM02B000547 and earlier
Models 3935: SN SN02B000566 and earlier

dsteern2.cpt

908267/DP0904 39 PRINTED IN USA



STEERING CONTROLS

MODELS 3635: SN SM02B000547 AND EARLIER. MODELS 3935: SN SN02B000566 AND EARLIER.

Quantity

Ref. Part Hand/Foot
No. No. Description with Auxiliary
1 090-32529  HANDLE WELDMENT/RIGHT 1
2 420-36179  GRIP 2
3 090-32527  PIVOT WELDMENT/AUXILIARY HANDLE 1
4 045-31469  BUSHING/OILITE 4
5 650454 SCREW/CAP 1/2 X 3-3/4 3
6 071706 NUT/HEX CENTERLOCK 1/2 3
7 090-32526  BELL CRANK WELDMENT/AUXILIARY 1
8 650594 SCREW/CAP 1/2 X 3-1/4 1
9 654046 WASHER/FLAT 7/16 1
10 123383 ROD END 3/8 1
11 030-31941  BOLT/SHOULDER 5/16 X 5/8 1
12 400-13676 WASHER/SPECIAL 1
13 054202 ROD END/FEMALE WITH STUD 3/8 1
14 071704 NUT/HEX CENTERLOCK 3/8 1
15 650552 NUT/HEX 3/8 3
16 200-32285 YOKE FEMALE/ROD TO PIVOT 1
17 220-28739 PIN/CLEVIS 1/4 X 1 2
18 220-32680 PIN/RUE #8 2
19 290-32591 ROD CONTROL/AUXILIARY 1
20 200-32698  SPOOL LOCK LINKAGE/AUXILIARY 1
21 330-33766  BRACKET/SOLENOID MOUNT 1
22 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 2
23 070856 NUT/HEX WHIZLOCK 3/8 2
24 170-35068  SOLENOID SPOOL LOCK 1
25 653036 NUT/HEX JAM 9/16 1
26 651168 SCREW/CAP SELF TAPPING 3/8 X 3/4 GROUND 1
27 090-32509  HANDLE WELDMENT/LEFT 1
28 170-34590  ABSORBER/SHOCK 2
29 030-31948  BOLT/SHOULDER 5/16 X 1 2
30 400-32554 WASHER/SPECIAL 10
31 650579 SCREW/CAP 3/8 X 1-3/4 2
32 071703 NUT/HEX CENTERLOCK 3/8 2
33 076589 SCREW/CAP WHIZLOCK 3/8 X 1 1
34 654006 WASHER/FLAT 3/8 1

PRINTED IN USA 40 908267/DP0904



STEERING CONTROLS

Hand and Foot Models with Auxiliary

Models 3635: SN SM02B000549 and later
Models 3935: SN SN02B000568 and later

Pg34_c.png

908267/DP0904 41 PRINTED IN USA



STEERING CONTROLS

MODELS 3635: SN SM02B000549 AND LATER. MODELS 3935: SN SN02B000568 AND LATER.

Quantity
Ref. Part Hand/Foot
No. No. Description with Auxiliary
1 090-32553  WELDMENT/CONTROL MOUNT 1
2 650704 BOLT/CARRIAGE 3/8 X 1 2
3 070856 NUT/HEX WHIZLOCK 3/8 4
4 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 3
5 090-32527  AUXILIARY HANDLE PIVOT WELDMENT 1
6 045-31469  BUSHING/OILITE 4
7 651020 BOLT/CARRIAGE 1/2 X 4 1
8 071706 NUT/HEX CENTERLOCK 1/2 3
9 090-32552  HANDLE WELDMENT/RIGHT 1
10 420-36179 __ GRIP 2
11 650454 SCREW/CAP 1/2 X 3-3/4 2
12 090-32545 HANDLE WELDMENT/LEFT 1
13 030-31941  BOLT/SHOULDER 5/16 X 5/8 1
14 123383 ROD END 1
15 650552 NUT/HEX 3/8 3
16 054202 ROD END/FEMALE WITH STUD 3/8 1
17 071704 NUT/HEX CENTERLOCK 3/8 1
18 090-32548 WELDMENT/PIVOT LEFT 1
19 650650 SCREWI/CAP 1/2 X 3-1/2 1
20 090-32550 BRACKET/HANDLE LOCK 1
21 076589 SCREW/CAP WHIZLOCK 3/8 X 1 2
22 170-34590  ABSORBER/SHOCK 2
23 030-31948  BOLT/SHOULDER 5/16 X 1 2
24 400-32554  WASHER/SPECIAL 10
25 650579 SCREW/CAP 3/8 X 1-3/4 2
26 071703 NUT/HEX CENTERLOCK 3/8 3
27 400-13676  WASHER/SPECIAL 2
28 090-32551  AUXILIARY BELL CRANK WELDMENT 1
29 652088 BOLT/CARRIAGE 1/2 X 3-1/2 1
30 210-19532 NUT/HEX FLANGED CENTERLOCK 1/2 1
31 650491 SCREW/CAP 3/8 X 1-1/4 1
32 200-32698 SPOOL LOCK LINKAGE/AUXILIARY 1
33 220-28739 PIN/CLEVIS 1/4 X 1 2
34 220-32680  PIN/RUE #8 2
35 330-33766  BRACKET/SOLENOID MOUNT 1
36 170-35068  SOLENOID SPOOL LOCK 1
37 210-21043  NUT/HEX JAM 9/16 1
38 310-32411  SCREW/CAP SELF TAPPING 3/8 X 3/4 1
39 654006 WASHER/FLAT 3/8 1
40 200-32245  ROD END/FEMALE 1

PRINTED IN USA

42

908267/DP0904



STEERING CONTROLS

Dual Hand Models with Auxiliary

magicas3.cpt

908267/DP0904 43 PRINTED IN USA



STEERING CONTROLS

Quantity
Ref. Part Dual Hand
No. No. Description with Auxiliary
1 090-32546  WELDMENT/ CONTROL MOUNT 1
2 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 9
3 090-32547  PEDAL WELDMENT/AUXILIARY 1
4 045-31440  BUSHING/OLITE 2
5 310-27919  SCREW/CAP 1/2 X 2 1
6 090-32358  CABLE/AUXILIARY CONTROL 1
7 200-32449  JOINT/BALL 2
8 650546 NUT/HEX 1/4 2
9 330-33756  PLATE/FLOOR 1
10 090-32548  PIVOT WELDMENT/LEFT 1
11 045-31469 BUSHING/OILITE 4
12 650650 SCREW/CAP 1/2 X 3-1/2 1
13 090-32545 HANDLE WELDMENT/CONTROL LEFT 1
14 420-36179 GRIP 2
15 650454 SCREW/CAP 1/2 X 3-3/4 2
16 071706 NUT/HEX CENTERLOCK 1/2 3
17 054202 ROD END/FEMALE WITH STUD 3/8 4
18 290-32593 ROD CONTROL/CROSSOVER LIFT 1
19 650552 NUT/HEX 3/8 9
20 071704 NUT/HEX CENTERLOCK 3/8 5
21 090-32544  LEVER/LIFT CROSSOVER 1
22 650585 SCREW/CAP 1/2 X 2 1
23 654046 WASHER/FLAT 7/16 1
24 081374 NUT/HEX WHIZLOCK 1/2 1
25 090-32542  BRACKET/CROSS LINK MOUNT 1
26 650704 BOLT/CARRIAGE 3/8 X 1 4
27 070856 NUT/HEX WHIZLOCK 3/8 6
28 290-32594  ROD/CONTROL 1
29 250-32609  YOKE 2
30 220-28739  PIN/CLEVIS 1/4 X 1 3
31 220-32680  PIN/RUE #8 3
32 090-32552 HANDLE WELDMENT/CONTROL MOUNT RIGHT 1
33 090-32553  WELDMENT/ CONTROL MOUNT 1
34 090-32527 PIVOT WELDMENT/AUXILIARY HANDLE 1
35 651020 BOLT/CARRIAGE 1/2 X 4 1
36 200-32245 ROD END/FEMALE 3/8 2
37 650491 SCREW/CAP 3/8 X 1-1/4 2
38 400-13676  WASHER/SPECIAL 3
39 071703 NUT/HEX CENTERLOCK 3/8 2
40 480-34646  ROD/THREADED 1
41 090-32549  PIVOT WELDMENT/AUXILIARY 1
42 652088 BOLT/CARRIAGE 1/2 X 3-/12 1
43 400-10541  WASHER/SPECIAL 1
44 210-19532  NUT/HEX FLANGE 1/2 1
45 290-13537  ROD/CONTROL 1
46 200-32698  SPOOL LOCK LINKAGE/AUXILIARY 1
47 090-32543 LEVER WELDMENT/TILT LINKAGE 1
48 123383 ROD END/MALE 3/8 1
49 030-31941  BOLT/SHOULDER 5/16 X 5/8 1
50 330-33766  BRACKET/SOLENOID MOUNT 1
51 170-35068  SOLENOID/SPOOL LOCK 1
52 210-21043 NUT/HEX JAM 9/16 1
53 310-32411 SCREW/CAP SELF TAPPING 3/8 X 3/4 1

PRINTED IN USA

44

908267/DP0904



LIFTARM

e

~ KIT

liftarmg.cpt

PRINTED IN USA

45

908267/DP0904



LIFTARM

Ref. Part Quantity
No. No. Description 36/3935
1 120-32981 WELDMENT/LIFT ARM 1
2 220-32678 PIN/PIVOT/LIFT ARM MOUNT 2
3 045-31420 BUSHING/BASE OILITE 4
4 650818 SCREW/CAP 3/8 X 3 2
5 071703 NUT/HEX CENTERLOCK 3/8 4
6 570002 ZERK/GREASE STRAIGHT 1/8 4
7 045-31438  BUSHING/OILITE/UPPER AND LOWER 4
8 335-32161  SEAL/ WIPER/LOWER ARM 2
9 220-32676  PIN/ALL-TACH TO LIFTARM 2
10 650493 SCREW/CAP 3/8 X 2 3/4 2
11 360-32598  DOWN STOP/LIFTARM 2
12 420-35454  BUMPER/DOWN STOP 2
13 360-32599  SHIM/DOWN STOP/LIFTARM AR
14 310-32617  SCREW/FLAT HEAD HEX 1/2 X 1 2
15 071706 NUT/HEX CENTERLOCK 1/2 2
16 330-33775 WELDMENT/STEP SUPPORT 1
17 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 6
18 330-33755 WELDMENT/STEP 1
19 190-32931 KIT/LIFTARM STOP REPLACEMENT (CONSISTS OF ITEMS 20-30) 1
20 REF STOP WELDMENT/LIFTARM LEFT 1
21 REF STOP WELDMENT/LIFTARM RIGHT 1
22 650704 BOLT/CARRIAGE 3/8 X 1 3
23 210-19533 NUT/HEX FLANGED CENTERLOCK 3/8 3
24 420-36124 BUMPER 1
25 654024 WASHER/LOCK 5/16 1
26 653034 NUT/HEX JAM 5/16 1
27 220-32682  PIN/LYNCH WITH CHAIN 1
28 310-32686  SCREW/BUTTON HEAD #8 X 3/4 1
29 210-32183  NUT/HEX NYLOCK #8 1
30 137637 DECAL/DANGER LIFTARM 1

PRINTED IN USA

46

908267/DP0904



ALL-TACH™ ATTACHMENT SYSTEM

10

hitch2.cpt

908267/DP0904 47 PRINTED IN USA



ALL-TACH™ ATTACHMENT SYSTEM

Quantity
Ref. Part All-Tach™
No. No. Description Attachment
246-26719  ASSEMBLY/ALL-TACH™ (CONSISTS OF ITEMS 1-18) 1

1 120-32994  WELDMENT/ALL-TACH™ 1

2 090-32521  HANDLE/RIGHT 1

3 090-32503  HANDLE/LEFT 1

4 310-32678  SCREW/SOCKET HEAD 1/2 X 2-3/4 2

5 400-32252  WASHER/CUPPED SPRING 2

6 400-30803  WASHER/FLAT SPECIAL 2

7 068034 NUT/HEX NYLON LOCK 1/2 2

8 134874 ADAPTER/PUSH ROD 2

9 650488 SCREW/CAP 3/8 X 3/4 2
10 400-20103 WASHER/SPECIAL 2
11 400-20715 WASHER/SPECIAL 2
12 134219 PIN/LATCH 2
13 134594 ROD/PUSH 2
14 123554 SPRING/COMPRESSION 2
15 062756 PIN/SLOTTED SPRING 3/8 X 2 2
16 310-32684 SCREWI/CAP 1/2 X 2-1/2 2
17 420-18757 GRIP/HANDLE 2
18 570002 ZERK/ STRAIGHT GREASE 1/8 2
PRINTED IN USA 48 908267/DP0904



ROPS/FOPS

magrops2.cpt

PRINTED IN USA

49

908267/DP0904



ROPS/FOPS

Ref. Part Quantity

No. No. Description 36/3935
1 120-32992 WELDMENT/ROPS 1
2 650867 SCREW/CAP 5/8 X 5 2
3 072490 BUSHING/RUBBER MOUNT/REAR 2
4 067823 NUT/HEX NYLON LOCK 5/8 2
5 067750 NUT/SPEED 5
6 650503 SCREW/CAP 1/2 X 2-1/2 2
7 400-30803  WASHER/SPECIAL 4
8 064543 MOUNT/RUBBER 2
9 210-19530  NUT/HEX FLANGED CENTERLOCK 1/2 2
10 420-36166  WINDOW/TOP ROPS 1
11 420-36150  GASKET/TOP WINDOW/SHORT 2
12 420-36151  GASKET/TOP WINDOW/LONG 2
13 650943 SCREW/TRUSS HEAD 1/4 X 1/2 11
14 420-36120  WINDOW/REAR ROPS 1
15 420-36133 _ SEAL/WINDOW 69" 1
16 420-34480 STRIP/LOCKING 69" 1
17 132166 TAG/RIPCORD 1
132294 RING 1
18 090-32532 WELDMENT/GRAB HANDLE 2
19 310-19471 SCREW/CAP WHIZLOCK 3/8 X 1/2 4
20 420-36292D HEADLIGHT 2
21 420-35559 BULB/HEADLIGHT 2
22 420-36141 HOUSING/CONNECTOR/FEMALE (HEADLIGHTS) 2
23 420-36140  SECONDARY LOCK (HEADLIGHTS) 2
24 420-36134  GROMMET 2
25 330-33772  SHIELD/WIRE HARNESS 1
26 17035072  GAS SPRING/ROPS LIFT 1
27 650577 SCREW/CAP 5/16 X 1-1/2 1
28 071701 NUT/HEX CENTERLOCK 5/16 1
29 650491A SCREW/CAP 3/8 X 1-1/4 1
650448B SCREW/CAP 1/4 X 3/4 1
30 654006A WASHER/FLAT 3/8 1
654002B WASHER/FLAT 1/4 1
31 045-31502A  BUSHING 1
32 330-33774 COVER/SEAT PLATE/HEATER HOSE 1
33 650315 SCREW/CAP SELF TAPPING 1/4 X 1/2 2
34 330-33773  COVER/HEATER ACCESS 1
35 070634 NUT/HEX WHIZLOCK 1/4 12
36 090-32536  PLATE/UPRIGHT SUPPORT 2
37 420-35410 HOLDER/MANUAL 1
38 650748 BOLT/CARRIAGE 1/4 X 5/8 3
39 210-32133  NUT/FLAT 1/4 3
40 210-32147  NUT/SPECIAL 1/4 3
41 050-29352  TETHER 1
42 330-33763  INSTRUMENT PANEL/LEFT 1
43 650542 SCREW/CAP 1/4 X 1/2 1
44 090-32533  SUPPORT WELDMENT/ROPS 1
45 090-32534  LATCH WELDMENT/ROPS 1
46 030-31905  BOLT/SHOULDER 3/8 X 2-1/2 1
47 045-31500  BUSHING/OILITE/FLANGED 4
48 030-31961  BOLT/SHOULDER 3/8 X 1-1/4 1
49 071703 NUT/HEX CENTERLOCK 3/8 1
50 030-31960  BOLT/SHOULDER 1/2 X 3/4 1
51 071706 NUT/HEX CENTERLOCK 1/2 1
52 380-32407 SPRING/EXTENSION 1
53 310-15859  SCREW/MACHINE 1/4 X 3/4 8
54 190-32947C KIT/REPLACEMENT HEADLIGHT 1
55 420-36152 SPONGE RUBBER/SEAT PLATE 1
56 420-35213 PAD/SEAT (OPTIONAL) 2

A) MODELS 3635: SERIAL NUMBERS THROUGH SMOIG000337. MODELS 3935: SERIAL NUMBERS THROUGH SNOIG000308.

) MODELS 3635: SERIAL NUMBERS SMOIG000338 AND LATER. MODELS 3935: SERIAL NUMBERS SNOIG000309 AND LATER.
) MODELS 3635: SERIAL NUMBERS THROUGH SM02A000524. MODELS 3935: SERIAL NUMBERS THROUGH SN02B000561.
)

B
C
D) MODELS 3635: SERIAL NUMBERS SM02A000525 AND LATER. MODELS 3935: SERIAL NUMBERS SN02B000562 AND LATER.

PRINTED IN USA 50 908267/DP0904



SEAT, RESTRAINT BAR AND SOUND SUPPRESSION

seatwbar.cpt

908267/DP0904 51 PRINTED IN USA



SEAT, RESTRAINT BAR AND SOUND SUPPRESSION

Ref. Part Quantity

No. No. Description 36/3935
1 330-33767 WELDMENT/RESTRAINT BAR 1
2 045-31500 BUSHING/OILITE/FLANGED 2
3 030-31926 BOLT/SHOULDER 3/8 X 1/2 2
4 400-32526 WASHER/SPECIAL 2
5 071703 NUT/HEX CENTERLOCK 3/8 2
6 121587 SWITCH/RESTRAINT BAR/MAGNET 1
7 127963 SWITCH/ROPS SIDE 1
8 651212 SCREW/MACHINE ROUND HEAD #5 X 3/4 4
9 650848 WASHER/FLAT #6 4
10 651314 WASHER/LOCK #6 4
11 651213 NUT/HEX #5 4
12 360-32655  STOP/RESTRAINT BAR 2
13 310-15859  SCREW/MACHINE 1/4 X 3/4 4
14 070634 NUT/HEX WHIZLOCK 1/4 4
15 330-33760 _ COVER/RESTRAINT BAR HINGE 2
16 420-36132 CLIP/CHRISTMAS TREE 8
17 170-35071 GAS SPRING/SEAT BAR 1
18 200-32650  STUD/BALL 2
19 210-19470 NUT/HEX WHIZLOCK 5/16 1
20 420-36092  SEAT/OPERATOR'S 1
420-36091 SEAT/SUSPENSION 1
21 420-35719 ADJUSTER/SEAT RAIL 1
22 420-35720 SEAT RAIL/SLAVE 1
23 650486 SCREW/CAP 5/16 X 3/4 4
24 654002 WASHER/FLAT 1/4 4
25 040-33761  BRACKET/SEAT BELT 1
26 650630 SCREW/CAP 7/16 X 1 4
27 654046 WASHER/FLAT 7/16 2
28 420-36086  BELT/SEAT 1
29 081371 NUT/HEX CENTERLOCK 7/16 2
30 420-35560  WIRE/JUMPER OPERATOR'S SEAT 1
420-36001  WIRE/JUMPER SUSPENSION SEAT 1
31 420-36002  SWITCH/SEAT LOCKOUT 1
32 420-36142 FOAM/HEADLINER 1
33 420-36143 FOAM/REAR PANEL 1
34 420-36144 FOAM/SIDE UPPER LEFT 1
35 420-36145 FOAM/SIDE LOWER LEFT 1
36 420-36146 FOAM/SIDE UPPER RIGHT 1
37 420-36147 FOAM/SIDE LOWER RIGHT 1
38 420-36148 FOAM/SIDE LEFT (HEATER OPTION) 1

PRINTED IN USA

52

908267/DP0904



SEAT, RESTRAINT BAR AND SOUND SUPPRESSION

ALL AREAS MARKED

SEE DETAIL A

7 Q‘Q.SOLZS*
‘ \ 5.00%.25

DETAIL A

DUAL LEVER FOOT CONTROLS

ROPS WELDMENT

XISTING FOAM
STANDARD)

~m
ax

KICKPLATE @ SEE NOTE 3

SOUND BARRIER
UPPER, R.H.

SOUND BARR IER

WARN ING DECAL FIREWALL A
UPPER, L.H. WARN NG, DEC =
PLATE, FLOOR PLATE
MOUNT ING @9
.830 NOM
SEE NOTE 4

NOTES:

RPM ADJUSTMENT STOP

1. WHEN INSTALLING FOAM, CAREFULLY PEEL THE RELEASE
LINER. THE PRESSURE SENSITIVE ADHESIVE IS NOT
REPOSITIONABLE, BE SURE TO HAVE |T ALIGNED
BEFORE PRESSING IN PLACE.

2. WHEN INSTALLING SOUND KIT, PLACE WARNING
DECAL ON TOP OF FIREWALL IN LOCATION SHOWN

3. INSTALL ITEMS 14 TO BACK SIDE OF KICKPLATE
(ALONG OUTSIDE EDGES) BEFORE ASSEMBLING KICKPLATE
TO SOUND BARRIER BRACKETS

4. WITH ENGINE WARM ADJUST ENGINE RPM BY TURNING
CAPSCREW (ITEM 3) IN TO INCREASE RPM,AND OUT TO
DECREASE RPM. ONCE RPM IS MET, SET BY TIGHTING

JAM NUT (ITEM 5). (SEE 140133 FOR RPM SETTING)

908267/DP0904 53 PRINTED IN USA



SEAT, RESTRAINT BAR AND SOUND SUPPRESSION

Ref. Part
No. No. Description Quantity
1 076588 SCREW/CAP LOCK 3/8 X 3/4 2
2 138754 DECAL/SOUND POWER LEVEL 1
3 650426 SCREW/CAP 1/4 X 1-1/4 1
4 650943 SCREW/THUMB 1/4 X 1/2 6
5 651270 NUT/HEX 1/4 1
6 040-33770  BRACKET/SOUND BARRIER SUPPORT 2
7 210-32184  NUT/CENTERLOCK FLANGED 6
8 330-33785  PLATE/FOAM MOUNTING TOP DOOR 1
9 330-33800  PLATE/SOUND T-BAR/HAND 1
10 330-33787  PLATE/SOUND DUAL LEVEL 1
1 420-35213  SEAL/SPONGE RUBBER 2
12 420-36205  FOAM/KICK PLATE 1
13 420-36207  FOAM/SEAT PLATE BOTTOM 1
14 420-36208  FOAM/SOUND BARRIER LEFTHAND 2
15 420-36210 ____FOAM/TOP DOOR 1
16 420-36211 FOAM/FLOOR PLATE MOUNTING 1
17 420-36213 FOAM/SOUND PLATE 1
18 420-36214 FOAM/FIREWALL REAR 1
19 420-36216 FOAM/SOUND BARRIER TOP 2
20 420-36217 FOAM/WIRE HARNESS 1
21 420-36219 FOAM/PLATE TOP DOOR 1
22 420-36223 RUBBER BOOT 2
23 954-01891 SEALANT/CLEAR AR

PRINTED IN USA

54

908267/DP0904



REAR DOOR AND ENGINE COVER

Older Style - Rear Door
3635 Models: SN 00001174 and Earlier.
3935 Models: SN 00001336 and Earlier.

gehldoor.cpt

908267/DP0904 55 PRINTED IN USA



REAR DOOR AND ENGINE COVER

3635 MODELS: SN 00001174 AND EARLIER. 3935 MODELS: SN 00001336 AND EARLIER.

Ref. Part Quantity Quantity
No. No. Description 3635 3935
1 330-33742 WELDMENT/REAR DOOR 1 1
2 330-33765 WELDMENT/GRILLE 1 1
3 650786 BOLT/CARRIAGE 3/8 X 1-1/4 4 4
4 070856 NUT/HEX WHIZLOCK 3/8 4 4
5 040-33742 STRIKER/WELDMENT 1 1
6 081374 NUT/HEX WHIZLOCK 1/2 6 6
7 040-33766  HINGE/TOP 1 1
8 650553 PIN/COTTER 1/8 X 3/4 1 1
9 040-33738  HINGE WELDMENT/BOTTOM 1 1
10 090-32530  HANDLE/REAR DOOR RELEASE 1 1
11 651089 SCREW/CAP 1/4 X 3 G5 1 1
12 071700 NUT/HEX CENTER LOCK 1/4 1 1
13 290-32590  ROD/HANDLE 1 1
14 420-34558  CLIP 1/4 ROD END LEFT 1 1
15 420-34557 __ CLIP 1/4 ROD END RIGHT 1 1
16 420-36027 BUMPER/RUBBER 3 3
17 983-01933  SCREW/SPECIAL #8 X 3/8 3 3
18 420-36114 WIRE HARNESS/REAR DOOR 1 1
19 055648 TIE/CABLE 1 1
20 420-36292 LIGHT/OVAL 2 2
420-35559 BULB (REPLACEMENT) AR AR
21 040-33764  BRACKET/SPRING 1 1
22 380-32385  SPRING/EXTENSION LATCH 1 1
23 420-36170 ROTARY/LATCH/LEFT 1 1
24 310-32290  SCREW/CAP WHIZLOCK /1/4 X 1 3 3
26 131913 BUMPER/DOOR STOP 1 1
27 653034 NUT/HEX JAM 5/16 1 1
28 420-36157  GASKET/SEAL RADIATOR TO GRILLE 1 1
29 330-33771  DOOR/TOP/ENGINE COMPARTMENT 1 -
330-33770  DOOR/TOP ENGINE COMPARTMENT - 1
30 210-19470  NUT/HEX WHIZLOCK 5/16 2 2
31 420-35458 EDGE/TOP DOOR SUPPORT 2 2
32 170-34978 SHOCKI/GAS SPRING 1 1
33 200-32650  STUD/BALL 2 2
34 290-32592  LOCK/BAR 1 1
35 650453 SCREW/CAP 1/2 X 1-1/2 1 1
36 653018 NUT/HEX 1/2 1 1
37 071706 NUT/HEX CENTER LOCK 1/2 2 2
38 071709 NUT/HEX CENTER LOCK 5/8 2 2

PRINTED IN USA 56 908267/DP0904



REAR DOOR AND ENGINE COVER

Newer Style - Rear Door
3635 Models: SN 00001175 and Later.
3935 Models: SN 00001337 and Later.

SEE NOTE #2(39)

SEE NOTES
s 4 2

DETAIL-B

TYP 3 PLACES

SEE NOTES @
#1 & #4 SEE_DETAIL D

S

SEE DETAIL

NOTE:
1.) THIS ITEM BOLTS TO FRAME.
2.) MUST BE ALLOWED TO PIVOT ON CAP SCREW, ITEM 21.
% 3.) ADJUST ITEM 6 (RUBBER DOOR STOP) SO IT CONTACTS THE CHASSIS.

ITEM 28 JAM NUT MAY BE INSTALLED AS SHOWN, OR ON OTHER SIDE
OF MOUNTING BRACKET.

4.) ADJUST ITEMS 31 & 32 (HINGE WELDMENTS) SO BOTTOM EDGE OF DOOR
APPEARS PARALLEL WITH BOTTOM OF FRAME.

908267/DP0904 57 PRINTED IN USA



REAR DOOR AND ENGINE COVER

3635 MODELS: SN 00001175 AND LATER. 3935 MODELS: SN 00001337 AND LATER.

Ref. Part Quantity
No. No. Description 3635/3935
1 067847 NUT/LOCK 3/8 2
2 071706 NUT/LOCK 1/2 2
3 081374 NUT/LOCK SERRATED FLANGE 1/2 8
4 123149 SEAL/SHROUD 2
5 131799 ROD/LATCH 1
6 131913 BUMPER 1
7 131940 BUSHING 1
8 132248 O-RING 4
9 132286 CLIP/DOUBLE 4
10 137424 LIGHT/REAR WORK 2
11 137427 LIGHT/TAIL 2
12 183934 HARNESS/REAR LIGHTS 1
13 187020 DOOR/REAR 1
14 187039 GRILLE 1
15 187090 LATCH/REAR DOOR 1
16 187091 LATCH/SPACER 1
17 187092 LATCH/MOUNT 1
18 187093 STRIKER 1
19 187362 SEAL/COOLER 1
20 187450 SEAL/COOLER SHROUD 1
21 650453 SCREW/CAP 1/2 X 1-1/2 1
22 650542 SCREW/CAP 1/4 X 1/2 6
23 650553 PIN/COTTER 1/8 X 3/4 1
24 650704 BOLT/CARRIAGE 3/8 X 1 4
25 650774 BOLT/CARRIAGE 1/2 X 2 1
26 650834 BOLT/CARRIAGE 1/2 X 1-1/2 1
27 653018 NUT/HEX 1/2 1
28 653034 NUT/JAM 5/16 1
29 654009 WASHER/FLAT 1/2 1
30 654022 WASHER/LOCK 1/4 6
31 040-33738  HINGE/BOTTOM 1
32 040-33766 PLATE/TOP HINGE 1
33 210-19533 NUT/HEX FLANGE LOCK 3/8 4
34 290-32592  BAR/LOCK 1
35 420-36027 BUMPER/RUBBER 3
36 954-01831 LOCTITE® 277 AR
37 983-01933  SCREW/SPECIAL #8 X 3/8 3
38 058615 CLAMP/INSULATED HOSE 4
39 132285 CLIP/SINGLE 2
40 380-32390  SPRING/COMPRESSION 1
41 330-33771  COVER/ENGINE 3635 1
330-33770  COVER/ENGINE 3935 1
42 210-19470  NUT/HEX WHIZLOCK 5/16 2
43 420-35458  EDGE/ENGINE COVER 2
44 170-34978  SHOCK/GAS SPRING 1
45 200-32650  STUD/BALL 2
46 071709 NUT/HEX CENTERLOCK 5/8 2
PRINTED IN USA 58 908267/DP0904



ELECTRICAL - ENGINE

R\
\‘ g“‘ﬁ‘ 1 }
y
4 WATER TEMP

FUEL
o SENDER
 STARTER AR
ALTERNATOR e -
- 57 :\i\\\% N > WATER TEP
. Rl W) SWITCH
, . SEAT BAR o3 _ T
5 o s R -
4 & 4 (\\799/:)%// L2, /ﬁ"
i (7 P -2 :
- GLOW PLUG ’;I - e ; !. L eneine
i Tl ot PREHEAT
LIFT VALVE
VALVE (= )
AUX LOCK /
SOLENOID =
2
7
MAIN POWER I
CONNECT(g— i
] ‘ GROUND TO
ol @ ENGINE
MAIN o
CONNEGTOR \ )
i \N B N,
°\\ \\ \ )P\x» FUEL SHUT OFF
5 ‘ \E\\\%\ A ro/"\ SCLENOID
\i\g\\\:‘::’ /tjb /aj
o T 2-
8 VALVE 4 \\‘-‘L\:’jfé/ﬂ\" ENGINE OIL PRESSURE SWITCH
AN
S
aux & R
TO BRAKE SOLENCID

M L
POWER
REAR DOOR / o
TOOL

LIGHTS <7
=3 FLASHER TEMP SWITCH
LIGHT

eng_wire.tif
PRINTED IN USA

908267/DP0904 59



ELECTRICAL - ENGINE

Ref. Part Quantity

No. No. Description 36/3935

1 186891B WIRE HARNESS/ENGINE 1
420-36071A  WIRE HARNESS/ENGINE END 1

2 310-32563 SCREW/CAP 2

3 058615 CLAMP/INSULATED HOSE 2

4 310-32470 SCREW/CAP M8 X 12MM 8

5 420-36329  MOUNT/WIRE 1

6 064354 SCREW/CAP WHIZLOCK 5/16 - 18NC X 1 1

7 210-19470  NUT/HEX WHIZLOCK 5/16 - 18NC 1

8 055648 TIE/WIRE 1

A) MODEL 3635: SN 00001174 AND EARLIER. MODEL 3935: SN 00001336 AND EARLIER.

B) MODEL 3635: SN 00001175 AND LATER. MODEL 3935: SN 00001337 AND LATER. REFER TO SCHEMATICS SECTION FOR ELECTRICAL
INFORMATION ON THIS WIRE HARNESS.

PRINTED IN USA

60

908267/DP0904



ELECTRICAL - INSTRUMENT PANEL

21

Headlights &

Ly
o

°

~
N\ :1:;
\
N\
Vagay o aav, Q
R ey e

L]
Y 2 2

- ° =

|

oY

\
Tl on

=

Headlights

Dome
Light

R PS Power Restraint Bar

908267/DP0904 61

“

Auxiliary
Power

PRINTED IN USA



ELECTRICAL - INSTRUMENT PANEL

Ref. Part Quantity
No. No. Description 36/3935
1 330-33777 WELDMENT/INSTRUMENT PANEL 1
2 651308 SCREW/PHILLIPS ROUND HEAD 1/4 X 3/4 3
3 420-36149 DECAL/INSTRUMENT PANEL 1
4 420-36072 WIRE HARNESS/ROPS 1
5 073036 SWITCH/LIGHT 1
6 090-32472  SWITCH/BRAKE 1
7 090-32441  SWITCH/GLOW PLUG 1
8 131688 SWITCH/IGNITION WITH KEYS 1
9 131748 KEYS/IGNITION 1
10 137113 GAUGE/WATER TEMPERATURE (OPTIONAL) 1
11 137418 GAUGE/FUEL 1
12 072340 GAUGE/HOURMETER 1
13 650394 SCREW/MACHINE ROUND HEAD #6 X 1/2 2
14 650659 WASHER/LOCK #6 2
15 650658 NUT/HEX #6 2
16 090-32478 BUZZER 1
17 310-32638 SCREW/PHILLIPS PAN HEAD #4 X 1/2 2
18 210-32164 NUT/HEX ACORN #4 2
19 420-35877 TIMER DELAY 1
20 650548 SCREW/MACHINE ROUND HEAD #10 X 1/2 6
21 650549 WASHER/LOCK #10 6
22 650550 NUT/HEX #10 6
23 420-36100 TIMER SEAT BELT/BUZZER 1
24 310-19832  SCREW/MACHINE TRUSS HEAD 1/4 X 1-3/4 1
25 070634 NUT/HEX WHIZLOCK 1/4 2
26 088040 HOUSING/DISPLAY 1
27 130064 GASKET/DISPLAY HOUSING MOUNT 1
29 420-36255 ~ BREAKER/CIRCUIT 8 AMP 1
30 420-35656  BREAKER/CIRCUIT 15 AMP 4
31 128738 BULB/LIGHT 6
32 420-35855  DIODE 5
33 420-35319  CLIP/INSULATED 1
34 650943 SCREW/TRUSS HEAD 1/4 X 1/2 1
35 420-36329 MOUNT/WIRE 1
36 064354 SCREW/CAP WHIZLOCK 5/16 - 18NC X 1 1
37 210-19470 NUT/HEX WHIZLOCK 5/16 - 18NC 1
38 055648 TIE/WIRE 1
PRINTED IN USA 62 908267/DP0904



ELECTRICAL - TAIL LIGHTS

3635 Models: SN 0000809 - SN00001174
3935 Models: SN 0000788 - SN 00001336

908267/DP0904 63 PRINTED IN USA



ELECTRICAL - TAIL LIGHTS

3635 MODELS: SN 0000809 - SN00001174. 3935 MODELS: SN 0000788 - SN 00001336.

Ref. Part Quantity
No. No. Description 36/3935
1 140602 WIRE HARNESS/TAIL LIGHTS 1
2 058615 CLAMP/INSULATED HOSE 4
3 055648 TIE/WIRE 4
4 420-36322 LIGHT, TAIL, RED LENS 2
5 650815 SCREW/MACHINE ROUND HEAD #10-24 X 3/4 4
6 420-36323  GROMMET 2
7 420-36330  LENS (BULB REPLACEMENT #194 WEDGE BASE) 2
8 420-35257  CONNECTOR/BULLET FEMALE 2

PRINTED IN USA 64 908267/DP0904



SECTION NOTES

908267/DP0904 65 PRINTED IN USA



DECALS

GENERAL INFORMATION

A\ CAUTION

ALWAYS follow safety precautions on decals.
Replace decals if they become damaged or if
the unit is repainted. If repainting, BE SURE
that all applicable decals are affixed in their
proper locations.

Decal location information assists in the selection
and application of new decals, in the event the
original decals become damaged or the machine is
repainted.

For decal replacement, compare the location
photographs to your machine BEFORE starting to
refinish. Check off each required decal using the

illustrated reference number. Find the part number,
description and quantity. Refer to the illustration for
replacement locations. Refer to Safety chapter of the
Operator’s Manual for information on the safety
decals.

NEW DECAL APPLICATION

Surfaces MUST be free of dirt, dust, grease and
foreign material before applying the decal. Remove
smaller portion of decal backing paper and apply the
exposed adhesive to the clean surface, maintaining
proper position and alignment. Peel off remaining
backing paper and apply hand pressure to smooth out
the decal surface.

DECAL KITS

Decal repaint kits (for older-style units) may be
ordered using the following part numbers:

420-36267 SL3635 Decal Kit
420-36268 SL3635SX Decal Kit
420-36269 SL3935 Decal Kit
420-36270 SL3935SX Decal Kit

Decal repaint kits (for newer-style units) may be
ordered using the following part numbers:

139396 SL3635 Decal Kit
139397 SL3935 Decal Kit

In addition, no-text pictorial-only safety decals may
be ordered using the following part number:

830611 International Decal Kit

Specific decal parts numbers for type of model,

control option and the Gehl logo must be ordered
separately.

PRINTED IN USA

66

PAINT FINISH

Use list below to order paint:

184768 One Gallon Gehl Yellow

184767 One Quart Gehl Yellow

184766 6-Pack Spray Cans Gehl Yellow
184765 One Gallon Gun Metal Gray
184764 One Quart Gun Metal Gray

184930 6-Pack Spray Cans Gun Metal Gray
906315 One Gallon Red

906316 6 (12 oz. Spray Cans) Red

Above part numbers represent current formulation of
paint. For machines produced before 2004, use the
paint numbers listed below:

906213 One Gallon Yellow
420-36230 One Gallon Gray

906214 6 (12 oz. Spray Cans) Yellow
910100 6 (12 oz. Spray Cans) Gray
420-36229 One Quart Gray

908267/DP0904



DECALS

Ref. Part Quantity
No. No. Description 3635 3935
1 420-28290 STRIP/NON-SKID 1 1
2 130297 DECAL/HYDRALOC™ 1 1
3 137628 DECAL/WARNING MANUAL 1 1
4 137634 DECAL/DIESEL FUEL 1 1
5 137637 DECAL/DANGER LIFTARM 1 1
6 137639 DECAL/WARNING GENERAL 1 1
7 137647 DECAL/DANGER WARNING 1 1
8 140516 DECAL/FLAG 1 1
9 137655 DECAL/DANGER NO RIDERS 1 1
10 137657 DECAL/WARNING GENERAL 1 1
11 137658 DECAL/DANGER HOT SURFACE 1 1
12 137660 DECAL/ETHER 1 1
13 137661 DECAL/TIE DOWN 4 4
14 137683 DECAL/SAFETY SHUTDOWN 1 1
15 184214 DECAL/WARNING ROPS 1 1
16 137714 DECAL/SERVICE 1 1
17 137720 DECAL/ATTACHMENT BRACKET 1 1
18 420-35619 DECAL/THROTTLE 1 1
19 420-35757 DECAL/ELECTRICAL RESET 1 1
20 420-35783 DECAL/CHAINCASE OIL 2 2
21 420-36004 DECAL/HYDRAULIC OIL CAP 1 1
22 420-36112 DECAL/OIL LEVEL RESERVOIR 1 1
23 420-36149 DECAL/INSTRUMENT PANEL 1 1

908267/DP0904

Hydraloc is a trademark of the Gehl Company.

67

PRINTED IN USA



DECALS

Model Designation Decals

Ref. Part Quantity

No. No. Description 3635 3935

24 184483B DECAL/GEHL 3635 LEFT 1 -
420-36107 DECAL/GEHL 3635 LEFT 1 -
420-36109 DECAL/GEHL 3635 SX LEFT 1 -
184503B DECAL/GEHL 3935 LEFT - 1
420-36153 DECAL/GEHL 3935 LEFT - 1
420-36155 DECAL/GEHL 3935 SX LEFT - 1

25 184482B DECAL/GEHL 3635 RIGHT 1 -
420-36108 DECAL/GEHL 3635 RIGHT 1 -
420-36110 DECAL/GEHL 3635 SX RIGHT 1 -
184502B DECAL/GEHL 3935 RIGHT - 1
420-36154 DECAL/GEHL 3935 RIGHT - 1
420-36156 DECAL/GEHL 3935 SX RIGHT - 1

B) INDICATES NEWER-STYLE DECAL PART NUMBERS. THE 420~ PART NUMBERS ARE FOR OLDER-STYLE DECAL PART NUMBERS.

Gehl Decals

Ref. Part Quantity

No. No. Description 3635 3935 Optional

26 420-36161 DECAL/LOAD CAPACITY 1 - -
420-36163 DECAL/LOAD CAPACITY - 1 -

27 420-36127 DECAL/AUXILIARY PORT 1 1 -

28 184306 DECAL/GEHL LIFTARM 2 2 -

29 184043 DECAL/GEHL ROPS REAR 1 1 -

30 183963 DECAL/GEHL FRONT 1 1 -

Control Decals

Ref. Part Quantity

No. No. Description T-Bar Hand/Foot Dual Hand

31 420-35630 DECAL/FOOT PEDAL CONTROL, BUCKET - 1 -

32 420-35629 DECAL/FOOT PEDAL, LIFT ARM - 1 -

33 420-35751 DECAL/TWIN LEVER STEERING - 1 1

34 072853 DECAL/LIFT TILT 1 - -

35 072854 DECAL/FORWARD - REVERSE 1 -

36 420-36283 DECAL/HANDS ONLY, LIFT - - 1

37 420-36284 DECAL/HANDS ONLY, TILT - - 1

38 420-36125 DECAL/DUAL LEVER AUXILIARY - 1 1

39 420-36167 TAPE/SAFETY WALK 2 3 2

40 420-36168 TAPE/SAFETY WALK 2 2

PRINTED IN USA 68 908267/DP0904



DECALS

X
L

908267/DP0904 69 PRINTED IN USA



DECALS

E J
==
=
=
==
=—-
—
I
—_—
_—
_—
-_—
—
_—
—1
=
_
_—
ﬂ_
]
i
A

70 908267/DP0904

PRINTED IN USA



DECALS

908267/DP0904 71 PRINTED IN USA



DECALS

PRINTED IN USA 72 908267/DP0904



DECALS

908267/DP0904 73 PRINTED IN USA



SECTION B: HYDRAULIC COMPONENTS

Lift Cylinder . . . . . . . . . . . e 73
TiltCylinder . . . . . . . . . .. 75
Drive Motor and Parking Brake . . . . . . ... ... ... .. 0L, 77
TandemPump . . . . . . . . .. ... 79
Gear Pump - Standard . . . . . . .. ... 83
Main Control Valve . . . . . . . . . ... 85
Self-Leveling Valve . . . . . . . . ... ... ... . .. . 87
Solenoid Valves - Liftand Tilt. . . . . . . ... ... ... ... ... ..... 89
Brake Solenoid Valve . . . . . .. ... 91

79
—
Z
=
4
S
-
=
Q
O
=
—
:

SECTION B

PRINTED IN USA 74 908267/DP0904



LIFT CYLINDER

908267/DP0904 75 PRINTED IN USA



LIFT CYLINDER

Ref. Part Quantity
No. No. Description 36/3935
170-35000 HYDRAULIC CYLINDER ASSEMBLY/LIFT 2
1 170-35003 WELDMENT/BARREL 1
2 210-32109 NUT 7/8 GRADE 5 1
3 400-32572 WASHER/SPECIAL 1
4 170-35005 PISTON 1
5 190-32923  KIT/SEAL 1
6 010-32437  GLAND 1
7 210-32179  CAP/HEAD GLAND 1
8 650200 SCREW/SET ALLEN HEAD 5/16 X 5/16 1
9 170-35004  WELDMENT/ROD 1
10 045-31420  BUSHING/BASE OILITE 2
11 570002 ZERK/GREASE STRAIGHT 1/8 1
PRINTED IN USA 76 908267/DP0904



TILT CYLINDER

17035001.cpt

908267/DP0904 77 PRINTED IN USA



TILT CYLINDER

Ref. Part Quantity
No. No. Description 36/3935
170-35001 HYDRAULIC CYLINDER ASSEMBLY/TILT 2
1 170-35006 WELDMENT/BARREL 1
2 210-32109 HEX 7/8 1
3 400-32572 WASHER/SPECIAL 1
4 170-35005 PISTON 1
5 190-32923  KIT/SEAL 1
6 010-32437  GLAND 1
7 210-32179  CAP/HEAD GLAND 1
8 650200 SCREW/SET 5/16 X 5/16 1
9 170-35007  WELDMENT/ROD 1
10 045-15773  BUSHING 2
11 570005 ZERK/GREASE 90° 1/8 2
12 045-31497  BUSHING 1
PRINTED IN USA 78 908267/DP0904



DRIVE MOTOR AND PARKING BRAKE

drivemtr.cpt

908267/DP0904 79 PRINTED IN USA



DRIVE MOTOR AND PARKING BRAKE

Ref. Part Quantity
No. No. Description 36/3935
250-32605 MOTOR/DRIVE WITH BRAKE 2
REF 320-32693 SHAFT MODULE ASSEMBLY (CONSISTS OF ITEMS 1-4) 1
1 SHAFT/SPLINED 1
2 FILTER/ORIFICE 1
3 ASSEMBLY/BEARING 1
4 NUT/BEARING 1
REF 160-32923  MOUNTING FLANGE MODULE ASSEMBLY (CONSISTS OF ITEMS 5-11) 1
5 MOUNTING FLANGE/BEARING HOUSING 1
6 STOP RING/BEARING BRAKE 1
7 SCREW M6 X 16MM 8
8 PLUG/RELEASE PORT 1
9 PLUG/RELEASE PORT 1
10 SEAL/SHAFT 50MM X 72MM X 8MM 1
11 O-RING 171.2MM X 2.62MM 1
REF 250-32610  BRAKE MODULE ASSEMBLY (CONSISTS OF ITEMS 12-18) 1
12 WASHER/BELLEVILLE 1
13 PISTON 1
14 DISC/OUTER 6
15 DISC/INNER 5
16 O-RING 135MM X 3MM 1
17 SEAL/SHAFT 50MM X 72MM X 8MM 1
18 RING/SNAP 1
REF 160-32924 MOTOR FLANGE MODULE ASSEMBLY (CONSISTS OF ITEMS 19-22) 1
19 FLANGE/MOTOR 1
20 PLUG/DRAIN PORT 1
21 SCREW M10 X 40MM 8
22 O-RING 125MM X 2MM 1
REF 140-32272  GEAR SET MODULE ASSEMBLY (CONSISTS OF 22-24) 1
22 O-RING 125MM X 2MM 1
23 SET/GEAR 1
24 SHAFT/CARDAN 1
REF 310-32691  BOLT MODULE ASSEMBLY (CONSISTS OF ITEM 25) 1
25 SCREW M12 X 150MM 9
REF 250-32612 END COVER MODULE ASSEMBLY (CONSISTS OF ITEMS 20, 26-41) 1
26 END COVER/VALVE HOUSE 1
27 PIN/GUIDE 5MM DIAMETER X 14MM 1
28 PLATE/BALANCE 1
29 PLUG/MAIN PORT 2
30 RING/BACKUP 1
31 RING/BACKUP 2
32 380-32426  SPRING 6
33 O-RING 40MM X 2MM 1
34 O-RING 63MM X 2MM 1
35 VALVE/FLUSHING 1
36 230-32748  PLUG 1
37 O-RING 9MM X 1.5MM 1
38 SPACER 1
39 045-31491  STOP/FLUSHING VALVE 2
40 380-32423  SPRING 2
41 NAMEPLATE 1
REF 170-35011 VALVING MODULE ASSEMBLY (CONSISTS OF ITEMS 22, 42-46) 1
42 VALVE/DISC 1
43 PLATE/CHANNEL 1
44 DRIVE/VALVE 1
45 PIN/GUIDE 4MM DIAMETER X 42MM 3
46 350-32584  RING/STOP 1
47 190-32928 REPAIR KIT/SEAL (CONSISTS OF ITEMS 10, 11, 17, 22, 30, 31, 33, 34 AND 37) 1
PRINTED IN USA 80 908267/DP0904



TANDEM PUMP

Tandem Pump / Gear Pump End

908267/DP0904 81 PRINTED IN USA



TANDEM PUMP

Ref. Part Quantity
No. No. Description 36/3935
1 170-35077 PUMP/GEAR 1
2 310-32694 SCREW 2
3 350-32583 O-RING 1
4 350-27518 RING/RETAINING 1
5 350-32599 RING/RETAINING 1
6 010-32444  BEARING 1
7 320-32697  SHAFT 1
8 310-32693  SCREW/SOCKET HEAD 4
9 REF BRACKET/LIFTING 1
10 400-32575  WASHER 3
11 160-32929  HOUSING/VARIABLE 1
12 131577 PLUG 2
13 350-32424  O-RING 2
14 220-32346  PIN 2
15 010-32434 __ BEARING/TAPERED ROLLER 2
16 350-32580  O-RING 2
17 330-33736  COVER/TRUNNION 1
18 650486 CAP/SCREW 8
19 330-33795 ASSEMBLY/TRUNNION COVER 1
20 335-32308  SEAL 1
21 160-32930 SWASHPLATE/VARIABLE 1
22 400-32574 PLATE/THRUST 1
23 190-32936 KIT/CYLINDER BLOCK 1
24 170-35089 PLATE/VALVE 1
25 220-32683  PIN/SLOTTED 1
26 170-35088  ASSEMBLY/SCR VALVE/5000 PSI (345 BAR) 2
27 350-32423  O-RING 2
28 350-32240  O-RING 2
29 130-32236  GASKET/END CAP 1
30 190-32937  SEAL KIT/OVERHAUL (ITEMS 3, 16, 20, 27, 28 AND 29) 1
31 190-32938 __ KIT/SEAL GEAR PUMP (ITEM 1) 1

PRINTED IN USA

82

908267/DP0904



TANDEM PUMP

Tandem Pump / Engine End

908267/DP0904 83 PRINTED IN USA



TANDEM PUMP

Ref. Part Quantity
No. No. Description 36/3935
1 350-32599 RING/RETAINING 1
2 350-32600 O-RING 1
3 335-32306 CARRIER/SEAL 1
4 335-32307 TIP/SEAL 1
5 350-32601 RING/RETAINING 1
6 010-32442  BEARING 1
7 320-32696  SHAFT/PUMP 1
8 160-32928  HOUSING/VARIABLE 1
9 131577 PLUG 2
10 350-32424  O-RING 3
11 REF BRACKET/LIFTING 1
12 310-32693  SCREW/SOCKET HEAD 4
13 010-32434  BEARING/TAPERED ROLLER 2
14 350-32580  O-RING 2
15 330-33736___ COVER/TRUNNION 1
16 650486 SCREW/CAP 8
17 335-32308  SEAL 1
18 330-33795 ASSEMBLY/TRUNNION COVER 1
19 220-32346 PIN 2
20 160-32930 SWASHPLATE/VARIABLE 1
21 400-32574 PLATE/THRUST 1
22 190-32936 KIT/CYLINDER BLOCK 1
23 170-35087 PLATE/VALVE 1
24 220-32683  PIN/SLOTTED 1
25 130-32236  GASKET/END CAP 1
26 010-32443  BEARING/NEEDLE 2
27 160-32931  SECTION/CENTER 1
28 170-35088  ASSEMBLY/SCR VALVE 5000 PSI (345 BAR) 2
29 350-32240  O-RING 2
30 350-32423  O-RING 2
31 100-32173  COUPLING 1
32 230-32745  PLUG ASSEMBLY/CHARGE RELIEF 1
33 360-32653  SHIM KIT/CHARGE RELIEF 1
34 380-32427 SPRING/COMPRESSION 1
35 170-34981 POPPET/CHARGE RELIEF 1
36 190-32937 SEAL KIT/OVERHAUL (ITEMS 2, 4, 10, 14, 17, 25, 29 AND 30) 1

PRINTED IN USA

84

908267/DP0904



GEAR PUMP

gearpump.png

000000000000000000000000000



GEAR PUMP

Ref. Part Quantity

No. No. Description 36/3935
170-35077 PUMP/GEAR 1

1 190-32938 KIT/SEAL REPAIR 1

PRINTED IN USA 86 908267/DP0904



MAIN CONTROL VALVE

mcontrlv.png

908267/DP0904 87 PRINTED IN USA



MAIN CONTROL VALVE

Ref. Part Quantity

No. No. Description 36/3935
1 170-35019 VALVE ASSEMBLY/CONTROL 1
2 170-35086 VALVE ASSEMBLY/RELIEF 1
3 190-32595 KIT/DETENT 1
4 190-32583 CENTERING KIT/TILT SPOOL 1
190-32599 KIT/O-RING 1
5 190-32689  KIT/FLOAT DETENT 1
6 650734 CARRIAGE/BOLT 5/16 X 2-1/4 2
7 071701 HEX/NUT CENTERLOCK 5/16 2
8 190-32670  KIT/LOAD CHECK 3
9 310-32561  SCREW 1
10 400-32475  WASHER/SPECIAL 1

PRESSURE SETTINGS AMOUNT OF PRESSURE
CONTROL VALVE RELIEF 2750450 PSI @ Full Throttle (189+3 bar)

PRINTED IN USA 88 908267/DP0904



SELF-LEVELING VALVE

17043029.cpt

908267/DP0904 89 PRINTED IN USA



SELF-LEVELING VALVE

Ref. Part Quantity
No. No. Description 36/3935
170-34029 VALVE/SELF-LEVELING 1
1 170-34460 PLUNGER 2
2 380-32400 SPRING 2
3 230-32647 ASSEMBLY/PLUG 2
4 220-32584 PIN 1
5 230-32547  CAP/ADJUSTMENT 1
6 310-32557  SCREW/SET 1
7 210-32129  NUT/JAM 1
8 420-34798  COVER 1
9 230-32549  ASSEMBLY/PLUG 2
10 380-32379  SPRING 1
11 230-32743  ASSEMBLY/PLUG 1
12 350-27299  RING/RETAINING 1
13 190-32917 _ KIT/SEAL 1
PRINTED IN USA 90 908267/DP0904



LIFT AND TILT SOLENOID VALVE

17035009.cpt

908267/DP0904 91 PRINTED IN USA



LIFT AND TILT SOLENOID VALVE

Ref. Part Quantity
No. No. Description 36/3935
170-35009 VALVE/MANIFOLD 2
1 170-35083 VALVE/SOLENOID LESS COIL 2
190-32933 KIT/SEAL, REFERENCE NUMBER 1 2
170-35084 COIL, REFERENCE NUMBER 1 2
2 170-35073 VALVE/RELIEF 2
190-32934  KIT/SEAL, REFERENCE NUMBER 2 2
PRINTED IN USA 92 908267/DP0904



BRAKE SOLENOID VALVE

manifold.png

908267/DP0904 93 PRINTED IN USA



BRAKE SOLENOID VALVE

Ref. Part Quantity

No. No. Description 36/3935
170-34994 VALVE ASSEMBLY/BRAKE SOLENOID 1

1 170-35085 VALVE ASSEMBLY/BRAKE SOLENOID, LESS COIL 1
190-32935 KIT/SEAL REPAIR, FOR ITEM 1 1
170-34809 COIL, FORITEM 1 1

2 230-32747 PLUG/HOLLOW HEX 1

PRINTED IN USA 94 908267/DP0904



SECTION NOTES

908267/DP0904 95 PRINTED IN USA



SECTION C: ENGINE SERVICE PARTS (3TNE88 ONLY)*

CylinderBlock . . . . . . . . .. ... . 95

Gear Housing. . . . . . . . . . . e 97

Flywheel Housingand Oil Sump. . . . . . .. .. ... ... ... ....... 99 E
Cylinder Head and Valve Cover . . . . . ... ... ... ... ........ 101 m
Camshaft and Driving Gear. . . . . . . ... .. ... ... .. ........ 103 <
Crankshaftand Piston. . . . . . .. .. ... .. ... ... .......... 105 m
Intake Manifold . . . . . . .. . ... 107 m
Exhaust Manifold . . . . . .. ... . ... ... ... ... 109 U
Lubrication Oil System . . . . . . . .. ... ... ... 111 e
Cooling Water System . . . . . . . . .. .. .. ... ... 113 >
Fuel Injection Pump. . . . . . . . ... ... ... 115 m
GOVernor . . . . . ..o e 119 %
Fuel Injection Valve. . . . . . . . . . ... ... .. .. ... 123 m
FuelLine . . . . . . . . . . e 125 Z
Starter Motor . . . . . . . . . e 127 p—
Alternator . . . . . . .. L 129 U
Gasket Set. . . . . . . . 131 5

* 3TNV88 engine service part numbers available in
Publication Form 917105

O
4
O
ot
o
@,
=
N

PRINTED IN USA 96 908267/DP0904



CYLINDER BLOCK

cyiblockpne X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 97 PRINTED IN USA



CYLINDER BLOCK

Ref. Part Quantity
No. No. Description 36/3935
1 425-36238 BLOCK ASSY/CYLINDER 1
2 BLOCK ASSY/CYLINDER 1
3 BLOCK/CYLINDER 1
4 425-34721 PLUG 1/4 3
5 425-34722 PLUG 1
6 425-34730  BOLT/METAL CAP 8
7 CAP/BEARING 1
8 CAP/BEARING 3
9 425-36239  PLUG/SCREW 1/8 1
10 425-36240  PLUG 50MM 1
11 425-34725  PLUG 12MM 2
12 425-34726  PLUG 30MM 6
13 425-34732  BUSHING/CAMSHAFT 1
14 BEARING/MAIN 4
15 BEARING/MAIN UPPER 4
16 BEARING/MAIN LOWER 4
17 425-35931 SET/MAIN BEARING 4
18 BEARING/MAIN BEARING 4
19 BEARING/MAIN BEARING 4
20 425-34731 METAL/THRUST 2
21 THRUST BEARING/LOWER 2
22 THRUST BEARING/UPPER 2
23 425-34638 STUD/CYLINDER HEAD 14
24 425-36241  GASKET 1
25 425-34735 METAL/THRUST 1/4 1
26 LOWER BEARING/THRUST 2
27 UPPER BEARING/THRUST 2
28 425-34734  THRUST/MAIN METAL 1/4 4
29 UPPER BEARING/MAIN 4
30 LOWER BEARING/MAIN 4

PRINTED IN USA

98

908267/DP0904



GEAR HOUSING

908267/DP0904 99 PRINTED IN USA



GEAR HOUSING

Ref. Part Quantity
No. No. Description 36/3935
1 425-34737 HOUSING ASSY/GEAR 1
2 HOUSING/GEARS 1
3 425-34673 SEAL/OIL 1
4 425-34738 FLANGE/GEARS HOUSING 1
5 425-34739 STUD M8 X 22MM 3
6 425-34740  CAP/LUBRICATION OIL SUPPLY 1
7 425-34741  COVER/HO-P 1
8 425-35164  BOLT M6 X16MM PLATED 2
9 425-34743  PIPE/KNOCK 2
10 425-34772  RETAINER 1
11 425-34681  O-RING/FUEL INJECTION PUMP 1
12 425-34744  O-RING 2
13 425-34745  O-RING 1
14 425-34729  BOLT M8 X 12MM PLATED 4
15 425-34733 _ BOLT M8 X 16MM PLATED 1
16 425-34733 BOLT M8 X 16MM PLATED 3
17 425-34746 BOLT M8 X 20MM PLATED 2
18 425-34747 BOLT M8 X 45MM PLATED 6
19 425-34748 BOLT M8 X 55MM PLATED 3
20 425-34749 BOLT M8 X 85MM PLATED 4
21 425-35206 NUT M8 3
22 425-34750 WASHER/SEAL 4
23 425-34750 WASHER/SEAL 1
24 425-34751 COVER/BLIND 1
25 425-34763  O-RING 1
26 REF GASKET/LIQUID 1

PRINTED IN USA

100

908267/DP0904



FLYWHEEL HOUSING AND OIL SUMP

X-MARKED PARTS ARE NOT SOLD SEPARATELY

101 PRINTED IN USA

908267/DP0904



FLYWHEEL HOUSING AND OIL SUMP

Ref. Part Quantity
No. No. Description 36/3935
1 425-34695 PIN/PARALLEL M8 X 16MM 2
2 425-34754 HOUSING/FLYWHEEL 1
3 425-34756 CAP/FLYWHEEL COVER 1
4 656007 BOLT M10 X 25MM 6
5 310-32407 BOLT M10 X 30MM 4
6 425-35429  SPACER/OIL SUMP 1
7 425-36256  SUMP ASSY/LUBRICATION OIL 1
8 425-34753  PLUG M22 1
9 PAN/OIL 1
10 425-36242  O-RING 1
11 425-34733  BOLT M8 X 16MM PLATED 4
12 425-34765  BOLT M8 X 25MM PLATED 2
13 425-34747  BOLT M8 X 45MM PLATED 20
14 425-34695  PIN/PARALLEL M8 X 16MM 2
15 425-34757 _ CASE ASSY/OIL SEAL 1
16 CASE/OIL SEAL 1
17 425-34759 SEAL/OIL 1
18 425-34760 BOLT/COLLAR M8 X 30MM 6
19 REF GASKET/LIQUID 1
20 425-34761 BOLT M8 X 35MM PLATED 3
PRINTED IN USA 102 908267/DP0904



CYLINDER HEAD AND VALVE COVER

cylheadb.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 103 PRINTED IN USA



CYLINDER HEAD AND VALVE COVER

Ref. Part Quantity
No. No. Description 36/3935
1 425-34771 PIPE/BREATHER 1
2 LIFTER/ENGINE 2
3 425-34733 BOLT M8 X 16MM PLATED 4
4 425-36243 HEAD ASSY/CYLINDER 1
5 HEAD ASSY/CYLINDER 1
6 HEAD/CYLINDER 1
7 ROTOR 3
8 425-34642  GUIDENVALVE 3
9 GUIDE/VALVE 3
10 425-34641  GUIDE/VALVE 3
11 425-34780  STUD M6 X 20MM PLATED 6
12 425-34779  PLUG 40MM 2
13 425-34640  VALVE/INTAKE 3
14 425-34639  VALVE/EXHAUST 3
15 425-34643  SPRING/VALVE 6
16 425-34644 RETAINER/SPRING 6
17 425-34646 COTTER/FIGURE 8 6
18 425-34645 SEAL/VALVE STEM 3
19 425-34645 SEAL/VALVE STEM 3
20 425-34782 CAP/VALVE 6
21 425-34647 PROTECTOR/NOZZLE 3
22 425-34796 SEAT/NOZZLE 3
23 425-34795 RETAINER 3
24 425-34776 O-RING 3
25 425-34781 NUT M 6 6
26 425-35431  SHAFT ASSY/ROCKER 1
27 425-34787  SUPPORT/ROCKER ARM 2
28 425-34788  SUPPORT/ROCKER ARM 2
29 425-34789  SPRING 3
30 425-35432  SHAFT/ROCKER ARM 1
31 SHAFT 1
32 PLUG 10MM 2
33 425-34790  ARM ASSY/ROCKER 6
34 425-36244 SCREW/VALVE 6
35 ARM 6
36 425-34791 NUT M8 X P1.0 6
37 425-34793 STUD M8 X 18MM PLATED 3
38 425-34765 BOLT M8 X 25MM PLATED 2
39 425-34766 BOLT M8 X 50MM PLATED 6
40 425-35433 ASSEMBLY/VALVE COVER 1
41 425-34740 CAP/LUBRICATION OIL SUPPLY 1
42 425-34745 O-RING 1
43 BONNET 1
44 425-35434  GASKET/BONNET 1
45 425-36245  COVER/BREATHER 1
46 425-34768  PLATE/SHELTER 1
47 425-34769  BAFFLE/BREATHER 1
48 425-34770  O-RING 1
49 425-34733  BOLT M8 X 16MM PLATED 2
50 425-34775  KNOB 3
51 425-34783 PIN/SPRING M6 X 12MM 2

PRINTED IN USA

104

908267/DP0904



CAMSHAFT AND DRIVING GEAR

camshdrv.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 105 PRINTED IN USA



CAMSHAFT AND DRIVING GEAR

Ref. Part Quantity
No. No. Description 36/3935
1 425-34808 TAPPET 6
2 425-34809 ROD/PUSH 6
3 425-36252 ASSEMBLY/CAMSHAFT 1
4 425-34656 METAL/THRUST” 1
5 CAMSHAFT 1
6 425-34807  GEAR/CAMSHAFT 1
7 425-34810  KEY M7 X 14MM 1
8 425-34797  BOLT M8 X 14MM PLATED 2
9 425-34812  GEAR WITH BRUSH 1
10 BUSH/IDLE GEAR 1
11 BUSHING/IDLE GEAR 1
12 425-34813  BUSHING/IDLE GEAR 1
13 425-36186  GEAR 1
14 425-36187  BOLT/FUEL INJECTION - PUMP 4
15 425-34811 _ SHAFT/IDLE GEAR 1
16 425-34747 BOLT M8 X 45MM PLATED 2
PRINTED IN USA 106 908267/DP0904



CRANKSHAFT AND PISTON

ermkpistong X-MARKED PARTS ARE NOT SOLD SEPARATELY 10

908267/DP0904 107 PRINTED IN USA



CRANKSHAFT AND PISTON

Ref. Part Quantity
No. No. Description 36/3935
1 425-36253 ASSEMBLY/CRANKSHAFT 1
2 425-34695 PIN/PARALLEL M8 X 16MM 1
3 CRANKSHAFT 1
4 425-34814 GEAR/CRANKSHAFT 1
5 425-34810 KEY M7 X 14MM 1
6 BALL/STEEL 1/4 3
7 425-34815  PIN/SPRING 4MM X 10MM 1
8 425-35447  V-PULLEY/CRANKSHAFT 1
9 425-34817  WASHER 1
10 425-34818  BOLT/NV-PULLEY 1
11 425-34693  BOLT/FLYWHEEL 6
12 425-35448  FLYWHEEL WITH RING GEAR 1
13 FLYWHEEL 1
14 425-34694  GEAR/RING 1
15 425-36254  PISTON WITH RING 3
16 PISTON 3
17 425-36007 RING SET/PISTON 3
18 RING/TOP 3
19 RING/SECOND 3
20 RING/OIL 3
21 425-35936 PIN/PISTON 3
22 425-35937 CIR-CLIP 26MM 6
23 425-34698 ROD ASSY/CONNECTING 3
24 ROD/CONNECTING 3
25 BUSHING/PISTON PIN 3
26 425-34699  BUSHING/PISTON PIN 3
27 425-34659  BOLT/CONNECTING ROD 6
28 425-34660  BEARING/CRANK PIN 3
29 BEARING 6
30 425-36255  PISTON WITH RING 3
31 PISTON 3
32 425-36010  SET/RING 3
33 RING/COMPRESSION 3
34 RING/COMPRESSION 3
35 RING/OIL CONTROL 3
36 425-34822 METAL/PIN 3
37 BEARING 6

PRINTED IN USA

108

908267/DP0904



INTAKE MANIFOLD

908267/DP0904 109 PRINTED IN USA



INTAKE MANIFOLD

Ref. Part Quantity
No. No. Description 36/3935
1 425-35435 MANIFOLD/AIR INTAKE 1

2 425-36246 GASKET 1

3 425-34765 BOLT M8 X 25MM PLATED 4

4 425-34804 BEND 1

5 425-34649 GASKET 1

6 425-34805  BOLT M8 X 40MM PLATED 2

7 425-34802  HEATER/AIR 1

8 425-34803  GASKET/AIR HEATER 1

9 425-34800  BOLT M8 X 80MM PLATED 2
PRINTED IN USA 110 908267/DP0904



EXHAUST MANIFOLD

111 PRINTED IN USA

908267/DP0904



EXHAUST MANIFOLD

Ref. Part Quantity
No. No. Description 36/3935
1 425-36247 MANIFOLD/EXHAUST 1
2 425-36248 GASKET/EXHAUST MANIFOLD” 1
3 425-35206 NUT M8 2
4 425-34805 BOLT M8 X 40MM PLATED 4
5 425-36249 BOLT M8 X 22MM 4
6 425-36250  STUD M8 X 40MM PLATED 2
7 425-36251  GASKET 1

PRINTED IN USA

112

908267/DP0904



LUBRICATION OIL SYSTEM

40

44

luboilsy.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 113 PRINTED IN USA



LUBRICATION OIL SYSTEM

Ref. Part Quantity
No. No. Description 36/3935
1 425-36257 PUMP ASSY/LUBRICATION OIL (L.O.) 1
2 BODY 1
3 COVER/L.O. PUMP 1
4 VALVE/RELIEF 1
5 ROTOR 1
6 ROTOR/INNER 1
7 SHAFT/L.O. PUMP 1
8 ROTOR/OUTER 1
9 PIN 1
10 GEAR/L.O. PUMP 1
11 SPRING 1
12 PLUG 1
13 PIN/SPRING 4MM X 8MM 2
14 425-34825  GUIDE/DIPSTICK 1
15 425-34828  GASKET 1
16 425-34829 PIPE ASSY/OIL INLET 1
17 INLET 1
18 PIPE 1
19 FLANGE 1
20 425-34761 BOLT M8 X 35MM PLATED 2
21 425-34830 BRACKET/STRAINER 1
22 425-34831 GASKET 1
23 137500 FILTER/OIL 1
24 425-35940 BOLT/L.O. STRAINER 1
25 425-34833  NUT 1
26 425-34744  O-RING 1
27 425-34746  BOLT M8 X 20MM PLATED 3
28 425-34684  SWITCH 1
29 425-34835  BOLT/PIPE JOINT 10MM 1
30 425-35445  PIPE ASSY/L.O. 1
31 JOINT 8MM 1
32 JOINT 10MM 1
33 PIPE/L.O. 1
34 425-36191 BOLT WITH SEAL WASHER 1
35 425-34836 BOLT/PIPE JOINT 8MM 1
36 425-34750 WASHER/SEAL 1
37 425-34967 WASHER/SEAL 2
38 425-34701 GASKET/L.O. PUMP 1
39 425-34823 BOLT M6 X 25MM 4
40 425-36258 DIPSTICK 1
41 425-34750 WASHER/SEAL 1
42 425-36259 GUIDE/DIPSTICK 1
43 425-34827  O-RING 1
44 425-34733  BOLT M8 X 16MM PLATED 1

PRINTED IN USA

114

908267/DP0904



COOLING WATER SYSTEM

coolwsys.png

908267/DP0904

LOOSE PART

X-MARKED PARTS ARE NOT SOLD SEPARATELY

115

PRINTED IN USA



COOLING WATER SYSTEM

Ref. Part Quantity
No. No. Description 36/3935
1 425-34683 SWITCH/THERMO (110 C) 1
2 425-35977 PUMP ASSY/COOLANT 1
3 BODY/COOLING WATER PUMP 1
4 GASKET 1
5 PLATE 1
6 IMPELLER 1
7 SHAFT WITH BEARING 1
8 SEAT/PULLEY 1
9 SEAL/MECHANICAL 1
10 PLUG/SCREW 1/8 1
11 SCREW 3
12 PLUG 1/4 1
13 425-36260  PLUG/SCREW 3/8 2
14 425-34838  BOLT M8 X 60MM PLATED 3
15 425-34688  V-BELT 1
16 425-36261 V-PULLEY 1
17 425-34853 CLAMP 38MM 4
18 425-34842 SPACER 1
19 425-34841 BOLT M6 X 25MM 4
20 425-35942 COVER/THERMOSTAT 1
21 425-34704 GASKET 1
22 425-36018 THERMOSTAT 1
23 425-34705 GASKET 1
24 425-34849 GASKET/THERMO CASE 1
25 425-34746 BOLT M8 X 20MM PLATED 2
26 425-36285 ~ THERMOMETER 1
27 425-34707  GASKET 16MM 1
28 425-34707  GASKET 1
29 425-35943  JOINT 1
30 425-36262  O-RING 1
31 425-34733  BOLT M8 X 16MM PLATED 3
32 425-36263  GASKET 1
33 425-36264  ASSEMBLY/COCK 1/4 1
34 BODY/COCK 1
35 VALVE 1

PRINTED IN USA

116

908267/DP0904



FUEL INJECTION PUMP

95& < 33
> 843 !

87 s9——W - %————xeg]fo
— 8 —e 27
ig 3 p g 8 xos

17 S—X12
s
" X20——@ %—-xm

fuelinjp.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 117 PRINTED IN USA



FUEL INJECTION PUMP

Ref. Part Quantity
No. No. Description 36/3935
1 425-36265 PUMP ASSY/FUEL INJECT 1
2 PUMP ASSY/FUEL INJECTION 1
3 BODY/FUEL INJECTION PUMP 1
4 425-34895 BOLT M5 X 30MM PLATED 2
5 425-35465 STUD/FEED PUMP 2
6 425-36266 ~ CAMSHAFT 1
7 656047 NUT M6 2
8 425-34857  BALL BEARING/THRUST 1
9 425-36195  SUPPORT 1
10 425-34859  KEY 1
11 425-36267  PLUNGER WITH BARREL 3
12 BARREL 3
13 PLUNGER 3
14 425-34860  PIN/BARREL LOCKING 3
15 425-34861 _ RETAINER 3
16 425-34862 SPRING SHOE/PLUNGER 3
17 425-34863 SPRING/PLUNGER 3
18 425-34864 ASSEMBLY/TAPPET 3
19 GUIDE/ROLLER 3
20 BOLT/ADJUSTING 3
21 ASSEMBLY/ROLLER 3
22 ROLLER/INNER 3
23 ROLLER 3
24 PIN/ROLLER 3
25 425-34868 LOCKING/TAPPET 3
26 425-34678  O-RING 3
27 425-36268  ASSEMBLY/VALVE 3
28 SEAT 3
29 VALVE 3
30 425-36197  VALVE SPRING/DELIVERY 3
31 425-36198  VALVE GUARD/DELIVERY 3
32 425-34710  GASKET/DELIVERY 3
33 425-34677  O-RING/DELIVERY 3
34 425-36199 STOPPER/VALVE 3
35 425-34871 LOCKING (A) 2
36 425-34872 LOCKING (B) 2
37 425-35459 DEFLECTOR 1
38 425-34874 CHECK BOLT/DEFLECTOR 1
39 425-34899  PLUG M16 1
40 425-34875 SHIM SET/ADJUSTING 1
41 PACKING 1
42 PACKING 1
43 PACKING 1
44 PACKING 1
45 425-35460  RACK/CONTROL 1
46 425-34877  BUSH/RACK 1
47 425-34878  SPACER/AUXILIARY SPRING 1
48 425-34711  CIR-CLIP 1
49 425-34879  PINION/CONTROL 3
50 425-34880  SCREW/PINION 3

PRINTED IN USA

Parts List Continued On Next Page

118

908267/DP0904



FUEL INJECTION PUMP

95& < 33
> 843 !

87 s9——W - %————xeg]fo
— 8 —e 27
ig 3 p g 8 xos

17 S—X12
s
" X20——@ %—-xm

fuelinjp.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 119 PRINTED IN USA



FUEL INJECTION PUMP

(CONTINUED FROM PREVIOUS PAGE)

Ref. Part Quantity
No. No. Description 36/3935
51 425-36269 PINION 3
52 425-34882 PLUG M12 1
53 425-34680 O-RING 1
54 425-34883 SPRING/RACK 1
55 425-34884 PACK/SHIM 3
56 SHIM 3
57 SHIM 3
58 SHIM 3
59 SHIM 3
60 SHIM 3
61 SHIM 3
62 SHIM 3
63 SHIM 3
64 SHIM 3
65 SHIM 3
66 SHIM 3
67 SHIM 3
68 SHIM 3
69 SHIM 3
70 SHIM 3
71 SHIM 3
72 SHIM 3
73 SHIM 3
74 425-35461 COVER 1
75 425-35462 PACKING 1
76 425-36270  COVER/SIDE 1
77 425-35464  GASKET/SIDE COVER 1
78 425-34888  LOCKING/RACK 1
79 LABEL/CAUTION 1
80 425-34889  SPACER 1
81 425-34890  SPACER 1
82 425-35949  WASHER/SEAL 1
83 425-34968 WASHER/SPRING 2
84 425-34891 WASHER/SPRING 2
85 425-34892 PIN/SPRING M5 X 10MM 2
86 425-34893 BEARING/BALL 1
87 425-34894 O-RING 1
88 425-36271 SCREW M5 X 12MM 8
89 425-34898  SCREW M6 X 16MM 4
90 425-36200  ASSEMBLY/FLANGE 1
91 FLANGE 1
92 425-34902  WASHER/SPRING 1
93 210-32084  NUTM12 1
94 LABEL/ENGINE MODEL 1
95 PUMP ASSEMBLY/FUEL 1
96 425-34714  GASKET 1
97 425-34713  PUMP ASSY/FUEL FEED 1
98 GOVERNOR ASSY/THREE LEVER 1

PRINTED IN USA

120

908267/DP0904



GOVERNOR

17
19
X18
59
L@
%
20 o581

(inc 'X%B)
2 \©

CLASSIFIED MARK

I
X50

51-

26
(inc .X27~%X30)
X48 X46 X49 x47 16
L_l_._'__l____l

X45
1

governonpns X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 121 PRINTED IN USA



GOVERNOR

Ref. Part Quantity
No. No. Description 36/3935
1 GOVERNOR ASSY/THREE LEVER 1
2 425-34678 O-RING 1
3 CASE/GOVERNOR 1
4 425-35950 PACKING 1
5 425-35951 COVER 1
6 425-35952  PACKING 1
7 425-34941  LINK 1
8 425-34942  LINK 1
9 425-34943  LINK 1
10 425-36272  WEIGHT ASSY/GOVERNOR 1
11 WEIGHT 3
12 PIN/GOVERNOR WEIGHT 3
13 SUPPORT/GOVERNOR WEIGHT 1
14 425-34949  SLEEVE 1
15 425-35953  SLEEVE 1
16 425-35954 SLEEVE 1
17 425-36273 SHAFT ASSY/CONTROL 1
18 SHAFT 1
19 HOOK 1
20 425-34951 SPACER/SHAFT 1
21 SPACER 1
22 SPACER 1
23 SPACER 1
24 425-36274 BOLT/REVOLUTION LIMIT 2
25 425-34981 BOLT/IDLE LIMIT 1
26 425-34955  ASSEMBLY/SPACER 2
27 SPACER/GOVERNOR LEVER 2
28 SPACER/GOVERNOR LEVER 2
29 SPACER/GOVERNOR LEVER 2
30 SPACER/GOVERNOR LEVER 2
31 425-36001  SHAFT/GOVERNOR LEVER 1
32 425-36275  LEVER ASSY/GOVERNOR 1
33 425-35347  SET/SHIM 2
34 SHIM 2
35 SHIM 2
36 SHIM 2
37 SHIM 2
38 SHIM 2
39 SHIM 2
40 SHIM 2
41 SHIM 2
42 SHIM 2
43 SHIM 2
44 LEVER 1
45 LEVER ASSY/GOVERNOR 1

PRINTED IN USA

Parts List Continued On Next Page

122

908267/DP0904



GOVERNOR

17
19
X18
59
L@
%
20 o581

(inc 'X%B)
2 \©

CLASSIFIED MARK

I
X50

51-

26
(inc .X27~%X30)
X48 X46 X49 x47 16
L_l_._'__l____l

X45
1

governonpns X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 123 PRINTED IN USA



GOVERNOR

(CONTINUED FROM PREVIOUS PAGE)

Ref. Part Quantity
No. No. Description 36/3935
46 LEVER 1
47 SHIFTER 1
48 CIRCLIP 1
49 PIN/SPRING M2 X 4MM 1
50 LEVER 1
51 425-36294  SPRING/SET 1
52 BUSHING 2
53 RETAINER 1
54 HOOK/TENSION LEVER 1
55 PIN 1
56 WASHER/SPRING M5 2
57 BOLT M6 X 10MM PLATED 1
58 BOLT M5 X 10MM PLATED 2
59 425-34679  O-RING 1
60 425-35352  RETAINER/SHAFT 1
61 425-34964 BOLT/WASHER BASED 1
62 425-34965  NUT/LOCK M6 1
63 425-34966  WASHER 1
64 425-35957 WASHER/SEAL 2
65 425-34967 WASHER/SEAL 1
66 425-35959 WASHER/SEAL 2
67 425-34971 WASHER 1
68 425-35960 PIN/SNAP 2
69 425-34975  PLUG M10 1
70 425-35961  O-RING 1
71 425-35263  BOLT M6 X 10MM PLATED 1
72 425-34978  NUT/LOCK M12 PLATED 2
73 425-35263  BOLT M6 X 10MM PLATED 4
74 425-35962  BOLT M6 X 14MM PLATED 2
75 425-34977  BOL M6 X 20MM PLATED 6
76 425-34984  NUT/LOCK M6 2
77 425-35370  NUT/CAP 1
78 425-34952 LEVER/CONTROL 1
79 425-36276 BOLT/CONTROL 1
80 425-34961 SPRING/FUEL CONTROL 1
81 425-34668  SPRING/GOVERNOR 1
82 425-34963  NUT/CAP 1
83 425-35925  SOLENOID/STOP 1
84 425-35206  NUT M8 1
85 WIRE 1
86 LEAD 1

PRINTED IN USA

124

908267/DP0904



FUEL INJECTION VALVE

)
(inc.X7, X8) =

X47 X‘l‘3) X4BX4E%44
40

fuelinjv.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 125 PRINTED IN USA



FUEL INJECTION VALVE

Ref. Part Quantity
No. No. Description 36/3935
1 425-36277 VALVE ASSY/FUEL INJECTION 3
2 425-36278 ASSEMBLY/NOZZLE 3
3 VALVE 3
4 BODY 3
5 425-34903 NUT/NOZZLE CASE 3
6 425-34904  HOLDER ASSY/NOZZLE 3
7 BODY/NOZZLE HOLDER 3
8 PIPE/FUEL RETURN 3
9 425-34666  SPRING/NOZZLE 3
10 425-34905  SEAT/NOZZLE SPRING 3
11 425-34906  PLATE/STOP 3
12 425-34907  PIN 6
13 425-34667  PACK/SHIM 3
14 SHIM 3
15 SHIM 3
16 SHIM 3
17 SHIM 3
18 SHIM 3
19 SHIM 3
20 SHIM 3
21 SHIM 3
22 SHIM 3
23 SHIM 3
24 SHIM 3
25 425-35452 RETAINER/INJECTION PIPE 1
26 CLAMP/UPPER 1
27 CLAMP/LOWER 1
28 425-35305  BOLT/HEX SOCKET M4 X 14MM 2
29 425-36279  ASSEMBLY/PIPE 1
30 425-36280  PIPE/FUEL INJECTION 1
31 425-36281  PIPE/FUEL INJECTION 1
32 425-36282  PIPE/FUEL INJECTION 1
33 425-34928  CLAMP 5
34 425-34674 PIPE/FUEL 2
35 425-36283 PIPE ASSY/RETURN 1
36 425-34928 CLAMP 2
37 425-34932 PIPE/FUEL RETURN 1
38 425-34933  JOINT 1
39 425-34929  CAP 1
40 425-34934 VALVE ASSY/CHECK 1
41 SET/SHIM 1
42 SHIM 2
43 SHIM 1
44 BODY/CHECK VALVE 1
45 SPRING 1
46 BALL/STEEL 1/4 1
47 PLUG M10 1
48 425-35959  WASHER/SEAL 2
49 425-36284  PIPE ASSY/FUEL OIL 1
50 425-34916  CLAMP 2
51 425-35451 PIPE/FUEL OIL 1

PRINTED IN USA

126

908267/DP0904



FUEL LINE

fuelline.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 127 PRINTED IN USA



FUEL LINE

Ref. Part Quantity
No. No. Description 36/3935
1 425-35973 STRAINER ASSY/FUEL 1
2 425-34920 VALVE/TAPER 1
3 425-34921 SPRING/TAPER VALVE 1
4 425-34636 ELEMENT/FUEL 1
5 BODY/STRAINER 1
6 425-34922  LEVER 1
7 425-34923  CUP/STRAINER 1
8 425-34924  RING/RETAINING 1
9 425-34925  SPRING 1
10 425-34926  SCREW M4 1
11 425-34744  O-RING 1
12 425-34827  O-RING 1
13 425-34927  O-RING 1
14 425-35329  BOLT WITH WASHER M8 X 70MM 1
15 425-34914 __ BOLT/PIPE JOINT 1
16 425-34915 JOINT/PIPE 1
17 425-35959 WASHER/SEAL 2
18 425-36286 PIPE ASSY/FUEL OIL 1
19 425-34916 CLAMP M12 2
20 425-36287 PIPE/FUEL 1
21 425-36284 PIPE ASSY/FUEL OIL 1
22 425-34916 CLAMP M12 2
23 425-36289 PIPE/FUEL OIL 1

PRINTED IN USA

128

908267/DP0904



STARTER MOTOR

strtmotr.png

X-MARKED PARTS ARE NOT SOLD SEPARATELY

908267/DP0904 129 PRINTED IN USA



STARTER MOTOR

Ref. Part Quantity
No. No. Description 36/3935
1 425-36290 STARTING MOTOR 1
2 425-36291 ARMATURE 1
3 425-34669 BEARING (1) 1
4 425-34670 BEARING (2) 1
5 425-34985 COIL ASSEMBLY/FIELD 1
6 425-36292  BRUSH 2
7 425-36293  HOLDER ASSY/BRUSH 1
8 425-36292  BRUSH 2
9 425-36295  SPRING/START BRUSH 4
10 425-36296  COVER/REAR 1
11 425-35477  HOUSING ASSY/GEAR 1
12 425-34999  HOUSING/CENTER 1
13 425-34994  SWITCH ASSY/MAGNETIC 1
14 425-34993  LEVER SET/SHIFT 1
15 LEVER/SHIFT 1
16 SPRING 1
17 425-34996 COVER/DUST 1
18 425-36297 BOLT/THROUGH 2
19 425-35482 ASSEMBLY/PINION 1
20 425-34718 SHAFT/PINION 1
21 425-34991 STOPPER SET/PINION 1
22 STOPPER 1
23 SPRING/SHAFT RETURN 1
24 CLIP 1
25 425-36298  ASSEMBLY/CLUTCH 1
26 425-36299  BEARING/BALL 1
27 425-36300  BEARING/BALL 1
28 425-34997  BOLT M6 X 32MM PLATED 2
29 425-34998  BOLT M6 X 40MM PLATED 3
30 425-36301  BOLT M12 X 30MM PLATED 2

PRINTED IN USA

130

908267/DP0904



ALTERNATOR

908267/DP0904 131 PRINTED IN USA



ALTERNATOR

Ref. Part Quantity
No. No. Description 36/3935
1 425-35773 ALTERNATOR 1
2 425-36302 ASSEMBLY/ROTOR 1
3 425-36303 BEARING/BALL 1
4 425-36304 BRACKET ASSY/FRONT 1
5 425-36305 PULLEY 1
6 425-36306  KIT/SCREW 1
7 425-36307  BRACKET ASSY/REAR 1
8 425-36202  BOLT M8 X 110MM 1
9 425-36203  NUT/ALTERNATOR 1
10 425-35997  SPACER 1
11 425-35999  ADJUSTER 1
12 425-36204  BOLT 1
13 425-34766  BOLT M8 X 50MM PLATED 1
PRINTED IN USA 132 908267/DP0904



GASKET SET

gasktset.png

908267/DP0904 133 PRINTED IN USA



GASKET SET

Ref. Part Quantity
No. No. Description 36/3935
1 425-36288  SET/GASKET 1
2 425-34770 O-RING 1A S-50.0 1
3 425-34701 GASKET/LUBRICATION OIL PUMP 1
4 425-34828 GASKET 1
5 425-34831 GASKET 1
6 425-36263  GASKET 1
7 425-34750  WASHER/SEAL 8S 7
8 425-34681  O-RING/FUEL INJECTION PUMP 1
9 425-35959  WASHER/SEAL 12S 4
10 425-34967  WASHER/SEAL 10S 2
11 425-34744  O-RING 1A P-16.0 3
12 425-36262  O-RING/COOLING WATER PUMP 1
13 425-34763  O-RING 1A $-24.0 1
14 425-34803  GASKET/AIR HEATER 1
15 425-34745  O-RING 1A P-32.0 2
16 425-34849 GASKET/THERMO CASE 1
17 425-36241 GASKET 1
18 425-35434 GASKET/BONNET 1
19 425-34645 SEAL/VALVE STEM 3
20 425-34645 SEAL/VALVE STEM 3
21 425-34647 PROTECTOR/NOZZLE 3
22 425-34796 SEAT/NOZZLE 3
23 425-35424 GASKET 1
24 425-36248 GASKET/EXHAUST MANIFOLD 1
25 425-34649 GASKET 1
26 425-34707  GASKET 16 1
27 425-34704  GASKET 1
28 425-34705  GASKET 1
29 425-34776  O-RING 1AP 12.0 3
30 425-36251  GASKET 1
31 425-34827  O-RING 1A P-10A 1
32 425-34707  GASKET 10 1

PRINTED IN USA

134

908267/DP0904



SECTION NOTES

908267/DP0904 135 PRINTED IN USA



SECTION D: KITS AND ACCESSORIES

Kit Description. . . . . . . ... ... ... L. Page#/Stock #

Cab - Door with Wiper & Washer Kit 808265 . . . . . . ... ... ... ... 135 w
Cab - Impact Resistant Door Kit 808382 . . . . . . . ... .. ... ... ... 136 m
Horn Kit 808274 . . . . . . .« e 137

Four Point Lifting Kit 808273 . . . . . . . . . . . ... ... ... ...... 138 E
Mirror, Rear View Kit 808269 . . . . . . . . .. ... ... .. ... ..., 139 O
Electrical Disconnect Switch Kit 808240. . . . . . ... ... .. ... .... 139 %
Pre-Cleaner Kit 808277. . . . . . . . . v 140 £3)
Engine Block Heater Kit 805855 . . . . . .. ..ot 140 @)
Backup Alarm Kit 808264 . . . . . . .. .. 141 U
Cab - Sliding Side Windows Kit 808266 . . . . . . . . . ... ... ... ... 142 <
Strobe Light Kit 808279 . . . . . . . . . . . .. ... ... 142 Q
Cab - Heater/Defroster Kit 808267 . . . . . . . . . . ... .. ... .. .... 143

Interior Dome Light Kit 808271 . . . . . .. ... ... ... ... ...... 144 5
Battery Disconnect Switch Kit 808240 . . . . . . . . . ... ... ... . ... 144 w
Hydraulic Self-Leveling Kit 808263 . . . . . . . .. . ... ... ... .... 145 H
Cab - Door Interlock Kit 830600 . . . . . . .. ... ... ... ... ... . 146 E
Coolant Temperature Gauge Kit 810212 . . . . . . .. .. .. ... ... ... 146

Tires. . . . o o e 147 iy
Auxiliary Hydraulics, Hands Only Kit . . . . . . ... .. ... ... ... 808261 Q
Auxiliary Hydraulics, Hands/Foot Kit . . . . . . ... ... ... ..... 808262 Z
Deluxe Sound Package Kit (no sliding windows) . . . . ... ... .. .. 808272 O
Cab - Vinyl Enclosure Kit. . . . . .. ... ... ... ... .. ...... 808268 ;
3InchSeat BeltKit. . . . . . ..o 808278 Q
Rear Counterweight Kit. . . . . o o oo i 808383 £3)
Engine Auto Shutdown Kit . . . . . . . o 808270 09
Exhaust Purifier Kit. . . . . .. ... ... o o 808442

Manualand Key Kit. . . . . ... ... ... ... 808276

Suspension SeatKit. . . . . . ... ... ... 808280

PRINTED IN USA 136 908267/DP0904



KITS AND ACCESSORIES

808265 Cab Door with Wiper Kit

FRONT FRAME
MEMBER
Ref. Part Qty. Ref. Part Qty.
No. No. Description Req. No. No. Description Req.
808265 KIT/DOOR CAB WITH WIPER. . ... ... 1 13 650510 SCREW/SELF-TAPPING 5/16 X 1/2...3
1 246-26748 ASSY/CABDOOR .................. 1 14 420-36187 STRIKER/DOOR LATCH ............ 1
2 170-35075 SPRING/GAS . ... ... ... .. ... .. ... 1 15 330-33782 PLATE/STRIKER SUPPORT ......... 1
3 350-32595 CLIP/GAS SPRING ................. 2 16 654046 WASHER/FLAT 7/16 .. .............. 1
4 200-32699 STUD/BALLA3MM.................. 2 17 071705 NUT/HEX CENTERLOCK 7/16 ....... 1
5 330-33784 WELDMENT/THRESHOLD RIGHT ... .1 18 170-35076 SPRING/GAS . ... ... ... ... .. ....... 1
6 030-31848 BOLT/CARRIAGE 1/4 X5/8.......... 4 19 654002 WASHER/FLAT 1/4 ... .............. 1
7 070634 NUT/HEX WHIZLOCK 1/4 . .......... 4 20 650835 SCREW/CAP 1/4 X 1................ 1
8 310-19471 SCREW/CAP 1/4 X 1/2.............. 4 21 650577 SCREW/CAP 5/16 X 1-1/2 . .......... 1
9 330-33783 WELDMENT/THRESHOLD LEFT ..... 1 22 071701 NUT/HEX CENTERLOCK 5/16 ....... 1
10 420-36231 FOAM/ROPS SEAL ................. 3 23 040-33560 WELDMENT/HINGE ................ 2
11 330-33797 COVER/CLEAN OUT ACCESS ....... 1 24 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 .. .4
12 330-33780 DOOR SILL/TOP ... ...t 1

908267/DP0904 137 PRINTED IN USA



KITS AND ACCESSORIES

808382 Impact Resistant Door Kit

Ref. Part Qty

No. No. Description Req
808382 KIT/IMPACT RESISTANT DOOR 1
1 246-26755  ASSY/IMPACT DOOR 1
2 330-33780  SILL/DOOR 1
3 650510 SCREW/SELF-TAPPING 5/16 X 1/2 3
4 040-33560  WELDMENT/HINGE 2
5 076588 SCREW/CAP WHIZLOCK 3/8 X 3/4 4
6 071705 NUT/HEX CENTERLOCK 7/16 1
7 330-33783 WELDMENT/THRESHOLD LEFT 1
8 330-33784 WELDMENT/THRESHOLD RIGHT 1
9 310-19471 SCREW/CAP WHIZLOCK 1/4 X 1/2 4
10 650748 BOLT/CARRIAGE 1/4 X 5/8 4
1 070634 NUT/HEX WHIZLOCK 1/4 4
12 170-35075 GAS SPRING/CAB DOOR 1
13 200-32699 STUD/BALL 13MM 2
14 350-32595 CLIP/GAS SPRING 2
15 420-36027  BUMPER/RUBBER 2
16 310-32288  SCREW/MACHINE ROUND HEAD #8 X 3/4 2
17 650606 WASHER/FLAT #8 6
18 420-36187  STRIKER/DOOR LATCH 1
19 330-33782  PLATE/ STRIKER SUPPORT 1
20 654046 WASHER/FLAT 7/16 1

PRINTED IN USA

138

908267/DP0904



KITS AND ACCESSORIES

808274 Horn Kit

CONNECT TO HORN
LEAD OF ENGINE
WIRE HARNESS

ITJ(P)RT(C);E# IN THREAD THROUGH LEVER

| \;',17_J==: EC??‘—‘EEM

GROUND: HORN TO
MOUNTING BOLT

Ref. Part Qty.

No. No. Description Req.
808274 KIT/HORN 1
1 420-19111 HORN 1
2 081380 SCREW/CAP 5/16 X 3/4 1
3 210-19470 NUT/HEX WHIZLOCK 5/16 1
4 420-35703 HARNESS/WIRE 1
5 420-36175 ASSEMBLY/HORN SWITCH AND WIRE 1
6 420-34463 JUMPER WIRE/GROUND 1
7 055648 TIE/WIRE 6
8 651087 WASHER/STAR 1
9 045-31501  ADAPTER HORN BUTTON/T-BAR 1

908267/DP0904 139 PRINTED IN USA



KITS AND ACCESSORIES

808273 Four Point Lift Kit

Ref. Part Qty.

No. No. Description Req.
808273 KIT/FOUR POINT LIFT 1
1 040-33607 HOOKI/LIFT FRONT RIGHT 1
2 040-33608 HOOKI/LIFT FRONT LEFT 1
3 650453 SCREW/CAP 1/2 X 1-1/2 6
4 654030 WASHER/LOCK 1/2 6
5 654009 WASHER/FLAT 1/2 12
6 653018 NUT/HEX 1/2 6
7 137718 DECAL/LIFT POINT 4

PRINTED IN USA

140

908267/DP0904



KITS AND ACCESSORIES

808269 Rear View Mirror Kit

4
S g
rd
/ / / ROPS
1
3 4 2
Ref. Part Qty.
No. No. Description Req.
808269 KIT/REAR VIEW MIRROR 1

1 420-33166 MIRROR 1
2 090-32535 PLATE/MIRROR MOUNT 1
3 420-35550  PLUG 1
4 650943 SCREW/MACHINE 1/4 X 1/2 2

808240 Battery Disconnect Switch Kit

5
=
/23
/
1
/
4
BATTERY
GROUND
CABLE
Ref. Part Qty.
No. No. Description Req.
808240 KIT/BATTERY DISCONNECT SWITCH 1
1 091666 SWITCH/DISCONNECT 1
2 091677 PLATE/FACE 1
3 040-33767 BRACKET 1
4 420-36171 CABLE/BATTERY 1
5 076589 SCREW/CAP WHIZLOCK 3/8 X 1 2
908267/DP0904 141 PRINTED IN USA



KITS AND ACCESSORIES

AIR CLEANER
ASSEMBLY

MOUNT ING CLAMP
SUPPL IED WITH
PRE-CLEANER

420-36203
PRE-CLEANER

\\\\\—PARTICLE DISCHARGE SLOT

VACUATOR VALVE LOCATE UNDER PRE-CLEANER

808277 Pre-Cleaner Kit

Ref. Part Qty.
No. No. Description Req.
808277 KIT/PRE-CLEANER 1
1 420-36203  PRE-CLEANER 1
805855 Block Heater Kit
N
it
3
it
§§
N
Ref. Part Qty.
No. No. Description Req.
805855 KIT/BLOCK HEATER 1
1 420-34978  HEATER/FROST PLUG 1
2 121481 CORD/HEATER 1

PRINTED IN USA

142

908267/DP0904



KITS AND ACCESSORIES

808264 Backup Alarm Kit

TOP DOOR OR COVER
OF ENGINE AREA

)
5
=0,
¥ PACKARD
CONNECTORS
BRACKET CONTROL
MOUNT, WELDED
TO FRAME
) U
Ref. Part Qty
No. No. Description Req
808264 KIT/BACKUP ALARM 1
1 420-36233 WIRE/JUMPER 21” 1
2 420-33614 TERMINAL/ADAPTER 2
3 090-32539  PLATE/SWITCH MOUNTING 2
4 040-33771 BRACKET/ALARM MOUNT 1
5 650485 SCREW/CAP 5/16 X 5/8 2
6 653007 NUT/HEX 5/16 2
7 040-33629 PLATE/SWITCH MOUNT 2
8 310-32624  SCREW/SELF-TAPPING #10 X 5/8 4
9 650488 SCREWI/CAP 3/8 X 3/4 2
10 653010 NUT/HEX 3/8 2
11 090-32433  SWITCH 2
12 650549 WASHER/LOCK 3/16 4
13 420-35714  WIRE 1
14 420-36232  WIRE/JUMPER 3 2
15 420-35049  ALARM 1
16 070634 NUT/HEX WHIZLOCK 1/4 5
17 650748 BOLT/CARRIAGE 1/4 X 5/8 5
18 330-33581  COVER 1
19 420-19498 GROMMET 1
20 420-25986 CONNECTOR/ BULLET MALE 1
21 420-21409 CLIP/INSULATED 2
22 055648 TIE/WIRE 8
908267/DP0904 143 PRINTED IN USA



KITS AND ACCESSORIES

808266 Sliding Side Window Kit

Ref. Part Qty.

No. No. Description Req.
808266 KIT/SLIDING SIDE WINDOW 1

1 420-36177  ASSEMBLY/SLIDING WINDOW LEFT 1

2 420-36178  ASSEMBLY/SLIDING WINDOW RIGHT 1

3 040-33768  BRACKET ASSEMBLY/WINDOW 2

4 650815 SCREW/MACHINE ROUND HEAD #10-24NC X 3/4 34

5 210-32030 NUT/HEX WHIZLOCK #10-24NC 34

6 420-36122 SIDE WINDOW/LOWER FRONT 2

7 090-32560 ASSEMBLY/LATCH AR

8 420-36344 GLASS/FRONT SLIDING AR

9 420-36345 GLASS/REAR SLIDING AR

808279 Strobe Light Kit

Ref. Part Qty.

No. No. Description Req.
808279 KIT/STROBE LIGHT 1

1 088296 STROBE 1

2 040-33776  BRACKET/STROBE MOUNTING 1

3 650835 SCREW/CAP 1/4-20NC X 1 2

4 420-36241___ WIRE JUMPER/BLACK 24" 1

5 420-36240 WIRE JUMPER/RED 36” 1

6 420-33614 TERMINAL/ADAPTER 1

7 420-35257 CONNECTOR/FEMALE BULLET 2

8 420-30377 GROMMET/RUBBER 3

9 078151 CONNECTOR/TAP 1

PRINTED IN USA 144 908267/DP0904



KITS AND ACCESSORIES

808267 Cab - Heater/Defroster Kit

\ 8 &9 Vi

\\\DETAIL///

9 REMOVE

FIREWALL

ON ENGINE
WIRE MARNESS NS . COMPARTMENT
GUARD
ELECTRICAL .-’
HOOK-UP 7 L HEAT CONTROL CABLE
Ref. Part Qty.
No. No. Description Req.
808267 KIT/CAB - HEATER/DEFROSTER 1
1 420-36248 HEATER/CAB 1
2 170-35080 HOSE/HEATER SHORT 3
3 230-32633 VALVE/CABLE CONTROL 1
4 170-34425 HOSE/VALVE TO HEATER 1
5 170-35081 HOSE/HEATER LONG 1
6 420-33527 CLAMP/HOSE 10
7 420-32828 CLIP/INSULATED 4
8 650448 SCREW/CAP 1/4 X 3/4 2
9 654002 WASHER/FLAT 1/4 2
10 420-34304  TIE/CABLE 1
11 420-36148  FOAMI/LEFT SIDE 1
12 650943 SCREW/MACHINE 1/4 X 1/2 10
13 230-32755 ASSEMBLY/BULKHEAD (COMES WITH HEATER) 1
14 420-36247 FILTER (COMES WITH HEATER) 1
15 330-33796 HOUSING WELDMENT/FILTER (COMES WITH HEATER) 1
16 420-36123 PLATE WELDMENT/MOTOR COVER (COMES WITH HEATER) 1
17 650510 SCREW/SELF-TAPPING 5/16 X 1/2 1
18 123352 ADAPTER 3/8 2
19 230-32655 ADAPTER/STRAIGHT 3/8 1
20 230-13983 FITTING/90° ELBOW 1
21 420-35998 PLUG 3/8 2
22 420-35942 PLUG 1/2 6

908267/DP0904

145

PRINTED IN USA



KITS AND ACCESSORIES

808271 Interior Dome Light Kit

REMOVE

NOTE LOCATION OF
LARGE NOTCH

Ref. Part Qty.

No. No. Description Req.
808271 KIT/INTERIOR DOME LIGHT 1

1 420-36172  LIGHT/DOME 1

2 310-32688  SCREW/MACHINE FLAT HEAD #6-32NC X 1/2 2

3 650848 WASHER/FLAT #6 2

4 210-32182  NUT/HEX CENTERLOCK #6-32NC 2

5 090-32537  PLATE y

6 650943 SCREW/MACHINE 1/4-20NC X 1/2 2

808240 Battery Disconnect Switch Kit

5
1
=,
./ 3
/
1
/
™~ BATTERY
GROUND
CABLE
Ref. Part Qty.
No. No. Description Req.
091666 SWITCH/DISCONNECT
091667 PLATE/FACE

040-33767 BRACKET
420-36171 CABLE/BATTERY
076589 SCREW/CAP 3/8 X 1

a s wON =
N = 2

PRINTED IN USA 146 908267/DP0904



KITS AND ACCESSORIES

808263 Hydraulic Self-Leveling Kit

AN

vy
N7
T,
s

VAN
PO fo

Shak

G

POt
[P ¥

P

o))

JoLE
N =~
\\\J
\
\

Ref. Part Qty.
No. No. Description Req

1 170-34029 VALVE/SELF LEVELING 1

2 652040 BOLT/CARRIAGE 5/16 - 18NC X 2-1/2 2

3 654006 WASHER/FLAT 3/8 2

4 071701 NUT/HEX CENTERLOCK 5/16 - 18NC 2

5 076031 ADJUSTABLE ELBOW 90° 7/8 SAE - 3/4 JIC 3

6 230-32754 O-RING PORT ADAPTER 7/8 SAE TO 3/4 JIC FEMALE 1

7 350-32424 O-RING 7/8 4

8 170-19212 HYDRAULIC HOSE ASSEMBLY/SELF LEVEL /TO LOCK VALVE 2

9 054626 CONNECTOR/STRAIGHT 3/4 SAE - 3/4 JIC 1
10 350-32423  O-RING 3/4 2
11 088935 TEE/SWIVEL FEMALE SIDE OUTLET 3/4 JIC 1
12 114742 ADJUSTABLE TEE 3/4 SAE - 3/4 JIC 1
13 040-33755 ~ BRACKET/BULKHEAD RETAINER 1
14 650687 BOLT/CARRIAGE 5/16 - 18NC X 3/4 1
15 210-19470  NUT/HEX WHIZLOCK 5/16 - 18NC 1
16 135578 BULKHEAD/TUBE TEE 3/4 JIC - SELF LEVEL END 1
17 210-21556 _ NUT BULKHEAD 1

908267/DP0904

147

PRINTED IN USA



KITS AND ACCESSORIES

830600 Cab-Door Interlock Kit

3 1/32
13/64 DIA
2 PLACES 4 172 |
| 5/8 DIA
15,32
13/64 DIA 16
2 PLACES
7/16 —| |Ho—
14 13
7/16 e
16 14
12 15
" s
INSIDE DOOR LATCH FRONT LH ROPS POST
Ref Part Ref Part
No No. Description Qty No. No. Description Qty
1 420-36264 SWITCH ASSEMBLY/PROXIMITY ....1 9  420-36263 HARNESS/WIRE ................... 1
2 650815 SCREW/MACHINE #10 X 3/4 ........ 2 10 055648 TIE/CABLE .. ... ... ... ... . . ..., 3
3 650584 WASHER/FLAT #10................. 8 11 121587 MAGNET/SWITCH ACTUATOR ...... 1
4 650549 WASHER/LOCK #10 . ............... 4 12 127963 SWITCH/PROXIMITY ............... 1
5 650550 NUT/HEX #10. . ... 4 13 650327 SCREW/MACHINE #6 X 3/4 ......... 4
6  330-33781 MOUNT/PROXIMITY SWITCH........ 1 14 651314 WASHER/LOCK #6 . ................ 4
7  360-32657 SPACER/SWITCH MOUNT .......... 1 15 650848 WASHER/FLAT#6.................. 4
8  310-30337 16 650658 NUT/HEX #6 ... ..o 4
810212 Coolant Temperature Gauge Kit
=
N
N '
@&
(%]
Netel
1T
LR
AFEE
| -
Ref Part Qty.
No. No. Description Reqd.
REF 810212 KIT/COOLANT TEMP GAUGE 1
137113 GAUGE/COOLANT TEMP. 1
PRINTED IN USA 148 908267/DP0904



KITS AND ACCESSORIES

TIRES

Description Stock#

Specify left or right side mounting on tire and wheel sets when ordering:

e Tire and Rim 6.50 x 16 - 5.50 Solid Rubber-lonly. . . . . ... ... ... ... .... 808286
* Tire 650x 16 -5.50 Solid Rubber-lonly . . . . ... ... ... ... .. ...... 410-32415
e Rim-lonly. . ... .. .. 410-32416
* Tire and Rim 27 x 8.50 x 15 Flotation 8-ply . . . . . . . . . .. .. ... ... ...... 808243
* Tireand Rim 27 x 10.50 x 15 Flotation 8-ply. . . . . . . . . . .. ... ... ... .... 808245
* Tireand Rim 10 x 16.5 Flotation 8-ply . . . . . . . . . . .. ... ... ... ....... 808246
e Tireand Rim27x8.50x 158-ply-lonly. . . . . ... ... ... .. .. ... ..... 808282
e Tire27x850x158-ply-lonly. . . ... ... . ... ... . ... ... ... 410-32451
e RmISx7JA-lonly. . ... . ... 410-32460
e Valve Stem. . . . . . . L 420-23622
e Tireand Rim 27 x 10.50 - 15.00 8-ply-lonly. . . . . . .. .. ... ... ... ..... 808283
* Tire27x10.50-15.008ply-lonly. ... ... ... ... ... ... .. ...... 410-32425
e RmISx8LB-lonly. . ... .. ... ... . 410-32457
e Valve Stem. . . . . . . L 420-23622
e Tire and Rim 6.50 x 16 Solid Rubber. . . . . . . . ... ... ... ... .. ....... 808284
* Tire and Rim 10 x 16.5 Flotation 8-ply-lonly . . . . . .. ... ... ... ....... 808285
* Tire 10 x 16.5 Heavy Duty 8-ply-lonly. . . . . . ... ... ... .. ... ....... 136139
* Rim16.5x825-Tonly. . . . . ... ... . . . 410-32464
e ValveStem. . . . . . . .. 420-23622

908267/DP0904 149 PRINTED IN USA



NUMERICAL INDEX

Part
No.

044204
044205
047542
054202
054202
054202
054202
054202
054202
054202
054626
054626
054626
054626
054816
054816
054819
054885
054994
055005
055064
055335
055648
055648
055648
055648
055648
055897
055897
055981
058610
058615
058615
062023
062023
062397
062756
064354
064354
064543
064669
065415
065415
065415
067455
067455
067750
067761
067761
067823
067847
068034

Pag
No.

A b

30
32
36
38
40
42
44
20
24
26
28
24
26
18

8
18
18
18
14

2
54
58
60
62
18
20
18
26
58
62
10
14
18
48
58
60
50
24
20
20
24
22
26
50
18
26
50
56
48

PRINTED IN USA

Ref.
No.

Part
No.

068938
070634
070634
070634
070856
070856
070856
070856
070856
070856
070856
070856
070856
070856
070856
070856
071700
071700
071700
071701
071701
071701
071701
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071703
071704
071704
071704
071704
071704
071704
071704
071706
071706
071706
071706
071706
071706

Page
No.

18
50
52
60

16
20
24
26
32
34
36
40
42
44
54
14
36
54

28
50
86

16
18
22
24
26
34
36
38
40
42
44
46
50
52
30
32
36
38
40
42
44

40
42
44
46
50

Ref.
No.

42
35
14
25

7
28

3

3
21
20
23
14
23

3
27

4
23

6
12
40

4
28

7
17
25
17
29
15
20
10
16
10

8
32
26
39

5
49

5

9
12
17
16
14
17
20
14

6

8
16
15
51

Part
No.

071706
071706
071709
071709
071709
072340
072384
072490
072580
072580
072602
072615
072615
072853
072854
073024
073036
073776
075235
076031
076147
076588
076588
076588
076588
076588
076588
076588
076588
076588
076588
076588
076588
076588
076589
076589
076589
076880
076880
079108
081371
081374
081374
081374
081374
081374
081380
081840
087850
087850
088040
088442

150

Page
No.

54
56

54
56
60
16
50
20
26
20
20
22
66
66
10
60
16
18
28
26

12

22
30
32
34
36
40
42
44
46

40
42
24
26
18
52
16
36
44
54
56
20
10
12
26
60
24

Ref.
No.

37
2
22
38
43
12
12
3
23
22
9
7
6
34
35
4

N
= O

—_

N NN N W WN =2 W -=2NWW-- N W =
NO O WO Wwo A~ O OPRPOPRER 20N NDNBENNNONOGONDOGOWWOG ©

Part
No.

088935
089099
095601
112712
114742
114742
121587
122899
123149
123383
123383
123383
123383
123554
127963
128738
130064
130297
131522
131529
131529
131577
131577
131688
131748
131799
131842
131913
131913
131940
132166
132248
132286
132294
134219
134327
134594
134874
134888
134889
1356332
135578
135578
137063
137113
137204
137418
137424
137427
137500
137628
137634

Page

Ref.

e
£
-
z
e
E
=
S
=
=
=
=
7

908267/DP0904



NUMERICAL INDEX

Part Page Ref. Part Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. No. No. No. No. No. No.
137637 46 30 570002 46 6 650546 44 8 650774 56 25
137637 65 5 570002 48 18 650548 60 20 650784 14 32
137639 65 6 570002 74 11 650549 60 21 650786 54 3
137647 65 7 570005 24 37 650550 60 22 650790 2 38
137655 65 9 570005 76 11 650552 16 19 650790 26 9
137657 65 10 650200 74 8 650552 30 11 650811 36 35
137658 65 11 650200 76 8 650552 32 7 650815 62 5
137660 65 12 650315 50 33 650552 34 18 650818 26 33
137661 65 13 650394 60 13 650552 36 19 650818 46 4
137683 65 14 650426 8 72 650552 38 18 650834 56 26
137714 65 16 650426 36 23 650552 40 15 650848 52 9
137720 65 17 650437 14 22 650552 42 15 650867 50 2
139438 2 35 650448 50 29 650552 44 19 650943 50 13
140516 65 8 650453 54 35 650553 54 8 650943 60 34
x 140602 62 1 650453 56 21 650553 56 23 650949 2 21
m 182130 6 6 650454 8 66 650568 12 16 650978 16 11
182131 6 5 650454 40 5 650573 16 30 650987 24 22
Q 183934 56 12 650454 42 11 650573 16 33 651020 42 7
183963 66 30 650454 44 15 650577 50 27 651020 44 35
Z 184043 66 29 650484 14 5 650579 8 57 651089 54 11
H 184214 65 15 650486 52 23 650579 40 31 651097 24 2
184306 66 28 650486 80 18 650579 42 25 651097 26 20
q 184436 8 75 650486 82 16 650585 44 22 651160 4 10
< 184482 66 25 650487 16 24 650594 40 8 651168 32 23
184483 66 24 650488 8 68 650630 52 26 651168 40 26
U 184502 66 25 650488 38 7 650631 6 19 651212 52 8
184503 66 24 650488 48 9 650650 30 5 651213 52 11
E 184734 14 29 650490 2 16 650650 30 14 651270 8 73
184735 14 30 650490 2 19 650650 38 10 651297 4 14
m 184737 14 31 650491 34 14 650650 42 19 651308 60 2
186148 6 1 650491 36 13 650650 44 12 651312 36 33
2 186340 14 28 650491 42 31 650658 60 15 651312 38 27
186483 14 27 650491 44 37 650659 60 14 651314 52 10
D 186859 14 3 650491 50 29 650663 6 30 652040 28 2
186889 8 60 650492 24 34 650687 8 39 652055 20 21
Z 186891 58 1 650492 26 31 650687 12 17 652088 42 29
186893 12 5 650493 46 10 650687 26 13 652088 44 42
186942 14 650503 6 11 650687 28 14 653005 14 26
186998 8 74 650503 50 6 650704 2 34 653007 12 15
187020 56 13 650510 2 24 650704 6 24 653018 54 36
187039 56 14 650512 36 5 650704 20 2 653018 56 27
187090 56 15 650517 20 22 650704 26 35 653034 46 26
187091 56 16 650527 22 11 650704 36 8 653034 54 27
187092 56 17 650528 16 14 650704 42 2 653034 56 28
187093 56 18 650533 18 28 650704 44 26 653036 32 22
187362 56 19 650533 38 12 650704 46 22 653036 40 25
187450 56 20 650542 14 8 650704 56 24 653038 4 27
187465 20 18 650542 50 43 650734 86 6 653102 4 9
188492 14 28 650542 56 22 650748 50 38 654002 14 9
188636 6 3 650546 8 59 650773 8 45 654002 50 30
188730 6 2 650546 34 8 650773 22 14 654002 52 24
570002 26 34 650546 36 21 650774 34 11 654004 12 7

908267/DP0904 151 PRINTED IN USA



NUMERICAL INDEX

Part
No.

654004
654004
654006
654006
654006
654006
654009
654009
654009
654009
654012
654022
654022
654024
654024
654024
654024
654028
654028
654046
654046
654046
655001
656001
656007
656007
656010
656011
656047
656048
656048
656048
660000
660031
010-32434
010-32434
010-32437
010-32437
010-32440
010-32441
010-32442
010-32443
010-32444
030-20745
030-31827
030-31873
030-31905
030-31926
030-31934
030-31941
030-31941
030-31941

Page
No.

14
38
28
40
42
50

16
30
56

14
56

12
14
46

16
40
44
52

12
6
100
8
38
116
6
12
38
20
12
80
82
74
76
36
38
82
82
80
4
8
8
50
52
16
32
40
42

PRINTED IN USA

Ref.
No.

12
23
3
34
39
30
13
8
16
29
20
10
30
34
3
6
25
9
5
9
23
27
51
6
8
4
71

Do~ O

(]

Part
No.

030-31941
030-31948
030-31948
030-31956
030-31960
030-31961
040-33400
040-33432
040-33721
040-33724
040-33725
040-33726
040-33727
040-33728
040-33728
040-33729
040-33733
040-33735
040-33738
040-33738
040-33742
040-33748
040-33748
040-33755
040-33755
040-33756
040-33757
040-33758
040-33761
040-33764
040-33766
040-33766
045-15773
045-31420
045-31420
045-31438
045-31440
045-31440
045-31440
045-31469
045-31469
045-31469
045-31469
045-31469
045-31469
045-31488
045-31488
045-31497
045-31499
045-31500
045-31500
045-31502

Page
No.

44
40
42

50
50
20

(22N>}

22
36
38

N

54
56
54
36
38
26
28
16
16
16
52
54
54
56
76
46
74
46
32
34
44

30
38
40
42
44

36
76
16
50
52
50

Ref.
No.

49
29
23
23
50
48

1
38
16
28
18

5

4
31
25

7
23
23

9
31

5
30
24
12
13
29
23
32
25
21

7
32
10

3
10

Part
No.

050-29352
080-32287
080-32288
080-32290
090-28749
090-30303
090-32042
090-32164
090-32358
090-32358
090-32441
090-32472
090-32478
090-32503
090-32505
090-32506
090-32507
090-32508
090-32509
090-32511
090-32513
090-32514
090-32515
090-32516
090-32517
090-32518
090-32519
090-32520
090-32521
090-32522
090-32523
090-32526
090-32527
090-32527
090-32527
090-32528
090-32529
090-32530
090-32531
090-32532
090-32533
090-32534
090-32536
090-32540
090-32542
090-32543
090-32544
090-32545
090-32545
090-32546
090-32546
090-32547

152

Page
No.

50

A A D

30

20
34
44
60
60
60
48
30
30
30
30
40

32
32
32
38
38
38
32
48
14
14
40
40
42
44

40
54

50
50
50
50
16
44
44
44
42
44
34
44
34

Ref.
No.

41
12
13
13

3

7
48
26

- WO o NO O

Part
No.

090-32547
090-32548
090-32548
090-32549
090-32549
090-32550
090-32551
090-32552
090-32552
090-32553
090-32553
090-32553
100-32164
100-32167
100-32173
120-32978
120-32981
120-32984
120-32985
120-32985
120-32990
120-32992
120-32994
120-32996
120-32997
130-20364
130-32201
130-32229
130-32230
130-32236
130-32236
160-32740
160-32898
160-32900
160-32923
160-32928
160-32929
160-32930
160-32930
160-32931
170-19212
170-33837
170-33996
170-34029
170-34029
170-34460
170-34590
170-34590
170-34700
170-34770
170-34809
170-34880

Page

Ref.

e
£
-
z
e
E
=
S
=
=
=
=
7

- A~ O 0

28
22
34
29

24

908267/DP0904



NUMERICAL INDEX

Part Page Ref. Part Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. No. No. No. No. No. No.
170-34978 54 32 170-35058 18 26 200-32245 44 36 210-32134 38 20
170-34978 56 41 170-35059 18 33 200-32285 40 16 210-32147 50 40
170-34981 82 35 170-35060 18 32 200-32287 8 49 210-32154 4 25
170-34994 20 20 170-35061 18 31 200-32345 36 20 210-32164 60 18
170-34994 92 170-35064 20 18 200-32449 34 7 210-32179 74 7
170-34995 16 6 170-35065 14 7 200-32449 44 7 210-32179 76 7
170-34999 18 18 170-35066 18 22 200-32615 38 19 210-32183 46 29
170-35000 26 26 170-35067 20 6 200-32617 16 21 220-16148 8 50
170-35000 74 170-35068 32 21 200-32650 52 18 220-28739 30 19
170-35001 24 27 170-35068 34 24 200-32650 54 33 220-28739 32 16
170-35001 76 170-35068 40 24 200-32650 56 42 220-28739 34 20
170-35003 74 1 170-35068 42 36 200-32668 16 21 220-28739 36 26
170-35004 74 9 170-35068 44 51 200-32691 16 10 220-28739 40 17
170-35005 74 4 170-35069 24 15 200-32693 8 53 220-28739 42 33
x 170-35005 76 4 170-35071 52 17 200-32694 8 52 220-28739 44 30
m 170-35006 76 1 170-35072 50 26 200-32696 36 22 220-32346 80 14
170-35007 76 9 170-35073 90 2 200-32697 36 25 220-32346 82 19
Q 170-35009 24 1 170-35077 18 43 200-32698 32 15 220-32397 26 32
170-35009 26 19 170-35077 80 1 200-32698 34 19 220-32584 88 4
Z 170-35009 90 170-35077 84 200-32698 40 20 220-32643 24 33
H 170-35012 18 10 170-35083 90 1 200-32698 42 32 220-32643 26 30
170-35013 18 9 170-35084 90 1 200-32698 44 46 220-32674 24 28
q 170-35014 12 22 170-35085 92 1 210-19470 2 22 220-32676 46 9
< 170-35015 24 17 170-35086 86 2 210-19470 12 18 220-32678 46 2
170-35016 24 18 170-35087 82 23 210-19470 14 23 220-32680 8 62
U 170-35018 24 25 170-35088 80 26 210-19470 26 14 220-32680 30 20
170-35019 86 1 170-35088 82 28 210-19470 28 15 220-32680 32 17
E 170-35027 20 16 170-35089 80 24 210-19470 52 19 220-32680 34 21
170-35028 24 11 190-32583 86 4 210-19470 54 30 220-32680 36 27
m 170-35029 24 12 190-32595 86 3 210-19470 56 39 220-32680 40 18
170-35030 26 5 190-32599 86 4 210-19470 58 7 220-32680 42 34
2 170-35032 20 19 190-32670 86 8 210-19470 60 37 220-32680 44 31
170-35033 20 11 190-32689 86 5 210-19530 50 9 220-32682 46 27
D 170-35034 26 16 190-32917 88 13 210-19532 34 12 220-32683 80 25
170-35035 26 15 190-32923 74 5 210-19532 42 30 220-32683 82 24
Z 170-35036 26 17 190-32923 76 5 210-19532 44 44 230-16167 20 29
170-35037 26 4 190-32931 46 19 210-19533 8 42 230-32195 18 38
170-35039 26 28 190-32933 90 1 210-19533 38 13 230-32269 26 6
170-35040 20 13 190-32934 90 2 210-19533 46 23 230-32276 12 21
170-35041 22 13 190-32935 92 1 210-19533 56 33 230-32356 18 20
170-35042 22 12 190-32936 80 23 210-21043 34 25 230-32511 18 11
170-35043 26 18 190-32936 82 22 210-21043 42 37 230-32547 88 5
170-35044 24 13 190-32937 80 30 210-21043 44 52 230-32549 88 9
170-35045 26 2 190-32937 82 36 210-21556 26 7 230-32588 2 12
170-35046 26 1 190-32938 80 31 210-21556 28 17 230-32618 18 35
170-35047 20 10 190-32938 84 1 210-31017 16 31 230-32647 88 3
170-35048 22 9 190-32947 50 54 210-32109 74 2 230-32739 20 31
170-35049 22 8 200-28721 8 61 210-32109 76 2 230-32743 88 11
170-35050 24 26 200-32245 16 13 210-32126 38 5 230-32745 82 32
170-35053 14 16 200-32245 32 5 210-32129 88 7 230-32747 92 2
170-35056 20 12 200-32245 34 13 210-32133 50 39 230-32753 18 36
170-35057 18 30 200-32245 42 40 210-32134 16 20 230-32754 28 6

908267/DP0904 153 PRINTED IN USA



NUMERICAL INDEX

Part
No.

240-32117
246-26719
250-32602
250-32605
250-32605
250-32609
250-32609
250-32609
290-13537
290-13537
290-32320
290-32320
290-32426
290-32581
290-32582
290-32583
290-32584
290-32587
290-32588
290-32589
290-32590
290-32591
290-32592
290-32592
290-32593
290-32594
310-15859
310-15859
310-18364
310-19471
310-19832
310-26839
310-26840
310-27919
310-27919
310-27919
310-29166
310-32290
310-32322
310-32352
310-32392
310-32407
310-32411
310-32411
310-32411
310-32470
310-32470
310-32557
310-32561
310-32563
310-32617
310-32638

Page
No.

16
48
16
18
78
30
36
44
34
44
30
32
30
16
16

8
38
36
32
36
54
40
54
56
44
44
50
52

4
50
60
16
36
32
34
44
16
54
10
36
24

100
34
42
44
16
58
88
86
58
46
60

PRINTED IN USA

Ref.
No.

N O o BN

14

Part
No.

310-32641
310-32641
310-32653
310-32676
310-32676
310-32678
310-32684
310-32686
310-32693
310-32693
310-32694
320-32689
320-32693
320-32696
320-32697
330-33118
330-33487
330-33722
330-33731
330-33736
330-33736
330-33742
330-33747
330-33748
330-33750
330-33753
330-33754
330-33755
330-33756
330-33756
330-33756
330-33757
330-33758
330-33759
330-33760
330-33763
330-33765
330-33766
330-33766
330-33766
330-33766
330-33766
330-33767
330-33768
330-33769
330-33770
330-33770
330-33771
330-33771
330-33772
330-33773
330-33774

Page
No.

16
16

18
48
48
46
80
82
80

78
82
80

NN

80
82
54

N

30

46
32
34
44
36
36
14
52
50
54
32
34
40
42
44
52

54
56
54
56
50
50
50

Ref.
No.

26
4
7

17
3
4

16

28

15
10

20
17
15

31
30
21

18
25

11

11
15
42

18
22
21
35
50

36
37
29
38
29
38
25
34
32

Part
No.

330-33775
330-33777
330-33795
330-33795
330-33798
330-33799
330-33800
335-32161
335-32203
335-32297
335-32297
335-32303
335-32306
335-32307
335-32308
335-32308
350-17647
350-27267
350-27267
350-27267
350-27267
350-27299
350-27518
350-32240
350-32240
350-32421
350-32421
350-32423
350-32423
350-32423
350-32423
350-32423
350-32423
350-32423
350-32424
350-32424
350-32424
350-32424
350-32424
350-32424
350-32424
350-32424
350-32426
350-32499
350-32552
350-32552
350-32565
350-32565
350-32578
350-32580
350-32580
350-32583

154

Page
No.

46
60
80
82

N

46
24

18

82
82
80
82

18
20
22
88
80
80
82
18
20
18
20
24
26
28
80
82
18
20
22
24
26
28
80
82
18
18
22
24

18

80

82
80

Ref.
No.

16
1
19
18
30
33
67
8
35
18
4
4
3
4
20
17
24
9
6
8
7
12
4
28
29
37
28
19
15
5
25
10
27
30
12
24
18
9
23
7
13
10
21
25
3
30
22
2
16
16
14
3

Part
No.

350-32599
350-32599
350-32600
350-32601
360-32598
360-32599
360-32625
360-32625
360-32653
360-32655
370-32198
370-32200
370-32202
380-32255
380-32379
380-32385
380-32400
380-32407
380-32424
380-32425
380-32427
390-15909
390-15909
390-15909
390-29164
390-32773
400-10541
400-10541
400-13676
400-13676
400-13676
400-13676
400-13676
400-13676
400-20103
400-20715
400-20715
400-20715
400-21568
400-30803
400-30803
400-30803
400-30803
400-32242
400-32252
400-32412
400-32475
400-32476
400-32526
400-32535
400-32554
400-32554

Page

e
£
-
z
e
E
=
S
=
=
=
=
7

908267/DP0904



NUMERICAL INDEX

Part Page Ref. Part Page Ref. Part Page Ref. Part Page Ref.
No. No. No. No. No. No. No. No. No. No. No. No.

400-32557 24 31 420-35877 60 19 | 420-36168 66 40 | 425-34695 100 14
400-32562 4 15 | 420-35918 18 23 | 420-36170 54 23 | 425-34695 106 2
400-32572 74 3 | 420-35986 2 13 | 420-36179 40 2 | 425-34698 106 23
400-32572 76 3 | 420-36001 52 30 | 420-36179 42 10 | 425-34699 106 26
400-32573 24 29 | 420-36002 52 31 420-36179 44 14 | 425-34701 132 3
400-32574 80 22 | 420-36004 65 21 420-36251 10 12 | 425-34704 132 27
400-32574 82 21 420-36027 54 16 | 420-36255 60 29 | 425-34705 132 28
400-32575 80 10 | 420-36027 56 35 | 420-36258 14 4 | 425-34707 132 26
420-18160 12 19 | 420-36041 10 2 | 420-36283 66 36 | 425-34707 132 32
420-18757 48 17 | 420-36071 58 1 420-36284 66 37 | 425-34718 128 20
420-20293 6 35 | 420-36072 60 4 | 420-36292 50 20 | 425-34721 96 4
420-28290 65 1 420-36074 12 8 | 420-36292 54 20 | 425-34722 96 5
420-32441 10 7 | 420-36075 12 1" 420-36322 62 4 | 425-34725 96 11
420-33337 14 24 | 420-36076 12 12 | 420-36323 62 6 | 425-34726 96 12
420-34480 50 16 | 420-36078 12 14 | 420-36329 58 5 | 425-34729 98 14
420-34557 54 15 | 420-36079 12 10 | 420-36329 60 35 | 425-34730 96 6
420-34558 54 14 | 420-36080 12 1 420-36330 62 7 | 425-34731 96 20
420-34769 6 32 | 420-36086 52 28 | 425-34636 6 6 | 425-34732 96 13
420-34775 2 26 | 420-36091 52 20 | 425-34636 126 4 | 425-34733 98 15
420-34798 88 8 | 420-36092 52 20 | 425-34639 102 14 | 425-34733 98 16
420-34839 2 27 | 420-36097 14 3 | 425-34640 102 13 | 425-34733 100 11
420-34900 8 44 | 420-36098 14 425-34641 102 10 | 425-34733 102 3
420-34933 10 8 | 420-36100 60 23 | 425-34642 102 8 | 425-34733 102 49
420-34940 8 74 | 420-36112 65 22 | 425-34643 102 15 | 425-34737 98 1
420-35019 12 9 | 420-36114 54 18 | 425-34644 102 16 | 425-34738 98 4
420-35213 50 56 | 420-36116 10 1 425-34645 102 18 | 425-34739 98 5
420-35257 62 8 | 420-36120 50 14 | 425-34645 102 19 | 425-34740 98 6
420-35299 6 10 | 420-36124 46 24 | 425-34645 132 19 | 425-34740 102 41
420-35319 26 8 | 420-36125 66 38 | 425-34645 132 20 | 425-34741 98 7
420-35319 60 33 | 420-36127 66 27 | 425-34646 102 17 | 425-34743 98 9
420-35410 50 37 | 420-36132 52 16 | 425-34647 102 21 425-34744 98 12
420-35454 46 12 | 420-36133 50 15 | 425-34647 132 21 425-34744 126 11
420-35458 54 31 420-36134 50 24 | 425-34649 108 5 | 425-34744 132 11
420-35458 56 40 | 420-36140 50 23 | 425-34649 132 25 | 425-34745 98 13
420-35559 50 21 420-36141 50 22 | 425-34656 104 4 | 425-34745 102 42
420-35559 54 20 | 420-36142 52 32 | 425-34659 106 27 | 425-34745 132 15
420-35560 52 30 | 420-36143 52 33 | 425-34660 106 28 | 425-34746 98 17
420-35569 6 27 | 420-36144 52 34 | 425-34666 124 9 | 425-34747 98 18
420-35602 6 29 | 420-36145 52 35 | 425-34667 124 13 | 425-34747 100 13
420-35619 65 18 | 420-36146 52 36 | 425-34669 128 3 | 425-34747 104 16
420-35629 66 32 | 420-36147 52 37 | 425-34670 128 4 | 425-34748 98 19
420-35630 66 31 420-36148 52 38 | 425-34673 98 3 | 425-34749 98 20
420-35655 36 32 | 420-36149 60 3 | 425-34678 120 2 | 425-34750 98 22
420-35655 38 26 | 420-36149 65 23 | 425-34680 118 53 | 425-34750 98 23
420-35656 60 30 | 420-36150 50 1" 425-34681 98 1" 425-34750 132 7
420-35719 52 21 420-36151 50 12 | 425-34681 132 8 | 425-34751 98 24
420-35720 52 22 | 420-36152 50 55 | 425-34683 114 1 425-34753 100 8
420-35751 66 33 | 420-36157 54 28 | 425-34686 14 17 | 425-34754 100 2
420-35757 65 19 | 420-36161 66 26 | 425-34688 6 2 | 425-34756 100 3
420-35783 65 20 | 420-36163 66 26 | 425-34693 106 1" 425-34757 100 15
420-35852 8 36 | 420-36166 50 10 | 425-34694 106 14 | 425-34759 100 17
420-35855 60 32 | 420-36167 66 39 | 425-34695 100 1 425-34760 100 18

e
£
-
Z
)
£
=
S
2
=
=
=
7

908267/DP0904 155 PRINTED IN USA



NUMERICAL INDEX

Part
No.

425-34761
425-34763
425-34763
425-34765
425-34765
425-34765
425-34766
425-34766
425-34768
425-34769
425-34770
425-34770
425-34771
425-34772
425-34775
425-34776
425-34776
425-34779
425-34780
425-34781
425-34782
425-34783
425-34787
425-34788
425-34789
425-34790
425-34791
425-34793
425-34795
425-34796
425-34796
425-34797
425-34800
425-34802
425-34803
425-34803
425-34804
425-34805
425-34805
425-34807
425-34808
425-34809
425-34810
425-34810
425-34811
425-34812
425-34813
425-34814
425-34815
425-34817
425-34818
425-34827

Page
No.

100

98
132
100
102
108
102
130
102
102
102
132
102

98
102
102
132
102
102
102
102
102
102
102
102
102
102
102
102
102
132
104
108
108
108
132
108
108
110
104
104
104
104
106
104
104
104
106
106
106
106
126

PRINTED IN USA

Ref.
No.

20
25
13
12
38

— —
N O ONPAEANOOGGOAONN-20O0OO PN

-

Part
No.

425-34827
425-34828
425-34831
425-34849
425-34857
425-34859
425-34860
425-34861
425-34862
425-34863
425-34864
425-34882
425-34883
425-34884
425-34895
425-34903
425-34904
425-34905
425-34906
425-34907
425-34914
425-34915
425-34916
425-34916
425-34920
425-34921
425-34922
425-34923
425-34924
425-34925
425-34926
425-34927
425-34941
425-34942
425-34943
425-34949
425-34951
425-34967
425-34985
425-34991
425-34993
425-34994
425-34996
425-34997
425-34998
425-34999
425-35164
425-35206
425-35206
425-35329
425-35424
425-35429

Page
No.

132
132
132
132
116
116
116
116
116
116
116
118
118
118
116
124
124
124
124
124
126
126
126
126
126
126
126
126
126
126
126
126
120
120
120
120
120
132
128
128
128
128
128
128
128
128

98

98
110
126
132
100

Ref.
No.

31
4
5

16
8

10

14

15

16

17

18

52

54

55
4
5
6

10

1"

12

15

16

19

N
N

_—
O 00O NWO OWowNO WNN

_ N =
o O O

N = N APNN - A AN
D WA W= 0N O 0WWNWH~ -~

Part
No.

425-35431
425-35432
425-35433
425-35434
425-35434
425-35435
425-35447
425-35448
425-35465
425-35477
425-35482
425-35773
425-35773
425-35931
425-35936
425-35937
425-35950
425-35951
425-35952
425-35953
425-35954
425-35959
425-35959
425-35973
425-35977
425-35997
425-35999
425-36007
425-36186
425-36187
425-36195
425-36202
425-36203
425-36204
425-36233
425-36234
425-36235
425-36238
425-36239
425-36240
425-36241
425-36242
425-36243
425-36244
425-36245
425-36246
425-36247
425-36248
425-36248
425-36249
425-36250
425-36251

156

Page
No.

102
102
102
102
132
108
106
106
116
128
128

130

96
106
106
120
120
120
120
120
126
132
126
114
130
130
106
104
104
116
130
130
130

14

14

14

96

96

96
132
100
102
102
102
108
110
110
132
110
110
110

Ref.
No.

26
30
40
44
18
]
8
12
5
11
19
3
1
17
21
22
4
5
6
15
16
17
9
1
2
10
11
17
13
14
9
8
9
12
19
20
21
1
9
10
17
10
4
34
45
2
1
2
24

~N O O

Part
No.

425-36251
425-36252
425-36253
425-36254
425-36256
425-36257
425-36262
425-36263
425-36265
425-36266
425-36267
425-36269
425-36272
425-36273
425-36277
425-36278
425-36284
425-36286
425-36287
425-36288
425-36289
425-36290
425-36290
425-36291
425-36292
425-36292
425-36293
425-36294
425-36295
425-36296
425-36297
425-36298
425-36299
425-36300
425-36301
425-36302
425-36303
425-36304
425-36305
425-36306
425-36307
480-32362
480-32362
480-34646
954-01831
981-01931
983-01933
983-01933

Page
No.

132
104
106
106
100
112
132
132
116
116
116
118
120
120
124
124
126
126
126
132
126

128
128
128
128
128
122
128
128
128
128
128
128
128
130
130
130
130
130
130

36
44
56

54
56

Ref.
No.

N oo OoOON - b

51

10
18
25
26
27
30

e
£
-
z
e
E
=
S
=
=
=
=
7

~NOo o~ ON

908267/DP0904



O-RING TABLE

‘IB,!

FITTING GEHL

THREAD DIATE,TER DIAI‘\{'BE,TER PART
SIZE NUMBER

9/16 - 18 0.468 0.078 055897

3/4-16 0.644 0.087 055896

7/8 - 14 0.755 0.097 055898

1-1/16 - 12 0.924 0.116 048953

1-5/16 - 12 1.171 0.116 058674

1-5/8 - 12 1.475 0.118 077970

Recommended Coupling & Adapter Installation Torque Specifications

. For JIC 37° and 45°
172 YL
For SAE “0" Ring Boss (Steel) (Machined or Flared)
Size Ft-Lbs Steel
Dash Fra(ti:‘ic))nal Minimum | Maximum Size Ft-Lbs
-3 3/16 8 10 Dash Fra(ti::o)nal Minimum | Maximum
-4 1/4 14 16
-5 5/16 18 20 -4 1/4 10 11
-6 3/8 24 26 -5 5/16 13 15
-8 1/2 50 60 -6 3/8 17 19
-8 1/2 34 38
-10 5/8 72 80 -10 5/8 50 56
-12 3/4 125 135
-14 7/8 160 180 -12 3/4 70 78
-16 1 200 220 -16 1 94 104
-20 1-1/4 210 280 -20 1-1/4 124 138
-24 1-1/2 270 360 -24 1-1/2 156 173
-32 2 219 243

908267/DP0904 157 PRINTED IN USA



SECTION E: SCHEMATICS

Hydrostatic/Hydraulic Schematics . . . . . . ... ... ... ... ...... 157
Electrical Schematics . . . . . . . . . . . . .. ... ... 158
Engine Harness Schematic®*. . . . . . . ... ... ... .. .......... 162

*MODEL 3635: SN 00001175 AND LATER. MODEL 3935: SN 00001337 AND LATER.

7
O
ey
g
=
T
@,
75

SECTION E

PRINTED IN USA 158 908267/DP0904



b - — =
- - - o - T |
—0 o
. L HOYLLY
]

_ ‘
_ Jm% e
|

_ 4= — 0

L ,w,/|_ a7 AV Hlon mmﬂ L
T T T i osie V_N T T Tli— !

(10045 @MY
FEITIOHLIGY
T len 13431
1735 MYl

o

LINA
13IAET 47135

- ST
& = V ] y Vs
_UW\ | QYR LS
|

: _

5 5 |

B 071 ! h
1 ZE91 SSO4NY —asez o
A : TR
: — [l -
RN !
f

WD e

B 7

o

HYDRAULIC/HYDROSTATIC SCHEMATIC

R

3101 H I Wda 0222
3701 MOT Widd DFCL
Wdy D00T LY dH 2%

159 PRINTED IN USA

908267/DP0904



060d0/.92806 091 VSN NI 31NIdd

i

A -

L
e

“IAILAEF PUE 9EE10000 NS *SIPPOIN SE6€
“IAIMAEH PUE $LIT0000 NS *SIPPOIN S£9€
- ABWIYIS [EILHINT 1IPIO

OILVINTHOS 1VvIOIlILO313



VSN NI A3.LNIdd L9l ¥060d40/.92806

SALON NOILDHS



060d0/.92806

29l

HOLOINNQD 43N0

— ovd 1MLIN

VSN NI d31NIdd

NOI1d0
HOLIMS AdY1 11XV

- RWAYIS [BILIIIH IIMIN

18 16 [ 5|
a3 o [ v
YOLIINNOD HOSLN3Q
R — .
_‘ e i
nd
HAL n
wath
! ¥ILYVLS S ZT
For
e ee [ a
2 e s
- - ave 1v3s
80GSE-ST LYV1S Ivye N3O 2y [ T nsz
8976ZL A¥ILLVE OSTEvis | IRl NeD vp |
| 3 p— T 1S
p+— — HOLINS 1v3S
S 7 LLAE
V9 ZL WM 822 E 2 ] O'N
B\ : — o3
i f (Aav 111x0v) a3 "8sT [ ¥ Ho0d
a3y 8l | ¥vg 1v3S
£6202-0Z% I N
Ti8v3 Nnoss | =
FEICETE 21095-0Z 009068 NOI 140
dly ERCEIT anld SS3INYVH SdOY¥ NIV
w015 |
I ElR: T Slg BRI 1HO1 7
| [CERT ! uie)
4 AEE
i o=
[E T S\ 1inoglo vee |
| SRR !
Y89YC-GTh
[ |
0 veL zuxﬁgz,u
sge9c-szy
HIONIS SNIL HILVR INISNT TR w8 vio 168981 I a0V W LT 4
\ SSINYVH 3N 19N3 | vS1 a3vIsE Lindud
1R T50¥ 5408708 €9 N f
V51 u3avan 1y0q8 10
casys-szy ST 0 ey %7 D
HOLIMS oN3L ¥3LVA 3NION3 Sa z¢ .l [ ﬂoom(nmmmmh
o Eith T )
| 1v8 | TS 12 7
| I
N VS ¥R LInowI
r b lo om0 @
1g b [ |
| 030338 10N S1 3INGON (Leeval) '03sn S M= @ [@o
| (0829¢-0z+) 37MAON NNGGLNHS OV 41 _EER [
LEEPRL) MINIL AvT30 | Hﬂ ol ¥3zzng |
E | !
! Inlo + — [ |
Elc|g]
__ N —  —  — — ——— —— ————— —————— ——
sgesesy | | g 4
| S | | 3 .
| Tan3 7 ” b s S — Y! BER/i4
} e ¥ TN
| I I R Tee e ] NOTLINS!
| ! 7 [ 7 5 V1S
| ” ! w0 € 3
| | 3
I Ly I
I
| ! 7 F=— =l = = = - = == |- - =+ = = T = = = — = - — ] -+ —— 5
, | 1 W ,
| | | e ? t
| 7’ o o | | o IS |
| [ = Bl 3 2 ol S| o
o E B[ s 2 Sl e |F = BeE1R | | 2 . . .
1] = = k2B i 3 g2 BEE | olz B R Phalz|B 2 Mo e L B T e
M (NO | 140) B & = o cak[Ls |[EZE s =EER| L G P2 g g & -+ =
| B 104 WavTv dnove A 5 = e S kB REEEZ gy |2 M (=3 B |z 8
L ! ==L 0 315 E[[F Beow s : :
| aloNIToS [ 2l - e i N E® bl 2l
R D ) / ! eI :
| | SR [N ] - 11 , 4 : § e
| E ;Mmﬂamwmwnm - T VIS H1 ( 1210 L s S04 "ot Ve B S v wa a
1 o I 18 010 - 19458 & ~ Lndhi ) L 5 -
I Dovig A 2L Xov1e (A - o O < %“ o | @ mj e .
Tnoss e 7 L2 [ z Rdl sl A T 3
[ s L sa 2o R > o § N o 3
103 g E) NOIL N1 e U w g
£ L o171 avam
oazs-ozr 100N R [ 0015¢-02¥ o 55 o 7]
NAOTLAHS-OLNY TYNDI 140 0 C7 H@V HINI L ON I NYVM @ L] | _
. Py @ 510 > 1738 1v3S (0= E
o4 HOLTHS dN3L GAH W _ — __
s v SANGT §3INTT 3IYNNILIV] NOTIO3NNGD GInTL IIVNSIL Y] fe3 ® 20 20
v 3143V > & &=
_ I SOINOBLOEIY, o) e I 0v£zL0 cLisel vy 43 &3
| P - - | ¥313NENOH _ g1v/5L (NOI Ld0) £ =
= o ol |2 sl B2 39NvO 13N4 IdNLVAIdAIL =a Sg
T 2 |2 =5 X AN¥I000 2 2
A s 2 B INIONT B A
L o | = 5
s RIS !
X 7 = 7 1)) pue LEET0000 NS SIPPOIN S€6€
3 *19)er] pue :S[apo
SLNOX0T IATYA QAH | | H 1- —U mb—,—,eooc Zm — v E mmwm
° |

R

OILVINTHOS 1VvIOIlILO313



VSN NI A3.LNIdd €91 ¥060d40/.92806

SALON NOILDHS



060d0/.92806

096510212 v3S
18GPZIZL  WNIRIL
LBLSI0ZL “ON

18Vd QdvOvd

9l

VSN NI d31NIdd

05 X %Tm f
m8 091 3 o
N9 991 v Al
N9 [N [ El
9L N T

NOILD
e

Tiw 00y

378Y1d300Y 3¥V INITVAIND3 d0 A314103dS SV STYNINYIL 94N “vL
¥304VT ANV vO 0L 3¥IM NO STYNIWY¥3L ¥3070S “¢€L

L10¥LL ONTd _ALIAVD HLIM
NSLZ-¥Zd0H ¥0LO3NNOD HOSLN3Ad NI S3ILIAVO G3QV0TINN 9NTd "Zl

S3HONI Ol d30NN SNOISN3NId 404 HONI 0S°+

S3HONI Ol dY3A0 SNOISNINIQ 404 HONI 00" |+
“S3ONVY3T0L NOISN3IWIQ
8196r 3vs
OL _WHO3NOD OGNV G3LVINSN| 38V STYNINY3L ONIY 1TV

(d11) "3A337S ONILYINSNT_HLIM (¥8S8r 3vS ¥3d TWNIAY3L
3av78 2€0° X GZ° 3A1303¥ 0L) SIYNIAY3L 3011S 3TN
0G5 'dzL ‘vzl '03Y 130171dS
£S 13X 795 N78 "XMa_‘)ZL ‘Bzl ‘vzl '03d  3D17dS
dlo NLO 'WLD ‘710 L0 'HIO 'MOvVIg  :3D17dS
010 “410 ‘310 'QI0 ‘Ol0 “8L0 VIO 'XMOv18 :3017dS
“IN1Od LNOXY3¥E 3HL OL JOLO3NNOO 40 LNOY4 dO
IVNITAY3IL 40 INOM4 3HL WOY¥4 3V SNOISNINIQ 11V
SM3IA ¥V3Y 38V NMOHS SM3IA ¥0103NNOJ 11V
givyg %18 8Z0° SI ONIY¥3IA0D SSINYVH
‘Y9 0L ¥04 IXS VO 91-T) X9 S| 3IdAL mwm;moz

‘oL

<amnY noNoo

05 11

s o
o
o T
S o
Tl c—e
w0 s==-
STo-_ e
NG LN i =TT i) ] €
o ~e w3y Grova o
14¥d GHVIOV wo1w WS- Tl VIS [CTZR17] v
T T DIVZVA
5w o Griova
051030
) 051130
swans 1nw1o . oy BN
ve AVI3Y (i) [TERZ]
w0 i rosin30
e % I ! HoSIm
Ganove |
@i B
WY 38 = ~ Gviov
3 k= . TSI v
23 122 - Ty (e
%0 782 “on Gaiave
e\|~ Leassors Qv
sorsiozt
(2) TEsvzicy IwineL Nd 94N 94N AL0
-7 1R ol
W13
wlivis we) o
s i (o D) aus 0 (0 €
1103001 008
RELYERAL
T——3C ¥3mod
N osiniss 1w
Im 053
ordotom
szt 3
@ BEHE A o 1eva 9w "
Fiesih ¢ it al
4300 Tove Givone
s SO 391N 0L M1 1
(
E (1) z-g5209 anv L B
oz TNINSIL VO 2L
Naa g 6 (2) z2-0012¥ ‘dNv
16965021 WNIWNE3L TVO 91
2007 A57ERE85 L O
oL - Lyvd IIVZVA
3010Hs - ans .91/s
PIRE]E] Wi «www mwm
-
e HLO) vo0L %18 vo0L 03y
HOLOINNOD - 109 ¥o0I Y1g
e > ¢ 183 V88t 38
Livg Gvovg 9206151
anis .91/g S
£ !
il ISENRSL AR
—_, Do
| meww YOZL LHM
(ansna) svziong wsiro VZZ) vocl L
(W13W) Q6-cozzL 1 wSLNQ o anis o4
I 1300
\S12-12-4240 OS50
NI wvay
9 G9¥B-091L “ON 1¥vd 9N1d AWAND
56505911 'ON Luva Tv3S 33IM
15v0-0018 “ON ‘Lavel TN I3l
S¥0-6819 'ON 1tvG ONISNOH
ABLOINNGT DNOL NS
~
N HOLYNY3LIV
S T T - T ET T e
7 1 : 7 T (se) nug
= i 7
Ei I 309N oc 18 s0
g T T B T 7
FoS T r a e
oo [ varsl 850 s s ~ NOIL03NNOD VNG
1w P T T 5,
m [ T z
s s 0y T T .
oy S oo o 0 2,
oo S o 5
oGy S i Ne. Lv3HIud
NG S0 [ z 2> yIY
o S e £
o S T
o 1 ¥ aus -t
eI FTN o0 3
w65 o0 T | T30 T o7 31 ez
o s = w " - 50 82146417 A00m
NNGD Sy [ET] 73 330LNHS 1303 0602-91 1L "BOLIINNOD
L E— [—oie i | 619300 1HVZVA
g o | T T T |t E
o> < oy O 0 S o .
VT IS P Y T (o T ST &,
Vioinis i T " e -
"> iy | T TS .
V134 #v8 Lv35 Z500 7] WS 35 FININGIL X3SS3
T RS o o vis 53 T
G S T i 53
Tre v T T e i L
T 1y T [ o ves 153
] 3 7] o FETTE 2 NN dnnd 3dNSs3sd
Ery FE o i B
o —— L o i i
e LvsE R e 7 o T T i o
i S 8 T 7 1 o i 55 v
o s oF N T M1 T FETERE
5 = ST i Tt i
£ i S o o T
& Wi S A 5 1v3s
3 % S A EE
i
= L T ey
= i 1 s 050
55 v {08 oIV I
a5 . Eil] <oy Wt 05 (111 10,001 . .
= o e E— yaonas 1OJET] PUB LEETO000 NS *SPPOIA S€6€
ae F T TN T 5 e 3L 3LV .
8 o0 TN e o) o 1OYETT PUB SLTT0000 NS *SPPON S€9€
Wi P F - I
W E T e L i i - NBWAYIG SSIUIBH dUISUT IIMIN
su ar o [ own | aov oan | own| meaw o [3eas [0 [s0100 TSIV gy a1 1o [ owe | 00w oan | own | meas o £
Z 3 el [}

OILVINTHOS SSANAVH INION3



VSN NI A3.LNIdd ol ¥060d40/.92806

SALON NOILDHS



Torque Specifications

Use these torque values when tightening GEHL hardware (excluding: Lock Nuts, and Self-
tapping, Thread Forming, and Sheet Metal Screws) unless otherwise specified.

Unified Grade 2 @ Grade 5 @ Grade 8 @
National
Thread
Dry Lubed Dry Lubed Dry Lubed

8-32 19* 14* 30* 22* 41* 31*
8-36 20~ 15* 31* 23* 43* 32*
10-24 27* 21* 43* 32* 60* 45*
10-32 31* 23* 49* 36* 68* 51*
1/4-20 66* 50* 9 75* 12 9
1/4-28 76* 56* 10 86* 14 10
5/16-18 11 9 17 13 25 18
5/16-24 12 9 19 14 25 20
3/8-16 20 15 30 23 45 35
3/8-24 23 17 35 25 50 35
7/16-14 32 24 35 35 70 55
7/16-20 36 27 40 40 80 60
1/2-13 50 35 75 55 110 80
1/2-20 55 40 90 65 120 90
9/16-12 70 55 110 80 150 110
9/16-18 80 60 120 90 170 130
5/8-11 100 75 150 110 220 170
5/8-18 110 85 180 130 240 180
3/4-10 175 130 260 200 380 280
3/4-16 200 150 300 220 420 320
7/8-9 170 125 430 320 600 460
7/8-14 180 140 470 360 660 500
1-8 250 190 640 480 900 680
1-12 270 210 710 530 1000 740
Metric Grade 8.8 <> Grade 10.9 <@» Grade 12.9
Coarse i N ~
Thread

rea Dry Lubed Dry Lubed Dry Lubed
M6-1 8 6 11 8 13.5 10
M8-1.25 19 14 27 20 32,5 24
M10-1.5 37.5 28 53 39 64 47
M12-1.75 65 48 91.5 67.5 111.5 82
M14-2 103.5 76.5 145.5 108 176.5 131
M16-2 158.5 117.5 223.5 165.5 271 200

*All Torque Values are in ft-Ibs except those marked with an * which are in in-Ibs.
For metric torque value (N-m) multiply ft-lbs value by 1.355 or the in-Ibs value by 0.113.




GeHLUL

Gehl Company 143 Water Street, P.O. Box 179, West Bend, WI 53095-0179 USA
www.gehl.com

908267/DP0904 © 2004 GEHL COMPANY PRINTED IN USA
All Rights Reserved.



	SL3635 & SL3935, 908267 D

	Introduction
	TABLE OF CONTENTS
	Numerical Index
	O-Ring Table, Recommended Coupling & Adapter Installation Torque Specifications
	Torque Specifications

